RS
B3I

oD23
oD23E
oD233S
oD23D
SD23R

FELDL

BULLDOZER

¥ AEAREFE
W3R TREAIURBA A R F)

SHANTUI CONSTRUCTION MACHINERY CO.,LTD
THE PEOPLE'S REPUBLIC OF CHINA



AFAEH 30t SD23 AniEsY . SD23E hntJE w4, SD23D ¥biEiy
SD23S A SD23R I (R AL Fkh 7 5 HE LA AF e AT
T L Gl .

TAFR BRI, KRB dh A5 (AR ) TR H
B GBI EEAN R, B A B heAT HpL e 5.

RENHLITIE AT, PEILESIHLEAT H =%

S 7 i PR SR E RO IR AT REZ , 45 A 2 ] e S R AN
KR8, AFZAET A RN B, BN S A8, 5 P 5 .

FOREWORD

In this Parts Book are listed parts of bulldozers in 5 models SD23
Standard type, SD23E Extra type, SD23D Desert type, SD23S Swamp

type,

SD23R Rubbish type as common part and special.

The quantity of common part per 5 machine models is indicated in
the “Q’ty” column without any mark; for the special part and different
quantity per machine are marked model above its quantity column.

With regard to parts of engine see ”Parts Book of Engine.”

Due to continuous technology advanced and products improvement.
The content in this book may be different to your machine and the
difference will be emendated next time without notice. Please users can be

understanding.



H K
CONTENTS

Fig.NO. Page

L RSB

ENGINE RELATED PARTS

I = R P PP P PP PP PEPRIPRIPRIPRI: 101+ 3~4

ENGINE MOUNT

HUEZ;J@ ....................................................................................... 102 5

FRONT SUPPORT

%%/I‘Eﬁ%%&&% ........................................................................... 103+ 6~7

ATR CLEANER AND CAP

ﬁ};/ﬁ’ﬁﬁ»&{%% i eteeeeeeacananeasenetetacanasessenetotacanasessesesetscsnassstencsasnans 104+-- 8~9

EXHAUST MANFOLD AND MUFFLER

K%EEE\Z ................................................................................. 105+ 10~11

FLYWHEEL HOUSING ASS Y

Hjjj%ﬁ .................................................................................... 106+ 12~13

POWER TAKE OFF

Hjjj%ﬁ{lﬂ/ﬁ'{ﬂﬂ%ﬁ ........................................................................ 107+ 14~15

P. T. 0. LUBRICATING OIL PIPING

o T R 108+-- 16~18

TRANSFER CASE

ﬁ‘ﬂ[#h%% ....................................................................................... 109+-- 19~22

RADIATOR

ﬁﬁ?ﬂ%ﬁﬁﬁﬂ%&f)“m% ..................................................................... 110+-- 23~25

RADIATOR PIPING AND WIND BREAK

}XUTZI .......................................................................................... 111+ 26

COOLING FAN

m;ﬁﬂiﬁjﬁ .................................................................................... 112+ 27

COOLING FAN BELT

‘W&{Eﬁ?ﬁ ....................................................................................... 113+-- 28~29

FUEL TANK

‘Jﬁ%{ﬂﬂ%ﬂ% .................................................................................... 114+-- 30~31

FUEL PIPING

{Elﬂljﬁ'%% .................................................................................... 115+ 32~33

FUEL CONTROL LEVER

ﬁﬁﬁ{%ﬂﬁ .................................................................................... 116+ 34~35

DECELERATOR PEDAL

NS SN I o R T P PP PP P PP PP PREPRIPRTPR 117+ 36~37

FUEL CONTROL LINKAGE



K5 o %
Fig. NO. Page
2. AR, ARHAR . B RGN LALD)

TORQUE CONVERTOR , TRANSMISSIN , STEERING AND FINAL DRIVE
ﬁ[',ﬂﬁrj" .................................................................................... 20 ceeee- 41~42
UNIVERSAL JOINT
/}E%E%g (1/2) +vveenncenteenttntutiniiiuteitttuieitteitosnutietecittonaciotssnecnnaes 202w ee- 43~45
TORQUE CONVERTER (1/2)

/}E%E%g (/) +eeeenntnntesutintutiniiittiitttiutiitititttttittieittitatiititneianaes R 46~48
TORQUE CONVERTER (2/2)

/}E@ﬁ%‘% ................................................................................. 204 +eeee- 49~50
TRANSMISSTON CASE

Qﬁ%ﬁﬁ%&iﬂ] (1/3) ceveenecntennttntttniiitteitiruiiitecitiinacintoenecnnaes 205+ 51~553
TRANSMISSION GEAR AND SHAFT (1/3)

Qﬁ%ﬁﬁ%&iﬂ] (2/3) eeveenncnntennttnttiiiiiitiiiiiiiiiiiiiiitiiiatiiiiieinaae, 206G+ 54~55
TRANSMISSION GEAR AND SHAFT (2/3)

Qﬁ%ﬁﬁ%&iﬂ] (3/3) +eveenecentennttntttiuiiitiiiiiiiiiiitiiitiitatiiiiieinnae, 207 eeeee 56~58
TRANSMISSION GEAR AND SHAFT (3/3)

’}Eﬁﬁﬁﬂjﬁﬁ ........................................................................... 208+ 59~60
TRANSMISSTON TRANSFER

/}E@Hﬂ (1/2) +vveenncentennttntutiniiitteitetutiitteittouutietecittonacitssnecnnaes 209" 61~62
TRANSMISSION VALVE (1/2)

/}E@Hﬂ (/) +eeeenntenteenttntutiiiittiittiiiiiitieitttttittitittotatiititnetanaes 21(0eee-- 63~65
TRANSMISSION VALVE (2/2)

Qﬁ“ﬂ%&ﬁé%*? ..................................................................... D] eeeeee 66~68
TRANSMISSTON VALVE COVER AND LEVER

}ﬁﬁf%ﬁ'ﬁi*ﬂ% ........................................................................ AP 69~70
STEERING CASE AND MAIN FRAME

ﬁ;ﬁ%*ﬂﬁgm ........................................................................... AR 71~172
BEVEL GEAR AND SHAFT

%Fﬂ%%%& .............................................................................. D1 4eeeeee 73~174
STEERING CLUTCH

G N I o AR T P PP PP PP LT PEPREPRIPRIPRTY: 2] 5eeeees 75~176
BRAKE BAND AND LINKAGE

I R P PP PP PP PEPPIPPIPRIPRIPRES: 21Geeeee- 77~178
BRAKE COVER

Il A R P PP PP PRI PP IPRIPRIPRIPRER: 21T eeeees 79~80
BRAKE BOOSTER

BALENFE TLIRHE (1/2) weveerereosnsetotantatinintatiiitentnstiotsnctonsncnsns 018eeeeee 81~82
FINAL DRIVE CASE AND GEAR (1/2)

BAEENFEATLIREE (2/2) wveveeneeemneneiiiiiiiiiii e, 01Qeeeeee 83~85
FINAL DRIVE CASE AND GEAR (2/2)



TR

Fig. NO.
%ﬁ%\&ﬁh ................................................................................. 290+

SPROCKET AND SHAFT
3. ATAELEE
TRACK EQUIPMENT

TRACK FRAME

?&ﬂ‘%%ﬁ .................................................................................... 302---

RECOIL SPRING

@igtg% .................................................................................... 303+

TRACK FRAME COVER

TRACK ROLLER

EZE%\EFFW ................................................................................. 306+

TRACK ROLLER GUARD

CARRIER ROLLER

)@ﬁjt ({lﬂ/ﬁ'ﬂ) ........................................................................... 308+

TRACK SHOE (LUBRICATE TYPE)

)@ﬁjt ({lﬂ/ﬁ'ﬂ) (}ﬂ?— SD23S) ...................................................... 309---

TRACK SHOE (LUBRICATE TYPE) (FOR SD23S)

)@ﬁjt (i%ﬁﬂ) ........................................................................... 310+

TRACK SHOE (MASTERPIN TYPE)
4. JEREFEH RS
CHASSIS CONTROL SYSTEM

’?EIE?EFE'J*? ................................................................................. 4071+

TRANSMISSION CONTROL LEVER

’;EIE?EFE'J@*? (1/3) +eveenneenneenttenutitiettittiinteruttiteciatosateitecnntasnens 402---

TRANSMISSTON CONTROL LINKAGE (1/3)

’;EIE?EFE'J@*? (12/3) +eveenneenteentintutiiiiitiiitiiiiiitiitttiitiittittiiititaeens 403---

TRANSMISSTON CONTROL LINKAGE (2/3)

’;EIE?EFE'J@*? (3/3) +eveeencenneenttntutiiiiitiiitiiiiiiitiiitiiiiiitteitttiititaaens 404+

TRANSMISSTON CONTROL LINKAGE (3/3)

%@E;EM$ ................................................................................. 405+

STEERING CONTROL LEVER

Page
86~—87

91~92

93~94

95~97

98~99

- 100~101

102~103

+ 104~105

106~107

108~109

110~111

115~117

118~119

120~121

122~123

124~125



TR

Fig. NO.
LI PIFIERT (1/2)  ceveeerrneetiie e 406+

STEERING CONTROL LINKAGE (1/2)

R FEHIERT (2/2) eveeeeeenatanantaniiiiiiiiiiiiitieietiesetieataeeaeaaas 407 -+

STEERING CONTROL LINKAGE (2/2)

P T P PP PP P PP P PP REPRIPRPR 408+

BRAKE PEDAL

I AR R P PP PP P PP PP PR EPPIPRPR 409.--

PARKING BRAKE LEVER

STEERING CONTROL VALVE

Elﬁgﬁﬂ .................................................................................... 411 e

MAIN RELIEF VALVE

%/I‘E{EH%% .................................................................................... 4192+

TRANSMISSION OIL FILTER

*ﬂ/fﬁ{ﬂﬂ%& .................................................................................... 413"

OIL FILTER

%@’ﬁé—ﬁg@ (1/3) ........................................................................ 414+

STEERING PIPING (1/3)

%@’ﬁé—ﬁg@ (2/3) ........................................................................ 415+

STEERING PIPING (2/3)

%@’ﬁé—ﬁg@ (3/3) ........................................................................ 416+

STEERING PIPING (3/3)

’}Eﬁﬁ ....................................................................................... 417+

TRANSMISSION PUMP

ﬁ:[{ﬂﬁ ....................................................................................... 418+

STEERING PUMP

‘/é\{ﬂ’ﬁé—ﬁﬁ% .................................................................................... 419---

TORQUE CONVERTER AND OIL COOLER PIPING

Q@’ﬁé—ﬁg@ .................................................................................... 420+

TORQFLOW TRANSMISSION PIPING

T K = T TR 4917+

BRAKE PIPING

%*/Iﬂ/ﬁ%ﬁ% .............................................................................. 499

CONCENTRATED PIPING

Uﬂ”}i%ﬁ% .................................................................................... 493---

TEST PRESSURE PIPING

5. ¥EE
GUARD

FRONT HOOD

Page
126~127

128~129

130~131

132~133

+ 134~136

137

138~139

140~141

142~143

144~146

147~148

149~150

151~152

153~155

156~158

159~161

162~163

164~165

© 169~171



K 5 %
Fig.NO. Page

e

~

a1 R R P PP PP P PP PEPREPPIPRPRI 502+ 172~174
ENGINE HOOD
%ﬁyﬁ .......................................................................................... 503+++175~177
FENDER
3{7?( .......................................................................................... 504++-178~179
SUPPORT
D% .......................................................................................... 505+--180~181
REAR COVER
f@j‘ﬁ;ﬁ@ ....................................................................................... 506++-182~183
FLOOR PLATE
%EE/@% .................................................................................... 507++-184~185
BATTERY COVER
}EEFFW ....................................................................................... 508+--186~187
BOTTOM GUARD
]%%]}/ﬁ‘;ﬁ@ .................................................................................... 509---188~189
ROLL OVER PROTECTIVE STRUCTURE
%%}]/ﬁ%@ﬂ% .............................................................................. 510+--190~191
ROLL OVER PROTECTIVE STRUCTURE BRACKET
S]Z@jgé ....................................................................................... 511+192~193
EQUALIZER BAR
6. TAFREE IR RS

WORK EQUIPMENT CONTROL SYSTEM
Iﬂfﬁﬂﬁﬁ .............................................................................. 601:-197~198
WORK EQUIPMENT VALVE MOUNT
Iﬂfﬁﬂﬁﬁ (ﬁjﬁzﬁ /AJ_%%) ...................................................... 602:+-199~200
WORK EQUIPMENT VALVE MOUNT (WITH THREE SHANK RIPPER)
Iﬂfﬁﬂﬁﬁ (%$J@:$2J_%§) ...................................................... 603::-201~202
WORK EQUIPMENT VALVE MOUNT (WITH SINGLE SHANK RIPPER)
{ﬁ}iﬁ[ﬁ?ﬁ ................................................................................. 604---203~204
HYDRAULIC TANK
{EHEIEIZ;J@ ................................................................................. 605+--205~206
CYLINDER STAY
Iﬂfﬁ (1/2) ........................................................................ 606207 ~208
WORK EQUIPMENT PUMP (1/2)
Iﬂfﬁ (2/2) ........................................................................ 607:-209~210
WORK EQUIPMENT PUMP (2/2)
%Fjj%—i';gwﬂ (1/5) .................................................................. 608:::211~212
BLADE CONTROL VALVE (1/5)
%Fjj%—i';gwﬂ (2/5) .................................................................. 609:::213~215
BLADE CONTROL VALVE (2/5)
%Fjj%—i';gwﬂ (3/5) .................................................................. 610:::216~217
BLADE CONTROL VALVE (3/5)
%Fjj%—g;mwa (4/5) ..................................................................... 611::218~219
BLADE CONTROL VALVE (4/5)
%Fjj%—g;mwa (5/5) ..................................................................... 612:::220~221

BLADE CONTROL VALVE (5/5)



K5 oo %
Fig.NO. Page

Efﬁ*ﬁj_%%?ﬁ?ﬂﬂﬁﬂ (1/2) ............................................................ 613

THREE SHANK RIPPER CONTROL VALVE (1/2)

Efﬁ*ﬁj_%%?ﬁ?ﬂﬂﬁﬂ (2/2) ............................................................ 614:-+

THREE SHANK RIPPER CONTROL VALVE (2/2)

$J@:*2L%§T§FEWH ((1/92)  wveevernesnssnesnsstestsstestestssnssnssnssnssnssnssnssnssns 615¢--

SINGLE SHANK RIPPER CONTROL VALVE (1/2)

$J@:*2L%§T§FEWH (/92)  sveeresnesnssntsttttitttttittittttttttttttttttttsntsnssnsnns 616---

SINGLE SHANK RIPPER CONTROL VALVE (2/2)

%Fjjfﬁ%ﬂ‘ﬁlﬂﬁl (1/2) .................................................................. 617"

BLADE LIFT CYLINDER (1/2)

%Fjjfﬁ%ﬂ‘ﬁlﬂﬁl (2/2) .................................................................. 618"

BLADE LIFT CYLINDER (2/2)

{ﬁ}i’ﬁé—ﬁg§ (ﬂﬁgﬁﬁﬁ) .................................................................. 619---

HYDRAULIC PIPING (TANK TO PUMP)

{ﬁg’ﬁggg ({Hﬁ?ﬁﬁ%ﬂ{mﬁl) (1/2)  eeeeeevseenecueieiuiiiietiiiiiiiiiieiitiienaes 620+

HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (1/2)

{ﬁg’ﬁggg ({Hﬁ?ﬁﬁ%ﬂ{mﬁl) (2/2)  eeeeensneieiiiiiiii i e 621+

HYDRAULIC PIPING (TANK TO LIFT CYLINDER) (2/2)

{ﬁg’ﬁggg ({Eﬂﬁ‘rﬁﬁft)ﬁ\ﬁ+{ﬁﬂﬁl) ......................................................... 622+

HYDRAULIC PIPING (TANK TO TILT CYLINDER)

RS A MRIMEL) (SD23S ) ceveeeerremimeniinine, 623--

HYDRAULIC PIPING (TANK TO TILT CYLINDER) (FOR SD23S)

BEAGEE A ZE UM T BLTHET)  wevveeererrrnesesssseneesnsnienessninieneesnnnne 624+

HYDRAULIC PIPING (TANK TO THREE SHANK RIPPER CYLINDER)

BEATHE A ZE DATHA T BETET)  wvvveeererrnnesesssseneesnnsienesensniesesannnne 625+

HYDRAULIC PIPING (TANK TO SINGLE SHANK RIPPER CYLINDER)

%Fﬂfy‘?%%*? ................................................................................. 626:++

BLADE CONTROL LEVER

%Fﬂf%%l@*? .............................................................................. 627+

BLADE CONTROL LINKAGE

%%ﬁﬁé%*¥ ................................................................................. 628:++

ANGLE BLADE CONTROL LEVER

%%Fﬁ'%%ﬁ*? .............................................................................. 629---

ANGLE BLADE CONTROL LINKAGE

Efil: 2L%§T%%*$ ........................................................................ 630:-*

THREE SHANK RIPPER CONTROL LEVER

Eﬁ*ﬁj_%%ﬁ%%l@*? ..................................................................... 631

THREE SHANK RIPPER CONTROL LINKAGE

L o B T < 632

SINGLE SHANK RIPPER CONTROL LEVER

$J@:$2L%§T§%%l§$$ (1/2 ) weveereeneenentententeitettettiiteittittttettetneonennaes 633:--

SINGLE SHANK RIPPER CONTROL LINKAGE

$J@:$2L%§T§%%l§$$ (2/92)  eeveereeetttiitiitiiiiiiiii ettt eeaaeaaes 634+

SINGLE SHANK RIPPER CONTROL LINKAGE

222~224

225~227

228~230

231~232

233~235

236~237

238~240

241~242

243~245

246~247

248~250

251~252

253~254

255~257

258~260

261~263

264~266

267~269

270~271

272~274

275~276

277~2178



7. LAFZ%EE

WORK EQUIPMENT

Eﬁ)ﬁ%ﬁ .................................................................................... 701281 ~2853
STRAIGHT TILT BLADE

TE$$ ....................................................................................... 702++-284~286
STRAIGHT TILT FRAME

%Fjjfbﬁfﬁ—“ﬂﬂﬁl ........................................................................... 703-+-287 ~288
BLADE TILT CYLINDER

%Fjj{@/fﬁ_}’ﬁé—ﬁﬁ% ........................................................................... 704-++-289~290
BLADE TILT CYLINDER PIPING

TE$$ ....................................................................................... 705++-291~293
STRAIGHT FRAME

%%ﬁ ....................................................................................... 706++-294~295
ANGLE BLADE

%%;Jlg .................................................................................... 707++-296~298
C-FRAME

U ﬂ%ﬁ .................................................................................... 708+--299~301
U-BLADE

Efiﬂ‘ﬁj_%% .............................................................................. 709+--302~304
RIPPER

Efﬁ*ﬁj_%%{ﬁﬂﬁl ........................................................................ 710--305~306
RIPPER CYLINDER

Eﬁj‘ﬁj_%%%ﬂ% ........................................................................ 711+--307~5308
RIPPER CYLINDER PIPING

$J|iﬂ°’ﬁj_%§ .............................................................................. 712++309~310
SINGLE SHANK RIPPER

$J@:$2L%§ﬁ|3%{ﬂﬂﬁl .................................................................. 713 311
SINGLE SHANK RIPPER CYLINDER

$J@:$2L%§U§ﬁ{ﬂﬂﬁl .................................................................. 714--- 312
SINGLE SHANK RIPPER CYLINDER

$J@:$2L%§%E§ ........................................................................ 715---313~314
SINGLE SHANK RIPPER PIPING

%glgtg .................................................................................... 716+:315~316
DRAW BAR

rm;(ﬁ*ﬁﬁ .................................................................................... 717+--317~5318
CANOPY

E]*J‘L% .................................................................................... 718+319~320
STEEL CAB

%glgg(}aﬁ?— SD23S) .................................................................. 719+--321~322

DRAW BAR (For SD23S)
8. ARG
ELECTRICAL SYSTEM

Eﬁ’ﬁ?\éﬁ (1/2) ..................................................................... 801:::325~326
ELECTRICAL SYSTEM



K5
Fig.NO. Page

Eﬁ’ﬁ?\éﬁ 2720 B R LR TP PTRPPITRPPPITRPPPRPPR 802::+327~328
ELECTRICAL SYSTEM

ﬁ(ﬁéﬁgﬁ ....................................................................................... 804-+-329~1330
INSTRUMENT BOX

g%gﬁ%gﬂzﬂ{%]g{j%ﬁ ........................................................................ 805---331~5332
RELAY AND FUSE BOX

%%{mﬂzﬂ EE/’@?HEEE%% ..................................................................... 806-::333~334

BATTERY AND RELAY SWITCH



®x zh L R Bk F AF

ENGINE RELATED PARTS



KL
ENGINE MOUNT

%101 &

FIG.101




Kl

ENGINE MOUNT

A B = 4 B B
Index No. Part No. Description Qty
101-1 01015-52200 LY bolt, front 4
2 GB3206-82 P22 ©1.8 L=800 wire, lock 2

3 01643-32260 g washer 4

4 | 195-01-11190 fof £ spacer 4

5 154-01-11570 EIEAY Y5 shim ass’y, front 2
154-01-11580 EERY Y5 shim ass’y, front 10

6 01010-52255 JG g blot, rear 4

7 154-01-11550 g washer 4

8 17Y-01A-10004 | 4fiF4R plate, lock 2

9 | 6681-21-4750 VA pin, dowel 2

10 17Y-01A-10002 5 B Bk shim ass’y, rear 2
17Y-01A-10003 Ji5 B R AR shim ass’y, rear 10




102 & A 3 4
FIG. 102 FRONT SUPPORT

[T S
FRONT SUPPORT
7 % 4w Yt
Index No. Part No. Description Qty
102-1 6711-21-3711 | AIsZ%¢ support, front 1




%103 & RV s N B
FIG. 103 AIR CLEANER AND CAP




IR e LR

AIR CLEANER AND CAP

¥ 5 % il o

Index No. Part No. Description Qty
(6127-82-7106) | &R TS 28 S, air cleaner ass’y 1
1 6127-82-7115 FPEE TR body, air cleaner 1
2 6127-81-7412 W To i element , inner 1
3 600-181-7511 2 45} ] washer seat 1
4 6128-81-7320 AN TeE element, cuter 1
5 600-181-4440 B a gl washer , seal 1
6 600-181-4370 2 Bt hut 1
7 6711-11-4510 FTPETEISFESY bracket ,air cleaner 1
8 600-181-4420 JUSIAY bolt ,butter fly 1
9 600-181-4430 D3 clip 1
10 6127-11-4360 i 71 band 1
11 6643-11-4641 e bolt 1
12 09637-00160 A data plate 1
13 6127-01-4821 EEa g gasket 1
14 01640-21016 g 10 washer 8
15 01602-01030 g 10 washer , spring 8
16 01580-01008 2 BEM10 nut 8
17 6090-01-4250 FHIERS Bk pre—cleaner ass’y 1
18 01016-51045 s bolt 1
19 01580-11008 [N nut 1
20 6711-81-7920 AR connector 1
21 600-181-1510 i cap 1
22 6711-11-4770 EE pipe , ejector 1
22A 6128-11-5302 JISCIEEAERES valve ass’y 1
22B 01010-31025 B M10 X 25 bolt 2
22C 01602-01030 g 10 washer , spring 2
23 6711-11-4780 WE hose 1
24 07281-00489 WAk clamp 2
25 6128-11-5610 R gasket 2
26 01010-31035 B M10 X 35 bolt 2
27 01580-01008 2 Bk M10 nut 5
28 01602-01030 g 10 washer , spring 2
29 6711-11-4210 IR air , connector 1
30 6691-11-4740 WE hose 1
31 07281-01589 R clamp 2
32 6711-11-4530 REIERERFEE bracket, air connector 1
33 01010-31230 B M12 X 30 bolt 2
34 01010-31235 B M12 X 35 bolt 2
35 01602-11236 JHEIAPE 12 washer , spring 4
36 02010-70632 IR 3/8” X 32 bolt 3




104 K HAE S &5 2
FIG. 104 EXHAUST MANFOLD AND MUFFLRER

14—
=

10 ==




EXHAUST MANIFOLD AND MUFFLER

HEE Rl A

FP5 B = 4 Fx i
Index No. Part No. Description Qty
104-1 6631-11-5820 | &k joint 1
2 6693-12-5530 | ™% flange 1
3 6112-13-5250 | £ If ring , seal 1
4 01020-01030 2 AL bolt 4
5 6657-11-5590 | it barrel 2
6 01010-80870 2 AL bolt 2
7 0158020806 AN nut 2
8 01602-00825 g washer , spring 2
9 6711-11-5711 | ¥ muffler 1
10 17Y-01-40300 | H<A pipe , exhaust 1
11 0105061265 24 bolt 4
12 01582-01210 AN nut 4
13 6678-51-9520 | fof spacer 4
14 6711-11-5781 | BiiFH I cap ,rain 1




IR S s
FIG. 105 FLYWHEEL HOUSING ASS’Y

105 &

10



KA AR

FLYWHEEL HOUSING ASS’Y
Jr'5 () E A o
Index No. Part No. Description Qty
105-1 17Y-01-50017 K#HSE  flywheel housing 1
2 07046-15520 ILJE 2 plug 1
3 07046-12016 ILJE 2 plug 6
4 07043-00108 HEJLUEIE  plug , drain 2
5 07042-00415 HEJLUEIE  plug , drain 1
6 6711-21-C010-2 | [ (B) pin(B), dowel flywheel 1
to cylinder block
7 6711-21-C010-1 | [ (A) pin(A), dowel flywheel 1
to cylinder block
8 6600-01-2740 RS AP washer , spring 9
9 6710-23-4120 BV bolt 2
10 6710-23-4140 BV bolt 2
11 6710-23-4130 (B bolt 5
12 17Y-01-50018 LB ZEIN  gear , pump , drive 1
13 01602-01030 P 10 washer 2
14 01010-31030 [EV bolt 2
15 07000-22012 0 JE 8l O-ring 1
16 17Y-01-50003 iR plate , lock 2
17 17Y-01-50031 (B bolt 4
18 6623-31-1390 JEAT pin , dowel 1
19 17Y-01A-10100 JasCB bracket rear 2
20 04020-01434 #414X34  pin 4
21 17Y-01A-10001 R plate , lock 4
22 01010-51845 B2 M18X45 bolt 8
23 17Y-01-50010 I3 Hic 2% allotter 1

11



5106 & o E
FIG. 106 POWER TAKE OFF

12



%A

POWER TAKE OFF
¥ 5 % PR o
Index No. Part No. Description Qty
106-1 17Y-01-50019 & gear idler pump drive 1
2 GB297-84 b e 78 14K 7217E bearing 2
3 17Y-01-50021 | 5440 shaft , idler gear 1
4 01016-51230 B M12 X 30 bolt 6
5 01643-31232 g washer 6
6 17Y-01-50020 | JHiIAf collar 1
7 GB5786-86 BEFE MI2X 1.5X25 bolt 2
8 17Y-01-50029 | 4k plate , lock 1
9 17Y-01-50025 HALB N gear ,pump dive 1
10 6691-21-4170 | 4L 5hN shaft 1
11 04000-01850 SR 18X 50 key 1
12 GB276-82 ik 214 bearing 2
13 17Y-01-50024 Ik = case , bearing 1
14 07000-03145 0 JEFE 140X 3.5 0-ring 1
15 17Y-01-50023 | #}%& spacer 1
16 01530-06814 2 B M68 X 2 nut 1
17 01658-26823 5 68 washer 1
18 17Y-01-50009 | #R plate 1
19 07000-03140 0 JEFE 140X 3.5 0-ring 1
20 01010-51030 2R M10 X 30 bolt 5
21 6691-21-4190 | EhiIh ring , dowel 1
22 01602-01030 g 10 washer 5
23 01010-31035 RS M10 X 35 bolt 2
24 01602-01030 g 10 washer 2
25 6691-23-4311 | %l shaft 1
26 17Y-01-50016 | ZEALsIAE gear ,pump driver 1
27 6645-22-4550 | #fiti plate , lock 2
28 GB5786-86 PR M10X 1. 25X 30 bolt 4
29 04065-07525 $4P8 75 ring , shap 1
30 GB276-82 & 109 bearing 2
31 6645-21-4540 | #JHA spacer 1
32 6691-21-4560 | #f# B spacer 1
33 04064-04518 48 45 ring , shap 1
34 17Y-01-50013 ke case , bearing 1
35 07000-03100 0 T 0-ring 1
36 17Y-01-50022 +IR ring snap 1
37 17Y-01-50028 Jarky plate , pressure 1




5107 & o 3 E O W o
FIG. 107 P.T.O.LUBRICATING OIL PIPING

& ;<A |7~ B ERC
523—@:
- 5 —
= s o1
L9 B

u\ 3I—e

14



H 02 B T T

P.T.O.LUBRICATING OIL PIPING

Jr'5 B E A o
Index No. Part No. Description Qty
107-1 17Y-01-50010 | 4-Hic e allotter 1

2 17Y-01-51000 | % pipe 1
3 0700501012 2 ] gasket 6
4 07206-20610 5P Y bolt 1
5 6600-01-3860 | W2 bolt 2

15



5108 & a8 A
FIG.108 TRANSFER CASE

RAER.P.C.U IR
Without R.P.C.U




axikic]

TRANSFER CASE
¥ (A7 % o
Index No. Part No. Description Qty
(154-38-00072) | 4rsh48 Bk power take off ass’y 1
108-1 154-38-25110 WA case 1
1A 07044-12412 =4 play 1
1B 07002-02434 0 K 0-ring 1
2 154-01-12121 S ENFE case power take off 1
3 154-01-12131 (F6) H#Z#H gasket |, case 1
4 04020-01024 A DAGE! pin , dowel 2
5 01011-51205 e bolt 13
6 01010-51275 s bolt 2
7 01010-51250 s bolt 2
8 01602-21236 RS AP washer spring 17
9 154-01-12220 i shaft 1
10 154-01-12280 Al & bearing roller 1
11 150-21-22180 +IR ring snap 1
12 04000-02050 {5 key 2
13 154-01-12230 i gear 1
14 0604006314 IR A bearing hall 1
15 154-01-12240 EESTN collar 1
16 01658-16823 1 I washer lock 1
17 01530-06814 e R hut 1
18 154-01-12250 % cover 1
19 07012-00060 T seal oil 1
20 07000-05150 0 K O-ring 1
21 01010-51230 e bolt 4
22 01602-21236 RS A P washer , spring 4
23 154-38-25150 i gear 1
24 06040-06209 IR A bearing ball 2
25 154-01-12320 2N ring 1
26 154-38-25120 i gear 1
27 0604006212 TRAE Bl & bearing roller 2
28 154-01-12420 % cover 1
29 154-01-12431 TR gasket 1
30 01010-51025 e bolt 4
31 01602-21030 RS A P washer spring 4
32 154-38-25130 Bl a5 case , bearing 1
33 07000-05130 0 KM O-ring 1
34 01010-51250 e bolt 2
35 01602-21236 RS A P washer spring 2
36 154-01-12260 % cover 1

17



axikic]

TRANSFER CASE
A B = % W B
Index No. Part No. Description Qty
108-37 154-01-12271 | THBR gasket 1
38 01010-51025 W2 A bolt 4
39 01602-21030 RS AP washer spring 4
40 154-01-12450 | & cover 1
41 07000-03078 0 JEIEl o-ring 1
42 01010-51245 W2 A bolt 4
43 01602-21236 RS A P washer spring 4
44 07000-03030 0 JEIEl o-ring 1
45 07000-02105 0 JEIEl o-ring 1
46 07000-05195 0 JEIEl o-ring 1
47 154-01-21730 | &1 tube 1
48 154-01-21720 | &1 tube 1
49 154-01-21740 | &1 tube 1
50 6600-01-3860 | FHEIEM: bolt joint 5
51 07005-01012 T R gasket 11
52 154-01-12520 | #&4%3k nipple 1
53 07005-01012 T R gasket 6
54 07206-30710 | EcHzigfe bolt joint 3
55 01010-51220 W2 A bolt 1
56 01643-31232 [ washer 1
57 08036-10614 ¥ clip 1
58 198-38-12330 | £+ clip 1
59 01010-51025 W2 bolt 1
60 01643-31032 [ washer 1
61 154-01-21760 | 254 elbow 1
62 07283-21524 ¥ clip 2
63 01598-00809 SN nut 4
64 01643-30823 [ washer 4

18



60— }e

109 &
FIG.109

RADIATOR

19



RADIATOR
) o 4% K A Oty
Index No. Part No. Description gg%gE gg%g}% SD23D

17Y-03-90000 | /K4 radiator 1
22M-03-80000 | /K4f radiator 1

109-1 154-03-11117 | F46 tank upper 1
29M-03-80700 | L%H tank upper 1
2 07056-00048 JEM net 1 1
3 07057-03271 RIH ring 1 1
4 07053-10000 | 4HiHE cap 1 1
5 154-03-11682 | =¥ valve pressure 1 1
6 175-03-32570 | &M net 1 1
7 07000-43045 | 0 JE2 $t &l O-ring 1 1
8 01010-51025 | W24 M10X 25 bolt 4 4
9 01602-21030 RS A P washer spring 82 82
10 07040-13618 | MZFE M36X 1.5 plug 1 1
11 07002-43634 0 B % Bl O-ring 1 1
12 17Y-03-31000 | & Kk tube ass’y 1 1
13 07000-42070 | O 28l 70X 3. 1 O-ring 1 1
14 01010-51240 | B2 M12 X 40 bolt 4 4
15 01602-21236 HpE 12 washer spring 24 24
16 07042-30108 | #ZZER 1/8” plug 1 1
17 07281-00809 N 4 clamp 2 2
18 154-03-11574 | #% hose 1 1
19 01011-51640 | B2 M16 X 40 bolt 4 4
20 154-03-13240 | 34 spacer 4 4

21 154-03-21132 | A% core 1
22M-03-80500 | HN: core 1

22 154-03-11143 | JHZ K gobbet 2
22M-03-80004 | JH B gobbet 2

23 154-03-11131 | #4ht plate 4
22M-03-80005 | #AR plate 4

24 154-03-21123 | 46 tank louder 1
22M-03-80200 | T4 tank louder 1
25 01010-51030 | #2&44: M10 X 30 bolt 24 24
195-03-22400 | ey ol isolator ass’y 2 2
26 195-03-22530 | FE4¢ bracket 2 2
27 195-03-22520 |yl % isolator 4 4

20



RADIATOR
HE Qty
A=) () % K
Index No. Part No. Description ggggE gggg}% Sp23D

28 01643-32260 | JinJ/5EHE] washer 28 28
29 154-03-13160 | 4E2Ze bracket upper 2 2
30 01091-52220 | #2Fe M22X 1. 5X 120 bolt 4 4
31 154-03-13170 | F+EZ4 bracket lower 2 2
32 01580-12218 | #&REM22X 1.5 nut 8 8
33 01010-51230 | #2F: M12X 30 bolt 14 14
34 01643-31232 | JnJEE4 g 12 washer 26 26
35 01010-51075 | 7S 1SKIEA M1OX 75 bolt 6 6
36 01643-31032 | 4 & 10 washer 6 6
37 198-03-21530 | JEHX plate 2 2

195-03-22500 | ey sl isolator ass’y 2 2
38 195-03-22540 | FE42 bracket 2 2
39 195-03-22520 |yl % isolator 4 4
40 159-03-13250 | FE42 bracket 2 2
41 154-03-11973 | L2 () bracket R.H 1 1
42 154-03-11963 | 22 (/) bracket L.H 1 1
43 195-03-22270 | # )y shim 12 12
44 01091-52205 | #2F2 M22X1.5X105 bolt 4 4
45 01010-51245 | 22 M12x45 bolt 4 4
46 0101051435 | W2k M14 X 35 bolt 4 4
47 01643-31445 | #4814 washer 4 4
48 154-03-12842 | #H i () wind-break R.H 1 1
49 154-03-12823 | MEH M (/) wind-break L.H 1 1
50 154-03-13140 | # gasket 2 2
51 159-03-13150 | #t plate 2 2
52 0101051235 | 2k M12x35 bolt 24 24
53 195-03-22160 | Ji& seal 4 4
54 01010-51250 | 7Sf1KIRAR M12X50 bolt 4 4
55 154-03-12771 | ¥R E wind-break 1 1

21



RADIATOR
e o 4 W Ay
Index No. Part No. Description SD23  SD23S SD23
SD23E SD23R D

56 01010-51020 BEFE MI0X 20  bolt 3 3
57 01643-31032 g 10 washer 3 3
58 23Y-03-02000 | $ X E wind-break 1 1
59 01643-31032 & washer 2 2
60 23Y-03-01000 | #* M\ 5 (/5) wind-break L.H 1 1
61 154-03-12792 | #* R (f7) wind-break R.H 1 1
62 154-03-11587 | 5% tube 1 1
63 17Y-03-00007 | #& gasket 1 1
64 07281-00909 N 4 clamp 2 2
65 154-03-11594 | 4% hose 1 1

22



110 ©
FIG. 110

R I 3 R
RADIATOR PIPING AND WIND BREAK

23



R 7 I 3 MU
RADIATOR PIPING AND WIND BREAK

¥ (G 4 R o
Index No. Part No. Description Qty
110-1 01049-01012 ¥ 10 plug 1
2 17Y-03-00002 | #E hose 1
3 07281-00197 N 4 clamp 2
4 08036-01814 sk clip 1
5 01010-51220 WAL bolt 3
6 01643-31232 g 12 washer 17
7 195-03-13131 | %& tube 1
8 GB3206-82 B4z 91 X100  wire 1
9 195-03-11690 | &7 clip 3
10 17Y-03-00003 | #F& hose 1
11 07281-00419 N 4 clamp 2
12 195-03-11511 | &7 clip 1
13 01010-51225 PEAE M12X 45  bolt 6
14 154-03-13231 PR E (4 F) wind-break L.H upper 1
15 154-03-13270 PXE (f ) wind-break R.H upper 1
16 154-03-12626 | {448 guard 1
17 175-03-32710 | 4% pin 1
18 01010-51230 PEAE M12X 30  bolt 9
19 01010-51235 P2 M12X 35  bolt 12
20 01602-21236 g 12 washer 18
21 09311-31237 2 g bolt 4
22 0158011210 W RE M12 nut 6
23 154-03-13180 = spacer 12
24 175-54-27350 | 9% spring 48
25 01010-51255 WAL bolt 12
26 01643-32060 InJE#pE 20 washer 12
27 175-54-28770 | KIF ring 12
28 154-03-12823 | X = wind-break 1
29 01010-51020 WAL bolt 4
30 01643-31032 g 10 washer 6
31 17Y-03-11000 | M (/) net L.H 1
32 17Y-03-12000 | M net 1
33 01580-11210 MERE M12 nut 6
34 154-03-12653 W CHT) net R.H lower 1
35 17Y-03-00025 | #4 support 1
36 124-54-26540 [ washer 3
37 01010-51265 IEHE MI2X 65  bolt 1
38 170-03-13130 | 434 spacer 1
39 154-03-12880 | Js#i seat 2

24



MRS B i S AR

RADIATOR PIPING AND WIND BREAK

¥ 5 5 4 B o
Index No. Part No. Description Qty
110-40 154-03-C1110 | #h shaft 1
41 07011-10090 R S(HES] seal 1
42 GB276-82 gL ER K 46212 bearing 1
43 154-03-C1120 | #5% cage 1
44 195-03-11840 | et plate 1
45 195-03-11850 G lock 1
46 01010-51030 e bolt 5
47 155-03-14150 b cover 1
48 07020-01018 B AR M14 X1 fitting grease 1
49 195-03-11880 | JH H shim 14
50 154-03-11981 S e pulley 1

22M-03-00001 Je e (SD23D ) pulley 1
51 01016-51270 B M12X 10 bolt 6
52 17Y-03-80000 FE4 bracket 1
53 01010-51035 R M10 X 35 bolt 2
54 GB276-82 g ARG 46310 bearing 1

25



O R
FIG.111 FAN

FAN
e o P ik
Index No. Part No. Description Qty
1 600-643-1060 JE¥ss fan cooling 1

26



112 B XU Ry
FIG. 112  FAN BELT

FAN BELT
HoE Qty
J75 (] S SD23 D238 | ¢poap
Index No. Part No. Description SD23E SD23R

04121-22285 | Wy V-belt set
04121-22283 | Wy V-belt set

1

27



113 B
FIG. 113

JAHAE
FUEL TANK

28



S AR

FUEL TANK
¥ 5 5 % o
Index No. Part No. Description Qty
113-1 17Y-04B-01000 | #AWi4H tank fuel 1
3 154-04-51140 HR gauge 1
4 16Y-04C-02000 | #AAHiE  cap fuel tank 1
5 07000-03035 0 T o-ring 2
6 195-04-11230 IRPE#Ek  joint eye 1
7 195-04-11280 | 18223k bolt joint 1
8 21T-26-71130 | %448  adapter (without towing winch) 1
9 07700-40460 1] valve 1
10 07325-10400 Bk nipple 1
07058-20000 JUR/ e filter ass’y 1
11 07058-00001 it hoop 1
12 07058-00005 i element 1
13 07058-00006 BN ring 1
14 07002-04234 0 o-ring 1
15 07058-00007 =4 plug 1
16 01010-50825 e bolt 2
17 01643-30823 g washer 2
18 155-04-11211 FELH bracket (without towing winch) 1
19 01010-51225 e bolt 2
20 01643-31232 g washer 2
21 15A-04-11111 b cover 1
22 07000-05290 0 T O-ring 1
23 01010-31025 e bolt 10
24 01643-31032 g washer 10
25 07270-21022 WE tube 1
26 07281-00197 [EiT clamp 2
27 154-04-11540 | $:3k nipple 1
28 20D-68-11670 | 253k elbow 1
29 07700-40240 1] valve 1
30 205-04-62130 e elbow(without towing winch) 1
31 07270-01065 WE tube 1
32 07281-00197 N 4 clamp 1
33 01010-52040 e bolt 4
34 01643-32060 g washer 4

29



JOH Y
FUEL PIPING

9114 E

FIG. 114

30



WA

FUEL PIPING

Jr'5 B % e

Index No. Part No. Description Q ty
114-1 | 17Y-04-01000 A (nD hose 1
2 17Y-04-02000 A (I hose 1
3 17Y-04-09000 ok clip 3
4 17Y-04-10000 ok clip 1
5 01643-31232 [ washer 8
6 01010-51225 AL bolt 8
7 17Y-04-11000 ok clip 5
8 17Y-04-00011 Bk joint 1

31



I

#0115 K

FIG. 115 FUEL CONTROL LEVER

32



NS/ N

FUEL CONIROL LEVER
Jr'5 () E A o
Index No. Part No. Description Qty
115-1 154-43-44110 | T J3HAT lever 1
2 09304-01250 T knob 1
3 GB6172-86 NAEIZRE M10 nut 1
4 154-43-44270 W2ET screw 1
5 17Y-05-00008 | 44 pin 1
6 170-54-11230 | 5% spring 1
7 17Y-05-00006 | #& washer 1
8 01016-50860 AL M8 X 60 bolt 1
9 154-43-44250 | 1215 cap 1
10 154-43-14710 | a4 disc 1
11 04020-00616 56X 16 pin 1
12 101-43-11281 | BEEAS facing 2
13 154-43-14710 | 5f% spring 1
14 01052-51265 B2 M12X 1. 5X65 bolt 1
15 01640-21223 g 12 washer 2
16 101-43-11380 | #& cover 1
17 01593-11210 BEREM12X 1. 5 nut 1
18 04050-13030 TFE4Y 330 pin 1
19 154-43-44120 | #F rod 1
20 04205-10822 %l 8 22 pin 2
21 04050-12016 TFE4Y 2X 16 pin cotter 2
22 01508-21006 BEEEMI0X 1.25 /£ nut 1
23 178-43-12180 | if#&iz K} adjusting nut 1
24 04245-41025 ¥ rod 1
25 195-43-42280 | BIRE bellows 1
26 01582-11008 BEEEM10X 1. 25 nut 2
27 198-43-18170 | X IIHR yoke 1

33



P T B AR
DECELERATOR PEDAL

116 K

FIG. 116

\ <
P § o
\ﬁ\w/ / &\ 5
76 =< \
~ N _ @
o™ %
™
Tel
\3
8\@@/%
<« X
33\ %
™
™ \
=\ o
_/6/@@ N -
< 6/@ s Mm
&m\s ) %l,u Fy
/A o
ﬂu/\\ ~—
LA
®0/[\
<
]
AN .

See Fig. 117

34



IR S

DECELERATOR PEDAL
Jr'5 () E A e
Index No. Part No. Description Qty
116-1 195-43-42350 | JEIESHR pedal 1
2 17Y-05-00016 | ¥t cover rubber 1
3 01643-32460 [ washer 1
4 06122-02504 | Bh2xs &} seal ring 2
5 GB290-82 S EAME &S bearing, roller 1
Bk 20941/25 needle
6 06122-02004 | Bh2x% &} seal ring 2
7 GB290-82 A EAME &S bearing, roller 3
Bhk 37941/20 needle
8 01582-11008 JEREMI0X 1. 25 nut 6
9 175-43-35210 | #24T screw 1
10 17Y-05-08000 | #T4F lever 1
11 01643-31032 g 10 washer 1
12 01010-51040 BEHE M10 X 40 bolt 1
13 07021-01090 B3RS fitting grease 2
14 01593-11008 JEREMI0X 1. 25 bolt 1
15 04050-12018 T4 2X 18 pin cotter 1
16 04250-81056 | K Tidl& end rod 1
17 04248-31016 ot rod 1
18 01508-21006 BELEM10X 1. 25 A nut 1
19 176-43-43190 | H3&IE L) adjusting nut 1
20 04245-41019 ot rod 1
21 195-43-42410 | &R LL adjusting nut 1
22 17Y-05-00019 | #4484 pin, stopper 1
23 154-44-14570 | #4484 pin, stopper 1
24 04050-12022 JFE4H 2X 22 pin cotter 1
25 154-43-44231 | ¥I4F lever 1
26 01010-50830 JEHE M8 X 30 bolt 2
27 01602-20825 g 8 washer spring 2
28 06122-02004 | Bh2x% &} seal ring 4
29 154-43-44240 | #h shaft 1
30 04010-00519 e e i half-round key 2
31 17Y-05-10000 | #T4F lever 1
32 04205-10822 | %%k 8 X 22 pin 2
33 04050-12016 JFE44 2X 16 pin cotter 2
34 198-43-18170 | X H#k yoke 2
35 04245-41062 ot rod 1

35



H117 K VT BRI Bl 2 A
FIG. 117 FUEL CONTROL LINKAGE

13 S8 115 /,
\ /nngg: - ) w_
16 See Fig.115
14 AN
NP
9
% 20 /

PRRLBE S SR AT
Fuel Injection
Pump Lever

36



UNEr SN E N

FUEL CONTROL LINKAGE
Jr'5 B i Mokt
Index No. Part No. Description Qty
117-1 17Y-05-11000 | %% bracket 1
2 17Y-05-10000 | #T4F lever 2
3 01010-50830 B2 M8 X 30 bolt 2
4 01602-20825 g 8 washer spring 2
5 GB290-82 A M ESME )R ET  bearing 4
Sk 37941/20
6 154-43-44140 | #f shaft 1
7 04010-00519 - e i key half-round 2
8 06122-02004 By 20 5% e seal ring 6
9 01010-51230 B2 M12 X 30 blot 4
10 01643-31232 g 12 washer 4
11 198-43-18170 | X H#x yoke 3
12 04205-10822 %l 8 < 22 pin 4
13 04050-12016 TFE4Y 2X 16 pin cotter 4
14 01582-11008 BEEEM10X 1. 25 nut 3
15 154-43-44162 | ¥4 rod ass’y 1
16 17Y-05-05000 | %% bracket 1
17 17Y-05-06000 | #T4F lever 1
18 17Y-05-04000 | #f shaft 1
19 01010-51016 B2 M10X 16 bolt 1
20 01602-21030 g 10 washer 1
21 17Y-05-00014 | #F rod 1
22 01580-10806 2R M8 X 1 nut 3
23 09290-10000 [ absorber 1
24 04245-40806 At rod 1
25 04211-20844 PaEL yoke 1

37



WIS WA e RENLALD)
TORQUE CONVERTOR, TRANSMISSION,
STEERING CASE AND FINAL DRIVE



5201 & A ]
FIG. 201 UNIVERSAL JOINT

41



JiA

UNIVERSAL JOINT

Jr'5 () E A o

Index No. Part No. Description Qty
154-20-10002 T3 1R) 79 S universal joint 1
201-1 150-11-11210 | 7%k spider 2
2 150-11-11220 By seal dust 8
3 150-11-11250 T seal oil 8
4 150-11-11240 REF needle 296
5 154-20-11130 ke case bearing 8
6 07020-00000 HHEZN fitting grease 8
7 154-20-11170 HEHR plate 1
8 01010-51255 (B bolt 8
9 0160221236 | washer spring 8
10 01050-51260 (B bolt 8
11 01602-21236 | washer spring 8

42



5202 K W1 g (1/2)
FIG.202 TORQUE CONVERTER

44
159
493
48——2

/°
e

g,_!zlz

43



WA A (1/2)

TORQUE CONVERTER
sa=} 5 % i o
Index No. Part No. Description Qty
154-13-51002 | ¥ SyAeHE#% S8 TORQUE CONVERTER 1
) 2 R R A G A 26 202 18]
o 203 B BT A s
THIS ASSEMBLY CONSISTS OF ALL PARTS
SHOWN IN FIGS.202 AND 203.

202-1 | 154-13-53110 | 5% housing 1
2 07042-70415 (53] 4 T 25 plug taper 3
3 175-13-23220 b cover 1
4 175-13-23232 | & gasket 1
5 01010-51225 WAL bolt 4
6 01602-21236 g spring 4
7 04530-01628 RN CYES bolt eye 2
8 07044-13620 TP W T plug magnetic 1
9 07002-43634 0 &l O-ring 1
10 09607-05080 e plate name 1
11 04418-13060 H B2 4T screw tapping 4
12 195-13-14111 | 5% gear 1
13 06030-05206 & bearing 1
14 04064-03015 SamuEN ring snap 1

134-13-13400 | idyE s Bk filter ass’y 1
15 134-13-13410 b cover 1
16 07000-72070 0 O-ring 1
17 195-13-13420 | ilygss filter 1
18 134-13-13430 | XLIEHM: stud 1
19 01641-20608 [ washer 1

20 01590-10607 I nut 1
21 04050-11212 T 143 pin cotter 1
22 01010-51230 W4 bolt 3
23 01643-31232 g washer 3

175-13-23500 QIR DR 95954 pump ass’y 1
175-13-23510 €I DIVSE 955 gear ass’y 1

24 175-13-23580 | 5% gear 1

25 175-13-23610 | #h shaft 1
175-13-23520 CABD) A B K gear ass’y 1

26 175-13-23580 | 5% gear 1
27 175-13-23620 | #h shaft 1
28 175-13-23530 He case pump 1
29 01190-01011 VR screw thread lining 2

44



WA A (1/2)

TORQUE CONVERTER
Ea=} a1 % R s
Index No. Part No. Description Qty
202-30 175-13-23540 | & cover 1
31 04020-00820 JREC AR pin dowel 2
32 01010-50835 2 A4 bolt 4
33 01602-20825 RS A P washer spring 4
34 01641-20812 g washer 4
35 07000-62115 0 74 il O-ring 1
36 01010-51235 2 A4 bolt 4
37 01602-21236 RS A P washer spring 4
38 01641-21223 g washer 4
195-13-16100 GAE) @A valve ass’y 1
39 195-13-16110 | LKA body relief valve 1
40 195-13-16450 | #23E plug 1
41 07002-43634 0 74l O-ring 1
42 195-13-16120 | /&R RFE spool relief valve 1
43 195-13-16131 ] . ] i spring relief valve 1
44 195-13-16141 | 123 plug 1
45 07002-43634 0 714 il O-ring 1
46 195-13-16190 | 3 (1.0mm) shim 1.Omm 3
47 195-13-16210 | 3 (0. 3mm) shim 0. 3mm 3
48 195-13-16220 | 3 (0. 1mm) shim 0. 1mm 2
49 195-13-16230 | ff#& spacer 1
50 07000-72018 0 714 il O-ring 1
51 07000-73045 0 714 il O-ring 1
52 01010-51290 2 A4 bolt 3
53 01602-21236 RS AP washer spring 3
175-13-26401 (24 WA valve ass’y 1
54 175-13-26410 | L4 RAA body regulator valve 1
55 195-13-16450 | #23E plug 1
56 07002-43634 0 74l O-ring 1
57 195-13-16420 | Z4 WA  spool regulator valve 1
58 195-13-16430 | ‘4 ®55%  spring regulator valve 1
59 195-13-16141 | 123 plug 1
60 07002-43634 0 74 il O-ring 1
61 07042-20108 [63] HE TP 2 plug taper 1
62 07000-72018 0 74 il O-ring 1
63 07000-73045 0 74 il O-ring 1
64 01010-51290 A4 bolt 3
65 01602-21236 RS AP washer spring 3
66 175-13-23290 | #23E plug 1
67 07005-01612 P A gasket 1
68 175-11-11131 | Z£4hdk gasket 1
69 01010-31240 2 A4 bolt 23
70 01602-01236 RS AP washer spring 23

45



#5203 & WA (2/2)
FIG.203 TORQUE CONVERTER

46



WA A (2/2)

TORQUE CONVERTER
g 5 4 il o
Index No. Part No. Description Qty
(154-13-51002) | ¥ 1 Hi2% K  TORQUE CONVERTER 1
o) 2 R A G A 26 202 18]
203 K P ne ot
THIS ASSEMBLY CONSISTS OF ALL PARTS SHOWN
IN FIGS.202 AND 203.

203-1 154-13-41124 Kt pump 1
2 154-13-41143 W gear 1
3 154-13-41160 Hh K bearing 1
4 154-13-51180 R plate 1
5 01010-61040 W Ag bolt 12
6 01010-61035 W Ag bolt 30
7 01643-31032 g washer 30
8 07040-11007 PR IE plug 2
9 234-13-11211 7% case 1
10 175-13-21220 i gear 1
11 01010-61230 WAL bolt 24
12 01643-31232 g washer 24
13 154-13-11240 bk bearing 1
14 154-13-51250 F# pilot 1
15 01010-61230 WAL bolt 8
16 01643-31232 [ washer 8

154-13-41510 VAL SYDY turbine ass’y 1
17 154-13-31520 AL turbine 1
18 154-13-41530 TR e boss 1
19 154-13-11540 JERR plate 1
20 195-13-11550 WET rivet 16

154-13-51660 IDCZl Y 0 coupling ass’y 1
21 154-13-51870 IDCAl Yy coupling 1
22 175-13-21672 & cover 1
23 154-13-41430 & cover 1
24 154-13-51650 i shaft 1
25 154-13-13360 h K bearing 1
26 154-13-11730 Ao £ spacer 1
27 04064-06020 SamuEN ring snap 1
28 175-13-21720 B ring seal 1
29 175-13-21691 JERR holder 1
30 175-13-21711 B plate lock 1
31 175-13-21810 B FL IR AR bolt reamer 2

47



WA A (2/2)

TORQUE CONVERTER

Fa=: 5 PR e

Index No. Part No. Description Qty
203-32 154-13-42110 S stator 1
33 154-13-42120 R Pl race 1
34 01010-61030 9 bolt 12
35 01643-31032 gl washer 12
36 154-13-52520 Bl shaft 1
37 04064-08025 SamuEN ring snap 1
38 154-13-42710 | %I ring seal 1
39 07000-75185 0 14 O-ring 1
40 154-13-42720 | & cover 1
41 07000-62130 0 14 O-ring 1
42 195-13-11610 A (0. 05mm) shim 0. 05mm 1
43 195-13-11620 A (0. 2mm) shim 0. 2mm 1
44 195-13-11630 A (0. 1mm) shim 0. Imm 1
45 175-13-22760 | ¥ seal oil 1
46 01010-51240 9 bolt 6
47 01602-21236 RS A P washer spring 6

48



5204 K A 5T
FIG. 204 TRANSMISSION CASE

B
Used When Hanging
S5 EF208E
24_ See Fig.208

49



AHAR 5

TRANSMISSION CASE
5= () % il e
Index No. Part No. Description Qty
154-15-41002 AZTEA MR B transmission ass’y 1
KA BEFEE 204 K 211 TR R4
th
this assembly consists of all
parts shown in figs. 204 to 211
204-1 154-15-41110 | itk case 1
2 09608-05080 I plate 1
3 04418-03060 T SCREW 4
4 07048-02216 =4 PLUG 2
5 195-21-11350 o | O-RING 1
6 04020-01638 SENLAR PIN DOWEL 1
7 01010-51645 W2 A BOLT 4
8 01643-31645 HJE] WASHER 4
154-15-44001 JE T MR 5L LUBRICATION VALVE ASS’Y 1
9 154-15-24110 | Q1A BODY 1
10 175-15-14130 i SPOOL 1
11 175-15-14120 | 5% SPRING 1
12 175-15-14141 | FE BUSHING, GUIDE 1
13 07000-73032 0 7Y & 0—RING 2
14 175-15-14150 i COVER 2
15 01010-50825 W2 Ae BOLT 4
16 01643-30823 H P WASHER 4
17 154-15-44172 = SLEEVE 1
18 07000-73022 0 7Y & 0—RING 1
19 154-15-44182 | W& SLEEVE 1
20 07000-72018 0 7Y & 0—RING 1
21 154-15-44160 #H GASKET 1
22 01010-51065 W2 A BOLT 4
23 01643-31032 H P WASHER 4
24 04530-12438 REZN Y i BOLT EYE 2

50



#5205 K AR TEFE N EC N (1/3)
FIG. 205 TRANSMISSION GEAR AND SHAFT

SEHHE206E
See Fig. 206

51



AR EFE N FC N (1/3)
TRANSMISSION GEAR AND SHAFT

:a=3 () EZ o
Index No. Part No. Description Qty
154-15-41002 ATEM MR B transmission ass’y 1
AP G 204 2K 211 I ETE A
this assembly consists of all
parts shown in figs. 204 to 211,

205-1 154-15-42111 i shaft 1
2 154-15-42230 wife gear 1
3 154-15-42160 BN collar 1
4 154-15-42241 ke gear 1
5 04064-07025 +IR ring, snap 1
6 06000-06922 Tk bearing 1
7 06000-06014 Tk bearing 1
8 04065-01104 SamuEN ring snap 1
9 154-15-42171 BN collar 1
10 154-15-42190 el & coupling 1
11 07000-05055 0 714 g O-ring 1
12 154-15-42180 o holder 1
13 01051-51800 BV bolt 1
14 06000-06216 Tk bearing 1
15 04071-00140 SamNEN ring snap 1
16 07012-10100 MHES seal 1
17 154-15-41171 MHTHREIN housing 1
18 07043-70312 B TE plug 1
19 144-15-21191 A bolt 16
20 145-14-11570 ] washer 16
21 07000-05250 0 74 g O-ring 1
22 154-15-42331 ITEA carrier 1
23 154-15-42440 ke gear 4
24 561-15-49410 Tk bearing 4
25 561-15-32590 1 HER washer 8
26 154-15-42530 i shaft 4
27 04260-00635 CIEIN ball 4
28 154-15-49510 HLIR ring snap 1
29 154-15-49260 IS ring seal 2

52



ARTRFE A M (1/3)

TRANSMISSION GEAR AND SHAFT

e B = E i
Index No. Part No. Description Qty
205-30 175-15-69230 | % HIR ring seal 2

31 154-15-42641 e gear ring 1
32 175-15-12780 | 44 pin 6
33 175-15-42880 | 35 spring 36
34 234-15-15230 | FA% spring 12
35 198-15-22810 | PBEHE )T disc 6
36 426-15-12720 | #iK plate 4
37 426-15-12750 | V%3 piston 1
38 426-15-19220 | IR ring seal 1
39 426-15-19210 | IR ring seal 1
40 154-15-41160 | JMEL1A housing 1

41 145-14-11320 | #2E plug 2

42 04020-01434 JE LA pin dowel 4

43 175-15-62750 | 752 piston 1

44 175-15-59250 | # IR ring seal 1

45 426-15-19210 | IR ring seal 1

46 234-15-15230 | FA% spring 12

47 154-15-41150 | JMEL4A housing 1

48 569-15-41310 | & sleeve 16

49 07000-73022 0 %1 JE O-ring 5

50 175-15-62760 | 752 piston 1
51 155-15-12811 BEIEIN ring seal 1
52 582-15-19240 | K ring seal 1

53



206 &
FIG. 206

AR TEFE N EC N (2/3)
TRANSMISSION GEAR AND SHAFT

SFH 205 K
See Fig. 205

54



AR EFE N FC N (2/3)
TRANSMISSION GEAR AND SHAFT

e 5 i o
Index No. Part No. Description Qty
154-15-41002 | AFHFE I 15 5 TRANSMISSION ASS’Y 1
ARG 204 £ 211 T E4 T
THIS ASSEMBLY CONSISTS OF ALL
PARTS SHOWN IN FIGS.204 TO 211.

206-1 154-15-42321 | 4724 carrier 1
2 07043-70108 R S plug 3
3 154-15-42420 | % gear 8
4 561-15-49410 | 7k bearing 8
5 561-15-32590 | I[-#fEpE washer 16
6 154-15-42521 | #h shaft 4
7 04260-00635 EUBER ball 4
8 154-15-42940 b cover 1
9 01010-51030 e bolt 4
10 01643-31032 [ washer 4
11 154-15-42651 P gear ring 1
12 568-15-12950 +IR ring snap 1
13 154-15-42630 P gear ring 1
14 154-15-42620 P gear ring 1
15 175-15-69510 £IR ring snap 1
16 154-15-42610 P gear ring 1
17 175-15-12780 | 44 pin 6
18 175-15-42880 | % spring 24
19 23A-15-12960 | i3 spring 24
20 198-15-22810 | &R )Y disc 4
21 426-15-12720 | #AR plate 2
22 154-15-41140 | JhEL4& housing 1
23 154-15-42750 | ¥5%E piston 1
24 175-15-59250 | &R ring seal 1
25 582-15-19240 | %R ring seal 1
26 154-15-41130 | yhELik housing 1
27 04020-01434 JAEL DAGE! pin dowel 6

55



#5207 K& AR EFE A EC N (3/3)
FIG. 207 TRANSMISSION GEAR AND SHAFT

56



AR A8 Sl (3/3)

TRANSMISSION GEAR AND SHAFT

e () EZ o
Index No. Part No. Description Qty
154-15-41002 | AR J44H S IR 5 % TRANSMISSION ASS’Y 1
ARG 204 B 211 FTIEE
ff-efr THIS ASSEMBLY CONSISTS OF
ALL PARTS SHOWN IN FIG.204 TO 211
207-1 154-15-42131 | #f shaft 1
2 07018-11205 CAESEZN ring seal 1
3 06000-06019 Tk bearing 1
4 04071-00145 +IR ring snap 1
5 154-15-42270 | %%k hub 1
6 07018-12205 CAESEZN ring seal 1
7 144-15-11290 | &R ring seal 1
8 154-15-42210 | %k gear 1
9 154-15-42150 BN collar 1
10 06000-06922 Tk bearing 1
11 154-15-42220 | ik gear 1
12 04064-09530 +IR ring snap 1
13 234-21-12180 | &k} nut 1
14 175-15-42220 | 44 pin 1
15 234-21-12190 | #X plate 1
16 234-21-12210 | By plate 1
17 01010-50814 R bolt 2
18 154-15-42310 | T % carrier 1
19 154-15-42410 | %k gear 4
20 154-15-49410 | Hhk bearing 4
21 569-15-32560 IEEIR washer thrust 8
22 154-15-42510 | #f shaft 4
23 04260-00635 GBS ball 4
24 154-15-42930 & cover 1
25 04020-00616 JE AT pin dowel 1
26 568-15-12950 +IR ring snap 1
27 154-15-41270 | %4 pin 5
28 175-15-42880 | B 5% spring 15
29 154-15-41290 | 44 pin 10

57



ARG R Sl (3/3)
TRANSMISSION GEAR AND SHAFT

e () E A e
Index No. Part No. Description Qty
207-30 421-15-12910 iR spring 10
31 424-15-12710 R disc 3
32 424-15-12720 R plate 2
33 175-15-62730 I 2 piston 1
34 195-15-49210 CAESEZN ring seal 1
35 113-15-29250 CAESEZN ring seal 1
36 154-15-42840 MHTREN housing 1
37 566-15-41320 B TE plug 2
38 195-15-49240 CAESEZN ring seal 1
39 04020-01228 SE A pin dowel 2
40 04020-00616 E T pin dowel 1
41 01010-51235 R bolt 15
42 01643-31232 g washer 15
43 175-15-62830 2N collar 1
44 125-15-29510 R ring 1
45 154-15-43130 JAE cage 1
46 175-15-11230 R S plug 3
47 154-15-49210 CAESEZN ring seal 1
48 19M-15-19260 CAESEZN ring seal 2
49 0101061435 R bolt 6
50 01643-31445 [ washer 6

58



55 208 & 2O o R E
FIG.208 ~ TRANSMISSION TRANSFER

SEHEHE204E
See Fig.204

sEF207E 9
See Fig.207

20—@| —=|3—8| 7 6\ 14 \
Used When Hanging %
PN

\

59



AR T R
TRANSMISSION TRANSFER
B Qty
P 5 % B Sp23
Index No. Part No. Description SD23E SD23S
spaap | SP23R
154-15-41002 | “& 4 2 i S TRANSMISSION ASS’Y 1 1
AR AR 204 £ 211 HIFTH %
frp THIS ASSEMBLY CONSISTS OF ALL
PARTS SHOWN IN FIGS.204 TO 211
208-1 154-15-43110 | §ifk case 1 1
2 07042-70108 | H2JE plug 1 1
3 07048-02216 | % plug 1 1
4 07042-70617 | 12JE plug 2 2
5 07000-02105 | 0 %P O-ring 2 2
6 01010-51645 | 124 bolt 7 7
7 01643-31645 | #Hp washer 7 7
8 154-15-43230 | 5% gear 1
154-15-43280 | Ai%e gear 1
9 175-15-49340 | #h& bearing 1 1
10 175-15-43270 | #h& bearing 1 1
11 154-15-23151 | HhxE cage bearing 1 1
12 01010-51230 | 124 bolt 5 5
13 01643-31232 | #p washer 5 5
14 06000-22210 | #lz& bearing 1 1
15 04065-09030 +IR ring snap 1 1
16 154-15-33350 | Gl E cage bearing 1 1
17 154-15-29120 | #h& bearing 1 1
18 154-15-23360 | % cover 1 1
19 154-15-05260 | # Bk shim ass’y 1 1
21 01010-51250 | H&f bolt 5 5
22 01643-31232 | #p washer 5 5
23 154-15-43251 | /Np:iki el shaft 1 1
24 154-15-43240 | 5% gear 1
154-15-43290 | A% gear 1
25 154-15-43340 | #pH washer 1 1
26 154-15-39111 | #hr& bearing 1 1
27 154-15-33391 | $#i holder 1 1
28 01010-51680 | g4t bolt 1 1
29 04530-12438 | HIFIEM: bolt eye 1 1

60




209 & AR (1/2)
FIG. 209 TRANSMISSION VALVE

61



AR (1/2)

TRANSMISSION VALVE
e () EZ o
Index No. Part No. Description Qty
154-15-45001 | AZ R L TRANSMISSION VALVE ASS’Y 1
AR REREE 209 K 210 Frosfia 2 ES
THIS ASSEMBLY CONSISTS OF ALL PARTS SHOWN
IN FIG.209 TO 210
209-1 | 154-15-45130 | [&j seat valve 1
2 01252-41035 R bolt 4
3 01602-21030 [ washer 4
4 07000-73022 0 74P O-ring 5
5 07000-73025 0 74P O-ring 3
6 154-15-45210 | K{A body 1
7 175-15-45260 | Qi3 E detent 1
8 195-15-15671 | Qi3 E detent 1
9 07000-73022 0 714 g O-ring 5
10 175-15-45220 | I&FE spool 1
11 09363-01053 XF yoke 1
12 01580-11008 R nut 1
13 175-15-45810 | plate 1
14 01010-81025 R bolt 2
15 01602-21030 [ washer 2
16 144-15-25420 | &0 spacer 1
17 145-15-45550 | 44k retainer 1
18 04065-03515 SAMEEZ ring 1
15A-15-00512 | WAL K spool ass’y 1
19 154-15-45240 | I®&FE spool 1
20 144-15-25210 | W& bolt 1
21 09363-01053 XF yoke 1
22 01580-11008 R nut 1
23 01010-51075 R bolt 2
24 01602-21030 [ washer 2

62



210 K
FIG. 210

A

L)
'

(0
0

(

AT (2/2)
TRANSMISSION VALVE

63



AR (2/2)

TRANSMISSION VALVE
e 5 4 il o
Index No. Part No. Description Qty
154-15-45001 | A% i S B TRANSMISSION VALVE ASS’Y
AR REIEE 209 £E 210 Frosii g 244
THIS ASSEMBLY CONSISTS OF ALL PARTS SHOWN
IN FIG.209 TO 210
210-1 155-15-15410 | |4k body valve 1
2 07042-00108 PR IE plug 1
3 0700073040 O A1 O-ring 1
4 155-15-15850 b cover 1
5 01010-81025 WAL bolt 4
6 01602-21030 | washer spring 4
7 145-14-43382 | R4 valve 1
8 145-14-43333 13PN valve 1
9 195-15-15130 13PN valve 1
10 180-14-25560 | F3 spring 1
11 175-15-15550 | i@ valve 1
12 145-14-23180 Y stopper 1
13 130-09-15170 +IR ring snap 1
14 154-15-46130 | 945 spring 1
16 145-14-33450 [ washer 1
17 154-15-46140 | 945 spring 1
18 145-14-33351 | 903 spring 1
19 281-15-15480 | #} 0. 5mm shim 0. 5mm 6
20 144-15-25330 b cover 1
21 01010-81025 A4 bolt 2
22 01602-21030 [ washer 2
23 155-15-15351 | fh%&E sleeve 1
24 155-15-15370 | 124% bolt 1
25 01602-20619 [ washer 1
26 437-15-15320 | |® valve 1
27 155-15-15360 Y stopper 1
28 04065-03515 FFIER ring 1
29 175-15-45381 | i@ valve 1
30 568-15-15570 | & valve 1
30A 198-15-15760 | i@ valve 1
30B 180-14-25560 | % spring 1

64



AR (2/2)

TRANSMISSION VALVE

5= a1 PR e

Index No. Part No. Description Qty
210-31 154-15-45510 R spring 1
31A 113-15-25260 £ 0. 5mm shim 0. 5mm 2
32 154-15-45390 58 retainer 1
33 04065-03515 SamuEN ring 1
34 01010-51080 BE AR bolt 2
35 01602-21030 g washer 2
36 01011-51035 BEAE bolt 4
37 01602-21030 g washer 4

65



%211
FIG. 211

2Ok W o KB IR
TRANSMISSION VALVE COVER AND LEVER

66



AR R 85 S AT

TRANSMISSION VALVE COVER AND LEVER

A B = % W B
Index No. Part No. Description Qty

155-15-01130 el cover ass’y 1

211-1 175-15-45511 i cover 1
2 01124-51025 ey stud 4
3 07040-15223 7 2 plug 1
4 07002-05234 O MHJE O-ring 1
5 175-15-45560 FLAT lever 1
6 06120-02016 Bk bearing 2
7 144-15-29110 | yli# seal oil 1
8 175-15-45570 [ washer 1
9 04064-01812 SamuEN ring snap 1
10 175-15-45610 Bl shaft 1
11 06120-02016 Bk bearing 1
12 06121-02016 Bk bearing 1
13 144-15-29110 | yli# seal oil 1
14 175-15-45570 [ washer 1
15 04064-01812 SamuEN ring snap 1
16 175-15-45620 Y stopper 1
17 04050-03040 T 143 pin cotter 1
18 175-15-45650 FLAT lever 1
19 125-15-11530 W2 Fe bolt 1
20 04059-01010 B BN 22 wire lock 1
21 175-15-45650 W2 A bolt 1
22 07002-01223 O MJ#E O-ring 1
23 175-15-45660 [ washer 2
24 175-15-45690 FLAT lever 1
25 144-15-29120 Bk bearing 2
26 144-15-25691 | %AE pin 1
27 175-15-45670 = sleeve 1
28 01643-31032 [ washer 1
29 01580-11008 SN nut 1
30 154-15-45710 | #i%& spring 1
31 175-15-45780 | FLH¢ bracket 1
32 01010-51020 W2 A bolt 2
33 01643-31032 [ washer 1
34 175-15-45750 EAY plate 1
35 154-15-45760 T R gasket 1
36 01010-51020 W2 A bolt 2

67



TRANSMISSION VALVE COVER AND LEVER

AR R 85 S AT

A B = %4 B
Index No. Part No. Description Qty
211-37 01643-31032 HJE washer 1

38 175-15-45550 = sleeve 2
39 07000-73028 O M4JE O-ring 4
40 175-15-45530 i cover 1
41 154-15-45540 T xR gasket 1
42 01643-31032 HJE] washer 1
43 01580-11008 PR RE nut 4
44 04020-01024 JERDA ! pin dowel 2
45 154-15-45520 T xR gasket 1
46 01010-81025 2 bolt 14
47 01602-21030 i eal] washer 14
48 01640-21016 HJE washer 14

68



94212 K JE MRS LA
FIG.212 STEERING CASE AND MAIN FRAME

27
/
21
@/ 20 /31
¥ .

15
17

16 \\ 2%5—® 2—@ 8 jﬂ
AN \/ \ b

% a

P
/ \ 11#‘@
>h Q %> 0
TR VOV N sEmoals S Zos A {;%—5
«JJ%\M
S\ 17 '

N\\
\‘
Transmission 13 See Fig.216
\—/ -~

69



JEMFRT S RN
STEERING CASE AND MAIN FRAME

5 % 4 W AR @ty
Index No. Part No. Description SD23 SD23E | SD23S
SD23D | SD23R
212-1 17Y-30A-10000 | FHLZE main frame 1 1
17S-30-10000 GRS FHLEE case frame ass’y 1
2 154-21-41420 | ‘PHlirgE4e bracket (welded) 1 1
154-21-11421 ST GE48 bracket (welded) 1
3 07044-13620 IR IE plug magnenc 3 3 3
4 07002-03634 O & O-ring 3 3 3
5 07040-13618 PR IE plug 2 2 2
6 07002-03634 O & O-ring 2 2 2
7 07000-05195 O & O-ring 1 1 1
8 175-21-32170 | 7% cover 1 1 1
9 01010-52040 WAL bolt 6 6 6
10 01643-32060 5| washer 6 6 6
11 154-21-11830 | %% nipple 3 3 3
12 07030-00252 THIAR breather 3 3 3
13 07000-05440 0 O-ring 1 1 1
14 04020-01842 [ A pin dowel 1 1 1
15 01120-31645 XK MEFF stud 2 2 2
16 01582-11613 PN nut 2 2 2
17 01643-31645 5| washer 10 10 10
18 01010-51645 WAL bolt 8 8 8
19 154-21-41120 | %& tube 1 1 1
20 07056-10045 TLPEM strainer 1 1 1
21 07051-20000 5= cap 1 1 1
22 01010-51225 WAL bolt 2 2 2
23 01643-31232 5| washer 2 2 2
24 07260-24122 WA hose 1 1 1
25 07281-00549 I i clamp hose 2 2 2
26 154-21-41130 | %& tube 1 1 1
27 154-21-41140 | W gauge 1 1 1
28 6696-61-9921 | Bk gasket 1 1 1
29 01010-51230 WAL bolt 2 2 2
30 01643-51232 5| washer 2 2 2
31 08035-01512 Bk clip 2 2 2
32 01010-51225 WAL bolt 2 2 2
33 01643-31232 5| washer 2 2 2
34 07049-03342 By 4> 2 plug 16 16 16
35 07049-02025 By 4> 2 plug 2 2 2
36 07049-03038 By 4> 2 plug 8 8 8

-3
()




¥ 213 K
FIG. 213

A B R B A
BEVEL GEAR AND SHAFT

71



Sk e AR

BEVEL GEAR AND SHAFT

Fes (=) E A i
Index No. Part No. Description Qty
154-22-10001 | % i) 1 £ 8% A mh sRA% Bl 8, A B e 475
213 & 214 HIIFTA AT
steering clutch and midst transmission
ass’y, this ass’y consists of all parts
shown in Fig.213 to 214
213-1 154-21-12114 | % shaft 1
2 154-21-41151 5% gear bevel 1
3 150-21-12130 BE AR bolt reamer 8
4 150-21-32140 e washer lock 4
5 01582-11815 WE B nut 8
6 154-21-22161 Ak bearing 2
7 154-21-12161 il 7K BB cage bearing 2
8 154-21-00011 | #H Kk shim ass’y 2
9 01010-51445 Ly bolt 16
10 01643-31445 H P washer 16
11 198-21-11490 B hub 2
12 170-22-11130 | #HE ring seal 4
13 154-21-22211 o 3 packing 2
14 198-21-11480 B plate 2
15 01010-51025 Ly bolt 4
16 01643-31032 H P washer 4
17 170-21-12141 MR B nut 2
18 01010-51645 Ly bolt 24
19 01643-31645 H P washer 24

2



%214 &
FIG. 214

Feli B s
STEERING CLUTCH

73



e 1) B 5

STEERING CLUTCH
A B = % B
Index No. Part No. Description Qty
154-22-10001 | ¥ ) @B & a8 S RAE B BN, ARBREES | 2
Kl 213 22 214 P ZAF
steering clutch and midst transmission
ass’y, this ass’y consists of all parts
shown in Fig.213 to 214

214-1 154-22-11122 | Nt drum inner 1
2 175-22-21141 | 7% %€ piston 1
3 175-22-21190 | “$3E ring seal 1
4 175-22-21170 | K3ps% spring large 8
5 175-22-21180 N spring small 8
6 154-22-11210 BNl sleeve 8
7 154-22-11230 | BE4EH disc 7
8 175-22-21160 WH plate 6
9 175-22-21131 | 4 plate 1
10 154-22-12111 W2 Ae bolt 8
11 175-22-21250 iR washer lock 4
12 154-22-11111 | ~hsk drum brake 1
13 01010-51850 W2 Ae bolt 16
14 01643-31845 gl washer 16

4



Bl K sl e .
BRAKE BAND AND LINKAGE

¥ 215 K

FIG. 215

See Fig.216

SEE216 A

&

SEH2A7

See Fig. 217

75



s Kk &

BRAKE BAND AND LINKAGE
55 A= % i B
Index No. Part No. Description Qty
154-33-30000 | % m) izl ek, AR A S E 215 & 217 T
P =4
Steering and brake ass’y, this assembly
consists of all parts shown in Fig. 215 to
217
215-1 154-33-11111 | #Hlzhas band brake 1
2 154-33-13110 ATy lining brake 6
3 04412-00512 wET rivet 60
4 100-33-13120 L spring 2
5 154-33-11530 | #F rod 2
6 154-33-11540 | Ht block 2
7 154-33-11550 | i&siis bolt adjusting 2
8 154-33-11610 L spring 2
9 154-33-11620 | 8k plate lock 2
10 01010-51016 2 A4 bolt 4
11 154-33-11510 | 4% pin 2
12 154-33-11520 [ washer 2
13 04050-04040 T 1434 pin cotter 2
14 154-33-11570 | AT#F lever 2
15 154-33-11560 | i end 2
16 175-33-24260 | Bifh shaft 4
17 154-33-11650 | # )i seat 2
18 150-33-12171 L spring 2
19 154-33-11642 | L3¢ (A) bracket L.H 1
19 154-33-11632 | FE4¢ CHD) bracket R.H 1
20 154-33-11720 | SEf74H pin dowel 4
21 01010-51850 2 A4 bolt 8
22 01643-31845 [ washer 8
23 155-33-11130 | if%eizie bolt adjusting 2
24 01583-11610 eI nut 2
25 154-33-22150 | X yoke 2
26 04205-11645 Y pin 2
27 01641-21626 [ washer 2
28 04050-14025 T 1434 pin cotter 2
29 01508-21610 eI nut 2
30 154-33-22360 | X yoke 2
31 04205-11645 Y pin 2
32 01641-21626 [ washer 2
33 04050-14025 T 1434 pin cotter 2

76



216 K
FIG. 216

#ozh &
STEERING CASE COVER

7



B
STEERING CASE COVER
A B = E i
Index No. Part No. Description Qty
216-1 154-33-31110 | M4 (L) cover brake L.H 1
2 154-33-31120 | M4 & (fi)  cover brake R.H 1
3 154-33-22191 B R gasket 2
4 04020-01228 R AGE pin dowel 4
5 01010-51245 B2 bolt 4
6 01010-51260 B2 bolt 22
7 01602-21236 RS A P washer spring 26
8 154-33-31210 | 7% (/) cover L. H 1
9 154-33-31170 | ¥LZE () bracket R.H 1
10 154-33-21471 B R gasket 2
11 01010-51230 2R bolt 8
12 01602-21236 [ washer 8
13 154-33-21142 | I§ cap 2
14 07000-02095 O M O-ring 2
15 154-33-21320 | 41%& bushing 2
16 154-33-21330 | 41%& bushing 2
17 154-33-21340 MHES seal oil 2
18 154-33 21350 MHES seal oil 2
19 154-33-21310 | %l shaft 2
20 04000-01030 i key 2
21 154-33-31160 | ¢/ lever 2
22 01010-51240 2R bolt 2
23 01602-21236 [ washer 2

78



¥217 H
FIG. 217

BEF216[E
See Fig.216

P
BRAKE BOOSTER

79



SR

BRAKE BOOSTER

s i i okt

Index No. Part No. Description Qty
217-1 154-33-31130 AR (7)) body L.H 1
154-33-31140 AR ) body R.H 1
2 195-33-14341 | #h# bushing 2
3 154-33-31180 | & spool 2
4 170-33-13370 L spring 2
5 175-33-31310 | $4}& ring, stopper 2
6 04064-02512 FFIER ring 2
7 154-33-31150 | 35 % piston 2
8 04020-01228 A DAGE! pin dowel 4
9 07000-02018 O A1 O-ring 2
10 154-33-21420 | BT plate lock 2
11 154-33-21430 | BT plate lock 2
12 01010-81255 WAL bolt 8
13 04000-01030 {5 key 2
14 154-33-21150 | #& lever 2
15 01010-51240 WAL bolt 2
16 01602-21236 g washer 2
17 170-33-13330 | &1 roller 2
18 0420511645 Y pin 2
19 01641-21626 [ washer 2
20 04050-14025 TF 14 pin 2
21 154-33-21262 | #h shaft 2
22 07000-03030 O A1 O-ring 2
23 154-33-21270 | #}%& spacer 2
24 01306-00616 24T screw 2
25 04059-01020 B AN 22 wire lock 2
26 154-33-21161 PR lever 2
27 170-33-13330 | &1 roller 2
28 04205-11645 G pin 2
29 01641-21626 [ washer 2
30 04050-14025 T 143 pin cotter 2
31 154-33-21280 | 4% spacer 2
32 07000-03025 O A1 O-ring 2
33 01010-51025 WAL bolt 2
34 01602-21030 g washer 2

80



%218 K
FIG. 220

AL Jsike (1/2)

FINAL DRIVE CASE AND GEAR

P I p‘\fﬁ
Final Drive Case 26 ?

81



LA Kike (1/2)
FINAL DRIVE CASE AND GEAR

Jr'5 5 B o
Index No. Part No. Description Qty
218-1 175-27-31463 | ¥E24% flange 2
2 170-27-11232 [ spacer 2
3 195-27-12620 Lz washer 2
4 01010-51225 B bolt 2
5 170-21-12141 | 12iH nut 2
6 154-27-11262 | il i cage 2
7 170-09-13160 | [EA:E 4K bearing 2
8 07013-10120 ME=) seal 2
9 07000-05225 0 714 g o-ring 2
10 01010-51640 B bolt 16
11 01643-31645 [ spacer 16
12 154-27-11257 | /MJi%e (35 14%) pinion first 2
13 150-09-13260 | [EA:E 4K bearing 2
14 154-27-11144 b cover 2
15 07000-05150 O g o-ring 2
16 01010-52050 B bolt 4
17 01602-22060 [ washer 4
18 154-27-11327 /INMERS (58 24%) pinion second 2
19 154-27-11330 | % key 6
20 154-27-11314 | i (5B 120 gear first 2
21 154-27-21341 | b H spacer 2
22 150-09-13260 | [EA:E 4K bearing 2
23 154-27-11392 | 4R holder 2
24 154-27-11383 | N4 lock 2
25 01010-51230 B bolt 4
26 150-09-13240 | [EA:E 4K bearing 2
27 154-27-11373 | Ak holder 2
28 154-27-11420 | ANl lock 2
29 01010-51230 A bolt 4
30 154-27-11191 b cover 2
31 07000-05220 O g o-ring 2
32 01010-51640 B bolt 8
33 01602-21648 g washer 8
34 01643-31232 g spacer 2

82



219 K
FIG. 219

AR Jhike (2/2)
FINAL DRIVE CASE AND GEAR

83



AR Jhike (2/2)
FINAL DRIVE CASE AND GEAR

HE Qty
A 5 EZ 3073
Index No. Part No. Description SD23E ég;g;
SD23D
219-1 154-27-11113 | #4545 (/) case final drive L.H 1 1
154-27-11123 BALENAE () case final drive R.H 1 1
2 154-27-11460 GRS gasket 2 2
3 04020-01842 [63] F: 4 pin dowel 4 4
4 07049-02025 B TE plug 4 4
5 01010-52050 R bolt 62 62
6 01643-32060 ] washer 62 62
7 154-27-11410 | ¥t plate 2
8 175-27-31540 | #4h lock 4
9 01010-51220 R bolt 8
10 154-27-15110 Pl Chd guard L.H 1
154-27-15120 PR 4D guard R.H 1
11 01010-52045 R bolt 16 16
12 01643-32060 ] washer 16 16
13 154-27-12122 W R hob sprocket 2
15220. 27-2 W R hob sprocket
14 154-27-12110 Kk gear final drive 2
15 175-27-12181 BhFLIEM4: bolt reamer 32 32
16 175-27-12190 | &)Y lock 16 16
17 01582-12419 R nut 32 32
18 150-09-13110 | [AM&R 47k bearing roller 2 2
19 04071-00250 S 4 ring snap 2 2
20 170-09-13250 A FAEE T-5h7& bearing roller 2 2
21 154-27-12560 4 bl retainer 2 2
22 170-27-12210 | #ibR washer 6 6
23 01010-51440 R bolt 12 12
24 154-27-12152 | % cover 2 2
25 154-27-12162 = cover 2
26 07000-05410 O 74 o-ring 4
27 01010-51230 R bolt 40 40

84



AL Jkike (2/2)

FINAL DRIVE CASE AND GEAR

HE Qty
A 5 EZ D23

Index No. Part No. Description SD23F SD23S
sposp | SP23R

219-28 | 01602-21236 g washer 40 40

29 170-27-12513 MEESEZN floating ring 4 4

30 195-27-12710 | O A!J4] 0-ring 4 4

31 154-27-15211 FAESS spacer 2

32 07000-05410 O 7P 0-ring 2

33 01602-21236 g washer 20

34 01010-51230 A bolt 20

85




5220
FIG. 220

W R N Hh
SPROCKET AND SHAFT

86



W R N Hh
SPROCKET AND SHAFT

B Qty
[P 5 4 B Sp23
Index No. Part No. Description SD23E SD238
SD23R
SD23D
220-1 154-27-12313 | P-4 shaft 2

154-27-15191 | P8 shaft 2

2 170-27-12472 | 12 R} nut 2 2
3 09243-01230 | 4 pin 2 2
4 170-27-12480 | ¥ ring 2 2
5 154-27-12131 | 8% %  boss sprocket 2 2
6 154-27-12273 | #4614 (34) teeth sprocket 3—teash 14 14
7 154-27-12283 | #4615 (2 %) teeth sprocket 2-teash 4 4
8 155-27-12181 | #24% bolt 50 50
9 01803-02228 eI nut 50 50
10 170-27-12232 | #E4CBUIZRME nut hub 2 2
11 07000-05315 | O #i¥fEl  O-ring 2 2
12 175-27-31480 k| Stopper 2 2
13 170-27-12250 | EAif pin dowel 4 4
14 01252-41635 e bolt 2 2
15 01602-21648 g washer 2 2
16 04000-01280 | % key 2 2
17 154-27-12352 | fBE& spacer 2 2
18 198-30-16612 | y7HFR floating ring 4 4
19 170-27-12340 | O %ipg O-ring 4 4
20 154-27-12240 S support ass’y 2 2
21 154-27-12341 | %k bushing 1 1
22 04020-01638 A DAGE! pin dowel 2 2
23 175-27-32510 | EAifh pin dowel 2 2
24 154-27-12424 | ff 4 spacer 2 2
25 154-27-12412 | 1&g nut 2 2
26 154-27-15240 | #4hi plate 2 2
27 154-27-15250 | 4t plate 2 2
28 01010-51020 s bolt 4 4
29 02892-03148 | O HipH o-ring 2 2
30 154-27-12362 | ¥ cover 2 2
31 01010-51640 s bolt 12 12
32 01643-31645 g washer 12 12

87




1 & XA
TR A C K EQUIPMENT

(1



5301 &
FIG. 301

a4 K
TRACK FRAME

91



g & K
TRACK FRAME
75 5 % i HoE o Qty
Index No Part No. Description SD23 Sgggg SD23S SD23R

301-1 | 154-30-41110 | HZE4L (/) frame, track, L. H 1

154-30-41310 | 6448 (/&) frame, track, L. H 1

154-30-41611 | 6448 (/&) frame, track, L. H 1
2 154-30-41120 | 6448 1) frame, track, R H 1

154-30-41320 | 6448 1) frame, track, R H 1 !

154-30-41621 | 6448 (45) frame, track, R H 1
12 154-30-11612 | % cap 2 2

155-30-11410 | % cap 2 !
13 07020-00000 AR fitting , grease 2 2 2
14 01011-52400 R bolt 8 8 8 9
15 01643-32460 ] washer 8 8 8 9
16 154-30-11810 | %l kT bushing 4 4 4 8
17 04020-01024 JEAT pin , dowel 4 4 4 8
18 154-30-11821 | % & & packing 8 8 8 A
19 154-30-11831 | % &5 packing 4 4 4 A
20 154-30-12530 ks () cap, support, L. H 1 1 1 8
21 154-30-12540 ks CH) cap, support, R.H 1 1 1 4
22 01011-52410 R bolt 2 2 2 1
23 01011-52450 R bolt 2 2 2 !
24 01643-32460 ] washer 4 4 4 9
25 154-30-13480 | plate 1 9
26 01010-51240 R bolt 3 4
27 01602-21236 g washer 3 !

3
3

92




5302 &
FIG. 302

Qg
RECOIL SPRING

93



ik B kA

RECOIL SPRING
CYECIR [ & i)Z?)EQ "éms
Fig & Index No. Part No. Description SD23 D230 | SD23R
302-1 154-30-11497 LSRG bracket 2 2 2
2 01010-52065 W2 bolt 16 16 16
3 01643-32060 g washer 16 16 16
4 154-30-44110 h shaft 2
154-30-44230 h shaft 2
154-30-44220 h shaft 2
5 154-30-11332 g washer 2 2 2
6 154-30-11540 Bl bR plate lock 2 2 2
7 01010-52050 W2 A bolt 2 2 2
8 154-30-11145 T cylinder 2 2 2
9 07959-30000 i3] valve 2 2 2
10 07020-00000 AR fitting grease 2 2 2
11 198-30-14420 THIE plug 2 2 2
12 07000-15070 0 74 | 0-ring 2 2 2
13 154-30-12321 Ak cover, protect 2 2 2
14 01010-51240 W2 A bolt 12 12 12
15 01602-21236 g washer 12 12 12
16 154-30-11771 e piston 2 2 2
17 150-30-13430 THIETR ring 4 4 4
18 150-30-13442 MIE=) packing 2 2 2
19 150-30-13480 E7 ring 2 2 2
20 150-30-13460 P4 ring, snap 2 2 2
22 154-30-00730 YD cover ass’y 2 2 2
21 154-30-44120 A cover 1 1 1
22 154-30-12170 wE bushing 1 1 1
23 07020-00000 AR fitting guess 1 1 1
24 07019-00100 Byl seal, dust 2 2 2
25 154-30-11192 ST plate 2 2 2
26 01010-52060 WA bolt 16 16 16
27 01643-32060 g washer 16 16 16
28 154-30-44131 Ao packing 2 2 2
29 01010-51022 W24 bolt 8 8 8
30 01602-21030 g washer 8 8 8
31 154-30-44140 gz rialto 2 2 2
32 154-30-44150 o pipe 2 2 2
33 154-30-44160 FRA tube stopped 2 2 2
34 154-30-44210 kM spring, recoil 2 2 2
35 154-30-44180 = guide bushing 2 2 2
36 154-30-44170 EDRR shaft 2 2 2
37 01580-13629 BERS nut 2 2 2
38 154-30-11763 ik washer 2 2 2
39 01010-51020 W2 bolt 2 2 2
40 01602-21030 g washer 2 2 2
41 154-30-44190 A cover 2 2 2
42 154-30-11712 Ao packing 2 2 2
43 01010-51230 WA bolt 8 8 8
44 01602-21236 g washer 8 8 8

94



5303 &
FIG. 303

a8 4 N m
TRACK FRAME COVER

95



o Rk

TRACK FRAME COVER
. o ” B Qty
Ffi{?fngdlejﬁ?o. Pf;t N‘(/), De%cripj/i\cm Sp23 SD23E | SD23S
SD23D | SD23R
303-1 154-30-47111 | Fif= cover 2
154-30-13163 | I = cover 2
154-30-13422 | HI = cover 2
2 01010-51225 | 124 bolt 12 12
01010-51630 | 124 bolt 16
3 01643-31232 | #p washer 12 12
01643-31645 | #p washer 16
4 154-30-11274 | %8 (/) support L. H. 1 1
154-30-11275 | S48 (/) support L. H. 1
5 154-30-11284 | %8 (4D support R.H. 1 1
154-30-11285 | S48 (4 support R.H. 1
6 01011-52005 | W24 bolt 8 8 8
7 01643-32060 | #p4 washer 8 8 8
154-30-47121 | FEELE (2 cover ass’y L.H 1
154-30-47210 | FEELI{F (Z£) cover ass’y L.H 1
154-30-47161 | FELMF (£) cover ass’y L.H 1
9 154-30-47131 | FEEL{F (47 cover ass’y R.H 1
154-30-47220 | FELME (47 cover ass’y R.H 1
154-30-47171 | FELME (47 cover ass’y R.H 1
10 195-09-18140 | 124% bolt 1
154-30-27180 | 124% bolt 1 1
11 01641-21223 | #pH washer 1 1 1
12 01590-11215 | W&} nut 1 1 1
13 04050-13025 | FF 4% pin cotter 1 1 1
14 01010-51225 | 124 bolt 16 16
01010-51630 | 124 bolt 13
15 01643-31232 | #pH washer 16 16
01643-31645 | #p washer 13
16 154-30-11941 | J55 (/) cover L.H. 1 1
154-30-11942 | J55 (/) cover L.H. 1
17 154-30-11951 | J5& (4 cover R.H. 1 1
154-30-11954 | J5& (4 cover R.H. 1
18 01010-51230 | W24 bolt 8 8
01010-51630 | 124 bolt 8

96




o Rk

TRACK FRAME COVER
. o ” HiE Qty

Fi?f%nilejﬁﬁo. Pf;t N‘(/), De%cripj/i\cm Sp23 SD23E | SD23S
SD23D | SD23R

303-19 01643-31232 g washer 8 8
01643-31645 [ washer 8

20 154-30-11383 | zhfes (/) cover L.H. 1 1
154-30-11384 | @h%es (/) cover L.H. 1

21 154-30-11393 | BkAh#E5 (47D cover R.H. 1 1
154-30-11394 | Bh%eSE Cf)  cover R.H. 1

22 01010-51235 e bolt 4 4
01010-51635 e bolt 4

23 01643-31232 g washer 4 4
01643-31645 g washer 4
24 01010-51630 e bolt 4 4 4
25 01010-51635 e bolt 4 4 4
26 01643-31645 g washer 8 8 8

97



5304 &
FIG. 304

5135
IDLER

98



5135

IDLER
IR 5 ) % jﬁ sni? vty
Fig & Index No. Part No. escription SD23 Sp23D SD23S | SD23R
154-30-00770 SRR idler ass’y 2 2 2 2
304-1 150-30-22118 5155 idler 1 1 1 1
2 154-30-23122 515540 shaft 1 1 1 1
3 07052-31624 WHTE plug 1 1 1
17S-40H-00003 | 1% plug 1
4 155-30-16202 MEHM  pushing ass’y 2 2 2 2
155-30-16182 s pushing outer 1 1 1 1
155-30-16191 REIES pushing inner 1 1 1 1
5 170-30-91130 | 44 pin dowel 2 2 2 2
6 07000-02110 0 2 & o-ring 2 2 2 2
7 01010-51235 [y bolt 12 12 12 12
8 01602-21236 g washer 12 12 12 12
9 154-30-12271 PEESEIN floating ring 8 8 8 8
10 150-30-12220 | 0 Z4pg O-ring 8 8 8 8
(154-30-43130) S BEEA M guide ass’y 2 2 2 2
11 154-30-43140 ) 42 guide 1 1 1 1
12 154-30-43150 | yEsH (JEH2) plate (welded) 1 1 1 1
13 07000-02060 0 24 & O-ring 2 2 2 2
14 154-30-43110 | =¢%% (/)  suppose L.H. 1 1 1 1
15 154-30-43120 | 2% CH) suppose R.H. 1 1 1 1
16 154-30-12650 | 1g#e bolt 2 2 2 2
17 175-30-23180 | gkt nut 2 2 2 2
18 01643-31645 g washer 2 2 2 2
19 154-30-12680 i R shim, adjusting 8 8 8 8
154-30-12690 1 A shim, adjusting 4 4 4 4
20 154-30-12680 R shim, adjusting 16 16 16 16
154-30-12690 1 A shim, adjusting 8 8 8 8
21 154-30-12670 | #k plate 2 2 2 2
22 154-30-12660 | 124 bolt 4 4 4 4
23 01643-31645 g washer 4 4 4 4
24 154-30-43160 i L shim, adjusting 18 18 18 18
154-30-43170 1 A shim, adjusting 4 4 4 4
25 01011-52020 [y bolt 8 8 8 8
26 01643-32060 g washer 8 8 8 8
27 195-30-17960 AR plate 4 4 4 4
28 155-30-13230 R e i spring, rubber 4 4 4 4
29 175-30-24131 FHRIELE plate guide 2 2 2 2
175-30-23130 A pedestal 2 2 2 2
170-30-13252 T plate guide 1 1 1 1

©
©




5305 & ¥ E R
FIG.305 TRACK ROLLER

100



X E R

TRACK ROLLER
MRESIEE | % Y Uk Qty
Fig & Index No Part No. Description Sh23 ig;gﬁ SD23S | SD23R
155-30-00118 | XUALHEA A track roller 4 4 6 6
ass’y, double flange
155-30-00128 | LIS HEAL SR track roller 10 10 10 10
ass’y, single flange
305-1 150-30-25125 | XUALHEH roller, track, 4 4 6 6
double flange
2 150-30-25115 | MUACHEH  roller, track, 10 10 10 10
single flange
3 154-30-26131 | L HEHE4I  shaft 14 14 16 16
4 07052-31624 | W&%E plug 14 14 16
17S-40H-00003 | #2%E plug 16
5 155-30-16202 | W4 bushing ass’y 28 28 32 32
6 170-30-91130 | %4 pin 56 56 64 64
7 07000-02110 | 0 7L pa o-ring 28 28 32 32
8 175-30-36340 | W24 bolt 168 168 192 192
9 01643-81232 | M  washer 168 168 192 192
10 154-30-12271 | ¥##¥F  floating ring 56 56 64 64
11 150-30-12220 | 0 #ipa| O-ring 56 56 64 64
12 07000-02060 | 0 7L pa O-ring 28 28 32 32
13 154-30-26183 | Wi collar, inner 14 14 16 16
14 154-30-26193 | #h3% collar, outer 14 14 16 16
15 154-30-26140 | $444 pin 28 28 32 32
16 155-30-16210 | %k key 14 14 16 16
17 01010-62275 | W&k bolt 56 56 64 64
18 01643-32260 | M  washer 56 56 64 64

101




5306 & TERPR
FIG. 306 TRACK ROLLER GUARD

102



SCHEAIR

TRACK ROLLER GUARD
B R 5 % A O
Fig & Index No Part No. Description SD23 SD23E SD23S | SD23R
SD23D
306-1 154-30-42130 | ¥R (/) guard inner L.H. 1
154-30-42330 | ¥R (/) guard inner L.H. 1
2 154-30-42140 | WH'#K (4D guard inner R.H. 1
154-30-42340 | WH'#K (£i) guard inner R.H. 1
3 154-30-42110 | #M#R (%) guard outer L.H. 1
154-30-42310 | 4R (%) guard outer L.H. 1
4 154-30-42120 | 4R (47D guard outer R.H. 1
154-30-42320 | #M#R (£i) guard outer R.H. 1
5 01010-52265 | WZ#: bolt 28 28 32
6 154-30-14130 | ##k spaces 28 28 32
7 154-30-22190 | #4#% plate 6 6 6
8 01010-51840 | WZ#: bolt 12 12 12
9 01643-31845 | 34 washer 12 12 12
10 150-30-15553 | 4% spaces 12 12 14
11 150-30-15563 | ke bolt 12 12 14
12 01643-32460 | # 4 washer 24 24 28
13 01580-12419 | 42Kt nut 12 12 14
14 154-30-13253 | #4#K plate 2
15 01010-52265 | #24#: bolt 8
16 01643-32260 | # 4 washer 8
17 17H-40-02000 | WH'H (4. J5) guard inner L.R.H 1
18 17H-40-01000 | #MPi (2. J5) guard outer L.R.H 1
19 17H-40-05000 | ¥4 (fi) guard, front 2
20 17H-40-06000 | ¥4 (§i) guard, front 2
21 17H-40-04000 | WH'H (. J5) guard inner R.L.H 1
22 17H-40-03000 | #MPi (2. J5) guard outer L.R.H 1

103




5307 & & ke
FIG.307 CARRIER ROLLER

F AN @
B4 @
Track Frame 16
15 Q

104



¥t ®
CARRIER ROLLER
HE Qty
K &5 5 4 i Sbz3
Fig & Index No. Part No. Description zgggg SD23R
SD23S

307-1 154-30-25111 i roller, carrier 4 4
2 06000-30211 B bearing, roller 8 8
3 150-30-14312 | k% shaft 4 4

4 07052-31624 PR IE plug 4
17S-40H-00003 | 123 plug 4
5 150-30-14420 | 1R nut 4 4
6 150-30-14430 +IR ring, snap 4 4
7 154-30-25121 | B4 cover 4 4
8 07000-02105 0 M o-ring 4 4
9 01010-51230 e bolt 12 12
10 01602-21236 g washer 12 12
11 04020-00616 JEMTHS pin, dowel 8 8
12 154-30-25220 | V¥-d)8E seal 4 4
13 07000-02125 0 M O-ring 4 4
14 154-30-12271 | &I floating ring 8 8
15 154-30-12220 | 0 f4fE  O-ring 8 8
16 154-30-25230 | yF¥BE  collar 4 4
17 155-30-15150 | 44 pin, dowel 8 8
18 07000-03062 0MpE  O-ring 4 4
19 150-30-14320 | $%4[&] pin, snap 4 4
20 154-30-11292 | $LHE 4L support 4 4
21 01010-82080 e bolt 8 8
22 01643-32060 g washer 8 8
23 01010-82060 e bolt 16 16
24 01643-32060 g washer 16 16

105



i G )

J&
FIG. 308 TRACK SHOE (LUBRICATE TYPE)

5308 &

106



JE

EFEEIY

TRACK SHOE (LUBRICATE TYPE)

K & &5 51 5 4, r How Qty
Fig & Index No. Part No. Description Sp23 SD23E
216RB-39156 | J&E7 ALk (% 560mm) 2
track shoe ass’y(560mm wide)
216RB-39161 | JEH7 ALk (%% 610mm) 2
track shoe ass’y(610mm wide)
216RB-39166 | J&E ALk (% 660mm) 2
track shoe ass’y(660mm wide)
216RB-41156 | J&E7 ALk (%% 560mm) 2
track shoe ass’y(560mm wide)
216RB-41161 | JEH7 A& (%% 610mm) 2
track shoe ass’y(610mm wide)
216RB-41166 | JE7 ALk (5% 660mm) 2
track shoe ass’y(660mm wide)

308-1 216RA-00156 | JEiHR (5% 560mm)  shoe track 38 40
216RA-01156 | FJE M (%8 560mm) shoe track 1 1
216RA-00161 JET N (%% 610 mm) shoe track 38 40
216RA-01161 | EJ@E4irH (9 610 mm) shoe track 1 1
216RA-00166 JEH L (BF 660 mm) shoe track 38 40
216RA-01166 | EJ@ M (5& 660 mm) shoe track 1 1

2 216RA-00062 | JEifFiZe bolt, shoe 152 160
3 216RA-00061 | W&k} nut, shoe 152 160
216RB-39000 | 4&H AL, track link ass’y 2
216RB-41000 | 4&%LE L, track link ass’y 2
4 216RA-00011 | BEHLYY (A)  link, track, L.H. 38 40
5 216RA-00021 | BEHLYY (45)  link, track,R.H. 38 40
6 216RA-00031 | #5%& bushing 39 41
7 216RA-00051 | U %5 %) b U-packing 78 82
216RA-00052 | 2= [H ring 78 82
8 216RA-00053 | I-#EFR ring, thrust 78 82
9 216RA-00041 | %Y pin, shaft 39 41
10 216RA-00054 | H IR Y H rubber block 39 41
11 216RA-00055 | ¥ %€ plug 39 41
12 216RB-00012 | EHESLYY, A5, by 1 1
link master, L.H. pin side
13 216RB-00013 | THEELYY, A5, HYEG 1 1
link master, L. H. bushing side
14 216RB-00022 | THEELTT, A, HhAYum 1 1
link master, R.H. pin side
15 216RB-00023 | THELYT, A, WEu 1 1
link master, R. H. bushing side
16 216RA-00063 FEAe bolt, master 4 4

107



5309 K& JEHF (EH R (SD23S D
FIG.309 TRACK SHOE (LUBRICATE TYPE)

108



By GEEA (SD23S D
TRACK SHOE (LUBRICATE TYPE)

LY GIRE T fF = % i B
Fig & Index No. Part No. Description Qty
216RA-45491 | JE W e (=M 8D track shoe ass’y 1
309-1 216RA-00491 | JEH MR (=% shoe track 90
2 216RA-00063 | JE g4 (=fM%)  bolt, shoe 344
216RA-45000 | FEHLE K (=MAY)  track link ass’y 1
3 216RA-00061 | #2E} nut, shoe 344
4 216RA-00011 | HEHLTY (F) link, track, L. H. 86
5 216RA-00021 | FEBLT (£ link, track, R. H. 86
6 216RA-00031 | 4% bushing 90
7 216RG-00051 | %} gl seal 180
216RA-00053 | ¥f ring 180
8 216MA-00041 | B Jr spacer 180
9 216RA-00041 | #liY pin 90
10 216RA-00054 | 3% CKui) plug, large 90
11 216RA-00055 | 4435 (/i) plug, small 90
12 216RB-00022 | FHEFT, 2, My 4
link master, L. H. pin side
13 216RB-00023 | FHEFT, A, HE 4
link master, L. H. bushing side
14 216RB-00022 | FHEFT, A7, Gy 4
link master,R L.H. pin side
15 216RB-00023 | FHEFT, A7, HIE 4
link master, R. H. bushing side
16 216RA-00063 | EiZk: (=fHHY) bolt, master 16

109



i (EHAD

J&
FIG.310 TRACK SHOE (MASTER PIN TYPE)

5310

110



JEA (EEAD
TRACK SHOE (MASTER PIN TYPE)

CV I o5 4 i @ty
Fig & Index No. Part No. Description SD23 SDZ3E
SD23D
216MA-39156 | JE 7 LK (58 560mm) 2
track shoe ass’y (560mm wide)
216MA-39161 | JE 7 K (58 610mm) 2
track shoe ass’y(610mm wide)
216MA-39166 | JE 7 LK (58 660mm) 2
track shoe ass’y (660mm wide)
216MA-41156 | JE 7 MK (58 560mm) 2
track shoe ass’y (560mm wide)
216MA-41161 | JE A% (58 610mm) 2
track shoe ass’y(610mm wide)
216MA-41166 | JE 7 LK (58 660mm) 2
track shoe ass’y (660mm wide)
310-1 216MA-00156 | JEH (7% 560mm) 39 41
shoe track (560mm wide)
216MA-00161 | &AL (7% 610 mm) 39 41
shoe track (610mm wide)
216MA-00166 | JEH (7% 660 mm) 39 41
shoe track (660mm wide)

2 216MA-00062 | JEH7IZH  bolt , shoe 156 164
3 216MA-00061 | JEHHIZEE  nut , shoe 156 164
216MA-39000 | LA, track link ass’y 2

216MA-41000 | EHLLK  track link ass’y 2
4 216MA-00011 | AE&Hhy link track L.H. 39 41
5 216MA-00021 | A5 BT link track R.H. 39 41
6 216MA-00031 | f4%& pin bushing 38 40
7 216MG-00051 | 5%} gl seal ring 76 80
8 216MA-00041 | HlisY pin, shaft 38 40
9 216MA-00032 | F44%E master pin bushing 1 1
10 216MA-00052 | % & & master seal ring 2 2
11 216MA-00042 | 41 master bushing 1 1

111



ik # % H R S
CHASSIS CONTROL SYSTEM




5401 & LD S - S cI| I o
FIG. 401 TRANSMISSION CONTROL LEVER

7 8~ O\ BBE403E
10 8A 5@ 41“\5 See §|§|g 403
[FAPY- | 40/4’3
// 8 9 9
| 11 P4
fe s ’*i%
43 N
‘ S~ @/
42
15— %ﬁﬁ%‘m&i@\&\l
See Fig. 405 .
[
17——@ c;@/
16”“'@
21
SBE403HE \
See Fig.403 23 —aw
' 22-*51‘
IR S |
28 !
6
f \0}/@{4 £ 1 % 506 [
a— 30 \:f L See Fig. 506
f—29 39
SHBEA02FE
See Fig.402

114



TRANSMISSION CONTROL LEVER

A P

Jr'5 A= % i o
Index No. Part No. Description Qty
401-1 195-43-43150 | $&AE lever 1
2 195-61-34120 | #fh7& bearing 2
3 154-43-43130 | 4 bracket 1
4 195-43-43170 | 44 pin 1
5 01010-50616 e bolt 1
6 01643-30623 [ washer 1
7 113-43-11530 | W&4F rod 1
8 01580-10806 e R nut 1
8A 01508-40805 e R nut 1
9 04256-00816 BREk joint ball 1
10 04250-90847 KA end bearing 1
11 01590-10809 e R nut 1
12 04050-12015 T 1434 pin cotter 1
13 154-43-43150 | $&AE lever 1
14 195-43-43190 | #fh7& bearing 2
15 195-43-41580 | #F rod 1
16 144-43-51130 | 3k joint 1
17 01508-20805 e R nut 1
18 154-43-43210 | X I# yoke 1
19 195-43-43190 | #h7& bearing 2
20 04010-00519 2 [ key 1
21 154-43-43220 | #F lever 1
22 01010-50830 e bolt 1
23 01602-20825 RS A P washer spring 1
24 04248-31028 FF rod 1
25 01582-11008 e bolt 1
26 04250-81056 KA end bearing 1
27 01593-11008 e R nut 1
28 04050-12018 T 143 pin cotter 1
29 178-43-12180 | ifj4xigs buckle turn 1
30 01508-21006 e R nut 1
31 195-43-43241 | $&4E lever 1
32 154-43-43260 | 44 pin 1
33 04010-00519 2 [ key 1
34 01640-21626 [ washer 2
35 04050-14025 T 143 pin cotter 1

115



TRANSMISSION CONTROL LEVER

A

¥ 5 il o

Index No. Part No. Description Qty
401-36 | 195-43-43370 IR RE nut 1
37 195-43-43360 F lever 1
38 09305-00800 FHi knob 1
39 195-43-43260 iy spring 1
40 09361-01460 ISES bushing 1
41 09304-01240 FHi knob 1
42 04205-10822 R pin 1
43 04050-12015 T 143 pin cotter 1
44 01010-51225 e bolt 4
45 01643-31232 [ washer 4

116



5402 K AR HIER (1/3)
FIG. 402 TRANSMISSION CONTROL LINKAGE

nn

S 403
See Fig.403

L.H Fender |/:"'>'

117



AR HIEA (1/3)

TRANSMISSION CONTROL LINKAGE

A=) () E A o
Index No. Part No. Description Qty
402-1 154-43-43230 | S bracket 1
2 154-43-43240 PR lever 1
3 195-43-43190 | “h& bearing 1
4 01640-22032 [ washer 1
5 04064-02012 4 bl ring snap 1
6 04250-81056 S SREE IS end bearing 1
7 01593-11008 [ESN nut 1
8 04050-12018 T 1434 pin cotter 1
9 04245-41035 ¥ rod 1
10 01582-11008 [ESN nut 2
11 04250-81056 KAl end bearing 1
12 01593-11008 [ESN nut 1
13 04050-12018 T 1434 pin cotter 1
14 154-43-43250 PR lever 1
15 01010-50830 BV bolt 1
16 01602-20825 RS A P washer spring 1
17 04010-00516 [ e key 1
18 04245-41036 ¥ rod 1
19 01582-11008 [ESN nut 2
20 04250-81056 KAl end bearing 1
21 01593-11008 [ESN nut 1
22 04050-12018 T 143 pin cotter 1
23 195-43-42280 WeaE crinkle pipe 1
24 01010-51225 (B bolt 2
25 01643-31232 [ washer 2

118



5403 K& Ao o E M (2/3)
FIG. 403 TRANSMISSION CONTROL LINKAGE

% R E404 E Q/
See Fig.404 @{" 7\

6

i g & BB 5506 &
"‘{3/16 See Fig.506

®——I17

8—15

At

119



AR HIEA (2/3)

TRANSMISSION CONTROL LINKAGE

b (=) E A i
Index No. Part No. Description Qty
403-1 154-43-43110 TR guide 1
2 01220-40816 BRET screw 4
3 01643-30823 [ washer 4
4 154-43-43310 i cover 1
5 154-43-43270 i cover 1
6 01010-51290 Ly bolt 3
7 01643-31232 g washer 3
8 01010-51225 Ly bolt 2
9 01643-31232 g washer 2
10 195-54-26220 Ly bolt 6
11 154-43-43140 SRR bracket 1
12 01010-51230 ey bolt 3
13 01010-51220 Ly bolt 1
14 01643-31232 H P washer 4
15 175-61-14490 k& spacer 2
16 01010-51240 Ly bolt 2
17 175-54-34170 H P washer 2
18 154-43-43160 L€ cable 1
19 04211-20844 SR yoke 1
20 04205-10822 it pin 1
21 04050-12015 T 143 pin cotter 1
22 154-43-41270 B plate 1
23 01010-51030 Ly bolt 2
24 01643-31032 H P washer 2

120



5404 &

AR HIERT (3/3)

FIG404 TRANSMISSION CONTROL LINKAGE

4 5\
3\
2 \@@Q R
3 \\a" ®\78
N\ n6//®
> 0
Q;\ /
-—19 <9
[\l smgozm 10 %
See Fig. 403

J

SR EA06[E
See Fig. 406

\ 12 17 /
13 16

u \ z\/ﬂ)\ L

ﬁTransm|SS|on Control Valve

NS A i

/ @7%
15

121



AR HIERT (3/3)

TRANSMISSION CONTROL LINKAGE

Jr'5 () E o
Index No. Part No. Description Qty
404-1 154-43-43170 X4 bracket 1
2 154-43-43180 PR lever 1
3 195-43-43190 Tk bearing 2
4 01640-22032 g washer 1
5 04064-02012 4 bl ring snap 1
6 04250-81056 KAl end rod 1
7 01593-11008 [ESN nut 1
8 04050-12018 T 1434 pin cotter 1
9 04245-41023 ¥ rod 1
10 01582-11008 [ESN nut 2
11 04250-81056 KAl end rod 1
12 01593-11008 [ESN nut 1
13 04050-12018 T 1434 pin cotter 1
14 154-43-43190 PR lever 1
15 01016-50850 A bolt 1
16 01580-10806 [ESN nut 1
17 01602-20825 RS A P washer spring 1
18 04010-00516 [ e key 1
19 01010-51225 (B bolt 2
20 01643-31232 g washer 2

122



405 & L2 T | Y 3
FIG. 405 STEERING CONTROL LEVER

S8 25403 E
See Fig. 403

SIBEA1E
See Fig. 401

SHRE407E
See Fig. 407

S IBEA07E
See Fig. 407 ™

123



B 1) P AT

STEERING CONTROL LEVER
FP5 B = %4 B
Index No. Part No. Description Qty
405-1 154-43-42110 | $& (/) lever 1.h. 1
154-43-42170 mE lever r.h. 1
2 195-43-43190 | %7k bearing 4
3 17Y-26-04000 | i shaft 1
4 154-43-42160 | T rod 2
5 04205-10822 B4 pin 2
6 04050-12015 T 1434 pin cotter 2
7 144-43-51130 | #k joint 2
8 01508-20805 [N nut 2
9 195-43-41360 | ZEyi s bumper 2
10 01583-11006 [N nut 2
11 195-43-41560 T ) knob 1. h. 1
12 195-43-41570 T CED knob r. h. 1
13 19M-43-11170 | #&H} nut 2
14 01010-50816 HE R bolt 1
15 01643-30823 [ washer 1

124



406 & o ) s & M (1/2)
FIG. 406 STEERING AND BRAKE LINKAGE

/ .
25— <% ;
/ /%\22 6{

24 BREOTE
2 See Fig. 407

S IREE408[F
See Fig.408

[N
34 //é}ﬁ.ﬂ%ms
33 See Fig. 408

35 )\m
/

35 /

333

S RE40TE \._{/
See Fig. 407 :

125



eI BEM (1/2)

STEERING AND BRAKE LINKAGE

¥ 5 il o
Index No. Part No. Description Qty
406-1 154-43-41251 | %48 bracket 1
2 154-43-15581 | #&/ lever 2
3 01010-51245 A4 bolt 4
4 01602-21236 RS A P washer spring 4
5 154-43-41170 | %48 bracket 1
6 07021-01060 THIAR fitting grease 1
7 01010-51230 WAL bolt 4
8 01643-31232 [ washer 4
9 06120-03520 T Ak bearing needle 2
10 06122-03504 7 24> [l seal bearing 2
11 154-43-41180 | %h shaft 1
12 195-43-24430 o 24 spacer 2
13 04010-01032 2 [ key 4
14 154-43-41160 | $&/ lever 2
15 154-43-41190 | 48 bracket 2
16 01010-51230 W A4 bolt 4
17 01643-31232 g washer 4
18 06120-03520 B Ak bearing needle 2
19 06122-03504 7 24> [l seal bearing 4
20 154-43-41210 | %h shaft 1
21 154-44-11650 o 24 spacer 2
22 154-43-41220 | X3k yoke 1
23 154-43-41230 | $& lever 1
24 04205-11438 R pin 2
25 04050-14022 T 143 pin cotter 2
26 06120-03520 AR BT bearing needle 2
27 06122-03504 Br5 21 B seal bearing 2
28 154-43-41240 | %h shaft 1
29 154-44-11650 o 24 spacer 2
30 07283-23442 u Bk clip 2
31 01582-11008 PN nut 4
32 154-43-15480 | #i)7 lock 2
33 04220-21456 pant yoke 2
34 04205-11438 R pin 2
35 04050-14028 T 143 pin cotter 2
36 07021-01060 THIAR fitting grease 3
37 01010-51640 WAL bolt 8
38 01643-31645 g washer 8

126



%407 & o ) s & M (2/2)
FIG. 407 STEERING AND BRAKE LINKAGE

SR EA06E
See Fig.406

7 3 T BREWHE ,
/ {ﬁ See Fig.405 % 7

5 J RN,
/i ==/ .
wd) 1:\)’ 12 /14 SREA0E
P e ‘ / See Fig.410
4 =
/s

7
i %
/% \ Braking Cover
5 1 ;\ 3

%/ 4 6

/
S IBEE406
See Fig.406

127



e ) I BIEAT (2/2)
STEERING AND BRAKE LINKAGE

F " 5 i Akt
Index No. Part No. Description Qty
407-1 04244-41473 Fr rod 1
2 04244-41456 F rod 1
3 01582-11411 i 1 nut 2
4 04210-21456 YR yoke 2
5 0420511438 g pin 4
6 04050-14022 TF 14 pin cotter 4
7 154-43-42130 | ki cable 2
8 154-43-42140 | < g bracket 1
9 01010-51265 A4 bolt 2
10 01643-31232 4 washer 2
11 195-33-11220 | = spacer 2
12 195-43-41410 | ¥ [1#% yoke 2
13 04205-11235 B pin 2
14 04050-13022 FF 144 pin cotter 2

128



408 & T 5 s H
FIG. 408 BRAKE PEDAL

11

10A

8858506 ° )
See Fig.506 4

&

S IREEA06F
See Fig.406

& —22
SIBEI06E i
See Fig.406

129



Iz A

BRAKE PEDAL
P 5 % o
Index No. Part No. Description Qty
408-1 154-43-41130 | #&HL (Z5) pedal 1.h. 1
2 154-43-41140 | ¥ (A pedal r.h. 1
3 07021-01090 THIAR fitting grease 2
4 06120-03520 AR bearing needle 4
5 06122-03504 Br5 21 B seal bearing 4
6 04010-01032 2 [ key 2
7 154-43-41150 | #E lever 2
8 01010-51245 e bolt 2
9 01602-21236 RS A P washer spring 2
10 154-43-41281 | ¢4 bracket 1
10A 154-54-42430 | )+ sheet 1
11 154-43-41122 b cover 1
12 01010-51225 e bolt 4
13 01643-31232 g washer 4
14 09311-41237 2 g bumper 2
15 01580-11210 e R nut 2
16 154-43-41260 iy spring 2
17 04210-21456 YR yoke 2
18 04205-11438 R pin 2
19 04050-14028 T 1434 pin cotter 2
20 04248-31433 FF rod 2
21 01582-11411 e R nut 2
22 01508-41408 e R nut 2
23 01010-51230 e bolt 9
24 01643-31232 [ washer 9

130



409 & 3 A OB AT
FIG. 409 PARKING BRAKE LEVER

S HEE406F]
See Fig.406

131



Tzl AT

PARKING BRAKE LEVER

5 5 4 il o

Index No. Part No. Description Qty
409-1 154-43-41330 | ¢4 bracket 1
2 154-43-41340 | #E lever 1
3 01010-50830 WAL bolt 1
4 01602-20825 RS AP washer spring 1
5 09350-01615 ISES bushing 2
6 154-43-41320 | #/E lever 1
7 04010-00519 2 [ key 1
8 195-43-18491 | 33 spring 1
9 154-43-41360 | K pawl 2
10 01640-22032 [ washer 2
11 04050-14030 T 1434 pin cotter 2
12 154-43-41350 | ¥ bar 1
13 04210-21040 pant yoke 1
14 04205-11028 R pin 1
15 04050-13020 T 143 pin cotter 1
16 04245-41027 FF rod 1
17 01582-11008 PN nut 2
18 04250-81056 KA end bearing 1
19 01593-11008 PN nut 1
20 04050-12018 T 143 pin cotter 1
21 195-43-41260 | #/E lever 1
22 09305-00800 FHA knob 1
23 04010-00519 2 [ key 1
24 195-61-34120 | %l bearing 2
25 154-43-41310 | #/E lever 1
26 01010-50830 WAL bolt 1
27 01602-20825 RS AP washer spring 1
28 04244-41033 FF rod 1
29 01580-11008 PN nut 1
30 04210-21040 pant yoke 1
31 04205-11028 R pin 2
32 04050-13020 T 1434 pin cotter 2
33 01010-51230 WAL bolt 3
34 01643-31232 [ washer 3

132



410 & Boom W
FIG. 410 STEERING CONTROL VALVE

133



oo
STEERING CONTROL VALVE

¥ 5 4 il o

Index No. Part No. Description Qty
154-40-00082 LA steering valve ass’y 1
410-1 | 144-40-22211 [5EZ body valve 1
2 195-40-11540 i shaft 2
3 01593-11613 e R nut 2
4 04050-14025 T 143 pin cotter 2
5 144-40-22180 P stopper 2
6 144-40-22170 P stopper 2
7 175-40-31230 iy spring 2
8 0406503212 +IR ring snap 2
9 195-40-13110 4Pl stopper 2
10 195-40-11550 i spring 2
11 195-40-11560 P stopper 2
12 175-40-31150 i spring 2
13 195-40-11570 P stopper 2
14 144-40-22190 g washer 2
15 01590-10607 e R nut 2
16 04050-11212 T 1434 pin cotter 2
17 195-40-11531 I s valve 2
18 702-11-11190 % piston 2
19 175-40-31130 i spring 2
20 175-40-31530 R S plug 2
21 07002-03034 o L o-ring 2
22 07043-50108 B TE plug 1
23 144-40-22230 [EZ body valve 1
24 144-40-22290 9 guide collar 2
25 144-40-22260 i shaft 2
26 144-40-22270 P stopper 2
27 144-40-22280 P Sstopper 2
28 144-40-22340 i spring 2
29 154-40-41130 i spring 2
30 01590-10607 e R nut 2
31 04050-11212 T 1434 pin cotter 2
32 144-40-22311 I s valve 2
33 144-40-22320 % piston 2

134



Howm W

STEERING CONTROL VALVE
Jr'5 () E e
Index No. Part No. Description Qty
410-34 | 175-40-31410 5 g spring 2
35 144-40-22250 R S plug 2
36 144-40-22330 B plate 1
37 01010-50816 R bolt 1
38 01650-20808 Ya washer 1
39 175-40-31510 S tube 2
40 07000-02011 0 JE 8l o-ring 4
41 07000-02015 0 JE 8l o-ring 1
42 01010-51050 R bolt 2
43 01602-21030 | washer spring 2
44 154-40-41110 BRI () lever L.h. 1
45 144-40-41120 BRI D lever R.h. 1
46 09350-01820 LRSS bushing 1
47 09350-02215 LRSS bushing 2
48 175-40-31270 T seal oil 2
49 144-40-22240 FF lever 2
50 01010-50860 R bolt 2
51 01602-20825 | washer spring 2
52 04010-00416 - el key 2
53 144-40-22160 R bolt 2
54 01580-10806 e R nut 2
55 130-21-12330 BiR lock 2

135



FH4KE E
FIG. 411

L IS
MAIN RELIEF VALVE

T O Ok
MAIN RELIEF VALVE

Jr'5 () EA e
Index No. Part No. Description Qty

154-49-51100 T s R valve ass’y 1

411-1 154-49-51110 It {4 body valve 1

2 145-14-23710 7N valve 1

3 145-14-23720 F2E piston 1

4 195-40-11431 HAEE spring 1

5 170-33-13530 ¥ stopper 2

6 07000-03025 0 JE | 0-ring 2

7 04065-03515 4 bl ring snap 2

8 07000-03042 0 JE | 0-ring 2

9 01010-51085 AL bolt 4

10 01643-31032 [ washer 4

136



% 412 & i JE s
FIG. 412 TRANSMISSION OIL FILTER

—u

o—12
© ‘0\ cla

0—9

137



A UE T

TRANSMISSION OIL FILTER
b (=) E A o
Index No. Part No. Description Qty

154-49-51301 | K§uEah#% filter ass’y 1

412-1 154-49-51311 | JE#RT case 1
2 175-49-11580 | yEH element 2
3 175-49-25530 274 R valve ass’y 2
4 175-49-25540 | WEAF rod 2
5 01540-01050 U nut 2
6 04052-01038 T4 pin snap 2
7 01582-01008 WE B nut 2
8 154-49-52130 | i cover 2
9 07000-02115 0 JEIEl O-ring 2
10 07000-02110 0 JEIEl O-ring 2
11 01010-51640 Ly bolt 8
12 01643-51645 [ washer 8
13 154-49-51320 i bracket 1
14 01010-51230 Ly bolt 5
15 01643-31232 [ washer 5
16 01010-51635 MR B nut 3
17 01643-31645 [ washer 3

138



413 K FHUE T 28
FIG. 413 OIL STRAINER

139



FHIE

OIL STRAINER

Jr'5 B EA e
Index No. Part No. Description Qty

154-49-51200 FHUE 28 strainer ass’y 1

413-1 154-49-51211 VAR 5T case 1

2 175-49-11231 Tk magnet ass’y 1

3 175-49-11222 e screen 1

4 154-19-11230 HEE spring 1

5 07000-03130 0 JE el o-ring 1

6 154-49-51220 = cover 1

7 01010-51235 AL bolt 4

8 01643-31232 g washer 4

9 01010-51235 AL bolt 3

10 01643-31232 [ washer 3

140



F414 K FmEH (1/3)
FIG. 414 STEERING PIPING

SR 4120H
See Fig. 420

141



g (1/3)

STEERING PIPING
b (=) E A i
Index No. Part No. Description Qty
414-1 154-49-51120 (=1 tube 1
2 07000-02065 FA] o-ring 1
3 01010-51235 Ly bolt 3
4 01602-21236 Eeidicy washer spring 3
5 07260-05825 K hose 1
6 07280-08029 (53 clamp 4
7 154-49-51130 (=1 tube 1
8 07000-02060 A o-ring 1
9 01010-51240 W2 A bolt 4
10 01643-31232 [ washer 4
11 154-49-51141 (=1 tube 1
12 07000-03042 A o-ring 1
13 01010-51240 Ly bolt 2
14 01643-31232 [ washer 2
15 07260-04120 W hose 1
16 07281-00609 I i clamp hose 2
17 154-49-51150 (=1 tube 1
18 07042-30108 R S plug 1
19 07000-03038 A o-ring 1
20 01010-51035 Ly bolt 1
21 01010-51080 Ly bolt 1
22 01643-31032 | washer spring 2
23 07436-72202 k042 pump ass’y 1
24 07000-02085 A o-ring 1
25 01140-51255 Ly bolt 4
26 01582-11210 WE B nut 4
27 01643-31232 [ washer 4
28 154-49-51231 (=1 tube 1
29 07000-03025 A o—ring 1
30 01010-51035 Ly bolt 4
31 01643-31032 [ washer 4
32 07102-20605 W hose 1

142



H415 K FmE S (2/3)
FIG. 415 STEERING PIPING

25 To Flywhujjlzzﬁllﬂl
27 s
26\ \ \Q@
A o ;
24— M/ \20 &é IIE—JIH |1—,| . o >
P \ g 30 ’J) Lubrication Valve
o -\ 7 31, 5RE216E
@T },)1\29 %@/ ¢ ’ . See Fig.216
; 33
3 \
AN
Lo 8 MZ/ =
yal 34 |
5 ./ 119 o N5 33
6 11 13
Hrerer SBEMNE
1— OT"FM.See Fig. 411
S—9

S E420E

ZnR _ﬁ—'ﬁ
See Fig. 420

[ wmyEmes

Steering Filter

-36 _JZ/
o—37 Z
[Uo-35
SREH4E Po \
See Fig. 414 — ‘*&L&% 7
L
SRE22 B —
See Fig. 212

143



g (2/3)
STEERING PIPING (2/3)

¥ 5 4 PR o
Index No. Part No. Description Qty

415-1 154-49-51250 | & tube 1
2 154-49-51760 | & tube 1
3 07042-30108 R S plug 2
4 07000-03035 0 T O-ring 2
5 01010-51045 e bolt 4
6 01643-31032 | washer spring 4
7 07102-20614 WE hose 1
8 154-49-51270 | &k elbow 1
9 07002-02434 0 T O-ring 1
10 07102-21011 WE hose 1
10A 154-49-51930 | & tube 1
11 07000-03032 0 O-ring 2
12 01010-51035 e bolt 2
13 01643-31032 g washer 2
14 154-49-51381 TH Y A8 block 1
15 07042-30108 R S plug 1
16 07000-03030 0 O-ring 2
17 01010-51090 e bolt 2
18 01010-51075 e bolt 1
19 01643-31032 g washer 3
20 07102-20304 WE hose 1
21 07235-50315 3k elbow 1
22 07042-30108 R S plug 1
23 07002-02034 0 O-ring 1
24 154-01-21710 | %& tube 1
25 07000-03025 0 T O-ring 1
26 01010-51030 e bolt 2
27 01643-31032 [ washer 2
28 154-01-21750 | S48 bracket 1
29 22X-61-16760 | &k clamp 1
30 01010-51020 e bolt 2
31 01643-31032 [ washer 2
32 17Y-74-17000 | 3% clamp 2
33 01010-51255 e bolt 1

144



g (2/3)

STEERING PIPING
P 5 % i o
Index No. Part No. Description Qty
415-34 195-33-11220 = spacer 1
35 176-61-41420 e clamp 2
36 01010-51055 AL bolt 1
37 01643-31032 g washer 1

145



Ha16 K FmEH (3/3)
FIG. 416 STEERING PIPING

10_
T
ﬁ-zo‘? g\ll
1991, 815 2917
ey M0 816 Lgddo g
og\ ‘”\‘\“\__‘D
8 / Oe>—14 18— |
r—J
0 =%
S g
\ 34
b
5 o
3BT/ ~ S~

98 ! SN
‘% /r3’~29/"\\"g@5\; ‘
©

]
in S“ZQA N 2 > ° eEVl: ase over
A N 4 ’ i
\
30—¢8-—30 )// ~

146



B g (3/3)

STEERING PIPING
P 5 4 PR o
Index No Part No. Description Qty
416-1 154-49-51430 i tube 1
2 07000-03025 0 O-ring 1
3 01010-51030 e bolt 2
4 01643-31032 [ washer 2
5 07102-20305 WE hose 1
6 154-49-51770 =8 tee 1
7 07002-02434 0 O-ring 1
8 07102-21014 WE hose 1
9 17Y-74-44000 i tube 1
10 | 07042-30108 R S plug 1
11 | 17Y-74-00013 #H gasket 1
12 | 01010-51240 e bolt 2
13 01643-31232 [ washer 2
14 | 154-49-51640 S bracket 1
15 | 01010-51045 s bolt 1
16 01643-31032 g washer 1
17 | 17Y-74-00010 #H gasket 1
18 | 17Y-74-17000 D3 clamp 6
19 | 01010-51230 e bolt 1
20 | 01010-51255 e bolt 1
21 01643-31232 [ washer 2
22 195-33-11220 = spacer 1
23 | 07102-20616 rs hose 1
24 | 07235-10628 3L elbow 1
25 | 07002-02434 0 8 O-ring 1
26 | 154-49-51590 i tube 1
27 | 154-49-51970 ke clamp 2
28 | 01010-51290 e bolt 1
29 01643-31232 | washer 1
29A | 195-33-11220 e spacer 1
30 | 154-49-51970 5 clamp 4
31 | 01010-51230 B2 bolt 2
32 | 01643-31232 g washer 2
33 | 07000-03028 0 0-ring 1
34 | 01011-51020 B2 bolt 2
35 | 01643-30032 g washer 2

147



5417 B GV )
FIG.417 TRANSMISSION PUMP

148



TRANSMISSION PUMP

R fr s Kt
Index No. Part No. Description Qty

705-21-32051 | AR pump, ass’y 1

417-1 705-17-02011 B bracket 1

2 705-17-32012 | Ak case gear 1

3 705-17-02141 JGa cover 1

4 705-17-32412 Wi gear drive 1

5 705-17-32512 Wi gear drive 1

6 705-17-02612 | MR plate side 2

7 705-18-02670 P ring seal 2

8 705-17-02360 A O-ring 2

9 04020-01024 G| pin dowel 4

10 705-17-02760 Ly bolt 4

11 01643-51232 g washer 4

12 705-17-02870 #H gasket 1

13 | 705-17-02830 | seal oil 1

14 04065-04018 +IR ring snap 1

149



7]

e
STEERING PUMP

% 418 K

FIG. 418

150



om R
STEERING PUMP

Jr'5 () % Gl e
Index No. Part No. Description Qty

07436-72202 | ¥ )% pump, ass’y 1

418-1 | 07434-72112 | Fiis bracket 1

2 | 07436-71221 | 244k case gear 1

3 07434-71131 | j5i=% cover 1

4 | 07436-71042 | h%e gear drive 1

5 | 07436-71052 | h%e gear drive 1

6 | 04020-00820 | 44 pin dowel 4

7 | 07432-11080 | #2#4: bolt 8

8 | 01582-11210 | #&L} nut 8

9 01602-21236 | #|5 washer 8

10 | 07434-71160 | whdf seal oil 1

151



419 & S #l (=1 %
FIG. 419 TOROUE CONVERTER AND OIL COOLER PIPING

SHRE45E
See Fig.415

- A 9
29— @é’\/\\ 24 20 SBBE02[E
= — \o 24 See Fig.202
o= %

/ N 2B\ T e |
30 39 \\ ) 35 >
33 &9 o 7
& SREAE 6
~ See Fig.411 @"/
ETESE x&/

To Torque Converter $ &-"37

152



TOROUE CONVERTER AND OIL COOLER PIPING

%

A B = % W B
Index No. Part No. Description Qty
419-1 17Y-74-31000 WE hose 1
2 07000-03032 0 £ O-ring 2
3 01010-51030 W2 A bolt 2
4 01643-31032 g washer 2
5 154-49-51420 | ¥4 spacer 1
6 07042-30108 IR 2 plug 1
7 07000-33045 0 £ O-ring 1
8 01252-41030 W2 A bolt 2
9 01643-31032 g washer 2
10 17Y-74-30000 | ¥4 hose 1
12 01010-51030 W2 Ae bolt 2
13 01643-31032 g washer 2
14 154-49-51690 M bracket 1
15 01010-51225 W2 Ae bolt 2
16 01643-31232 g washer 2
17 17Y-74-17000 b clamp 2
18 01010-51230 W2 Ae bolt 1
19 01643-31232 g washer 1
20 195-78-22320 5 clamp 1
21 195-78-22330 b clamp 1
22 01010-51260 W2 Ae bolt 1
23 01643-31232 g washer 1
24 15449-22290 B clamp 4
25 01010-51270 W2 Ae bolt 2
26 01643-31232 g washer 2
27 17Y-74-32000 (et tube 1
28 17Y-74-55000 (et tube 1
29 07000-02060 0 £ O-ring 2
30 07042-30108 PR IE plug 2
31 01602-21338 g washer 8
32 02010-70838 W2 Ae bolt 6
33 02010-70870 W2 Ae bolt 2
34 154-49-51390 (et tube 1
35 07260-20922 L/ ¢4 hose 1

153



WO B

TOROUE CONVERTER AND OIL COOLER PIPING

P 5 % o
Index No. Part No. Description Qty
419-36 07281-00197 N 4 clamp 2
37 22W-44-14580 | A5 4rdsk elbow 1
38 154-49-51410 | & tube 1
39 07213-51521 3k connector )
40 07260-21413 A hose 1
41 07281-00259 N i clamp D)
42 154-19-22213 | & tube 1
43 07201-61527 HRRE nut 1

154



5 420 4] CI S
FIG. 420 TORQFLOW TRANSMISSION PIPING

HTEE 5 4p
38 39 To Transmission Valve A— 42

N\ -6
Fadad &
SR 415E x —1
See Fig. 415 .
NI

N

‘: il‘.‘.\i %;l%
\iLgiEiftiiner k\
@5‘“@/
23 \ \
52 53 —33
/7/24
63 29\ /28 30
@
7p
31 39 S
& 08 E 4156 < a
ZR%
See Fig.415 g ﬁ\ ?Eﬁ%r’41a4
2 ee Fig.

155



W E

TORQFLOW TRANSMISSION PIPING

¥ 5 4 il o
Index No. Part No. Description Qty

420-1 154-49-51163 i tube 1
2 07000-03042 0 T O-ring 1
3 01010-51240 e bolt 2
4 01643-31232 [ washer 2
5 07260-03213 WE hose 1
6 07281-00549 N 4 clamp 2
7 154-49-51173 i tube 1
8 07042-30108 PR IE plug 1
9 07000-03035 0 T O-ring 1
10 01010-51060 e bolt 2
10A 01010-51055 s bolt 2
11 01643-31032 [ washer 4
12 705-21-32051 AR IR pump ass’y 1
13 07000-02105 0 T O-ring 1
14 01010-51235 s bolt 2
15 01643-31232 [ washer 2
16 154-49-11362 =g s elbow 1
17 07000-03030 0 T O-ring 1
18 01010-50860 s bolt 4
19 01643-30823 [ washer 4
20 07235-50628 3k elbow 1
21 07042-30108 PR IE plug 1
22 07002-02434 0 T O-ring 1
23 07108-20616 WE hose 1
24 154-49-51970 ok clamp 2
25 01010-51225 e bolt 1
26 01643-31232 [ washer 1
27 154-49-51241 ik elbow 1
28 154-49-51751 ik elbow 1
29 07042-30108 R S plug 2
30 07000-03035 0 T O-ring 2
31 01010-51045 e bolt 4
32 01643-31032 [ washer 4
33 07108-20622 WE hose 1

156



Gl O
TORQFLOW TRANSMISSION PIPING

Jr'5 B % o
Index No. Part No. Description Qty
420-34 | 154-49-51970 g clamp 2
35 154-49-52110 X bracket 1
36 01010-51225 A bolt 1
37 01643-31232 [ washer 1
38 154-49-51280 H tube 1
39 07000-03028 0 e O-ring 2
40 01010-51055 B A bolt 4
41 01643-31032 e washer 4
42 154-49-51450 R plate 1
43 01010-51035 HE A bolt )
44 01010-51045 HE A bolt )
45 01643-31032 | washer 4
46 154-49-51331 E tube 1
47 07042-30108 R S plug 1
48 07102-21009 LG hose 1
49 209-62-14550 S flange 1
50 07002-02434 0 &l O-ring 1
51 07042-30108 R 2 plug 1
52 01010-51020 HE A4 bolt 1
53 01643-31032 e washer 1
54 175-06-25210 BRS bracket 1
55 01010-51650 HE A bolt 1
56 01643-31645 e washer 1
57 17Y-74-17000 e clamp 2
58 01010-51230 HE A bolt 1
59 01643-31232 e washer 1
60 17Y-74-29000 SV clamp 1
61 01010-51040 HE A bolt 1
62 01643-31032 e washer 1
63 154-49-51970 B clamp )
64 01010-51230 HE A bolt 1
65 01643-31232 | washer 1

157



A2 E W
FIG.421 BRAKE PIPING

12‘“8 ~

SR E216[E 29— —13
See Fig.216 3/26
T 21 M:’&Q s

i

I o
51882198 72
See Fig.213 d c @ A

S HE216[E
See Fig.216

158



W2

BRAKE PIPING
e = P Hit
Index No. Part No. Description Qty
421-1 154-49-51560 | & plate 1
2 175-40-22591 #H gasket 1
3 01010-51260 2 bolt 10
4 01010-51265 2 bolt 3
5 01643-31232 H P washer 13
6 195-33-11220 = spacer 13
7 154-49-51651 s ) tube 1. h. 1
8 154-49-51660 B D) tube r. h. 1
9 07000-03022 FiA] O-ring 2
10 07000-02018 FiA] O-ring 2
11 154-49-51570 & tube 1
12 07000-03028 0 &l O-ring 1
13 07102-20303 W hose 4
14 203-62-12330 | #&3k elbow 2
15 195-49-13830 | #&3k elbow 2
16 195-49-13840 PR L) nut 2
17 07002-01623 FiA] O-ring 2
18 175-49-25670 | $&3k elbow 2
19 07002-02034 N O-ring 2
20 01583-12012 PR L] nut 2
21 07235-10315 Bk elbow 2
22 07002-02034 N O-ring 2
23 07230-20315 Bk elbow 1
24 07002-02034 0 el O-ring 1
25 144-40-22221 #H gasket 1

159



Hl ) E OB
BRAKE PIPING

] ft i K
Index No. Part No. Description Qty
421-26 01010-51250 A bolt 5
27 01010-51240 | WZ#: bolt 1
28 01643-31232 [ washer 6
29 154-49-51630 | # gasket 1

160



5422 | A T I
FIG. 422 CONCENTRATED PIPING

oy SR M06E
L~ See Figd406

161



B v

CONCENTRATED PIPING

b 5 % K i
Index No. Part No. Description Qty

422-1 154-43-41410 (=1 tube 1

2 154-43-41420 (=1 tube 1

3 154-43-41430 (=1 tube 1

4 209-38-12260 S clip 3

5 01010-51220 Ly bolt 3

6 01643-31232 [ washer 3

7 176-43-41350 Pk elbow 6

162



5423 1S = S
FIG.423 TEST PRESSURE PIPING

163



mos g

TEST PRESSURE PIPING

Jr'5 (G ) % B e

Index No. Part No. Description Qty
1 07042-20108 R S plug 10
2 17Y-74B-00003 bPEER seat 1
3 17Y-74B-00004 WEFRRE  plate 1
4 17Y-74B-01000 W hose 1
5 17Y-74B-02000 W hose 1
6 17Y-74B-00001 3k elbow 10
7 23Y-75B-00001 3k elbow 4
8 07002-00823 0 714 b O-ring 4
9 01010-51245 AL bolt 2
10 01643-31232 g washer 2

164



/AN
GUARD



HIBLE
FRONT HOOD

2501 &

FIG. 501

168



AL

FRONT HOOD
B Qty
e 5 4 53
No. Part No. Description SD23E SD23S
SD23D SD23R
501-1 17Y-50B-01000 | Hi=s guard, radiator 1

17S-50-01000 IS guard, radiator 1
2 01010-50835 24 M8 X 35 bolt 2 2
3 01580-10806 ESH RIS nut 4 4
4 01011-82745 IZAE M27X 145 bolt 16 16
5 01643-32780 P27 washer 16 16
6 154-54-12570A | 4% bracket 1 1
7 01010-51640 B2 M16X40  bolt 4 4
8 01643-31645 T 16 washer 6 6
9 23Y-50B-00003 | 1 cap 4 4
10 17Y-50-00009 #H washer 8 8
11 17Y-50-00010 #H washer 4 4
12 17Y-50-00007 #H washer 4 4
13 17Y-50-00008 #H washer 2 2
14 01010-51225 IEAE M12X 25 bolt 4 4
15 01643-31232 P12 washer 10 10
16 17Y-50-03000 | Ze3Z 4 bracket L.H 1 1
17 17Y-50-04000 VEP R bracket R.H. 1 1
18 01010-51255 IZAE M12X 55 bolt 6 6
19 17Y-50-00001 #H washer 4 4
20 17Y-50-00002 #H washer 2 2

169




AL

FRONT HOOD
HE Qty
P 5 E SD23
No. Part No. Description SD23E gggg}i
SD23D
501-21 17Y-50-02000 i cover 1

17S-50-02000 i cover 1
22 01010-51635 IZFE M16 X 35 bolt 2 2
23 17Y-50-00006 M plate 1 1
24 01010-51025 IEFE M10 X 25 bolt 2 2
25 01643-31032 SEEC10 washer 2 2
26 01010-52050 2 bolt 4 4
27 01643-32060 HJE washer 4 4
28 23Y-50B-07000 | 4l grill 1 1

170



KLY
ENGINE HOOD

2502 K

FIG. 502

A % e

With side cover

171



KNP

ENGINE HOOD
5 5 A AR Oty
Index No. Part No. Description SSDD2233E gggg}é SD23D
502-1 17Y-50-13000 | Z- il 55 cover L.H 1 1 1

2 17Y-50-14000 | Al 55 cover R.H 1 1 1
3 01010-51225 KR M12X35  bolt 4 4 4
4 01643-31232 P12 washer 4 4 4
5 09420-01903 HF handle 2 2 2
6 01643-31232 P12 washer 4 4 4
7 01010-51235 2K M12X35  bolt 4 4 4
8 17Y-50-05000 | k= hood upper 1 1

17M-50-05000 | k= hood upper 1
9 17Y-50B-06000 | 342 bracket 1 1
10 01010-51635 RS M16X35 bolt 8 8 8
11 01643-31645 P16 washer 8 8 8
12 01010-51230 RS M12X30 bolt 10 10 10
13 01643-31232 P12 washer 4 4 4
14 17Y-50-00003 | & washer 6 6 6
15 17Y-50-00004 | # plate 1 1 1
16 01643-30623 P 6 washer 4 4 4
17 01010-50630 KR M6X30  bolt 4 4 4
18 17Y-54-01000 | # (%) plate (L.H) 1 1

17H-54-01000 | #% (/5) plate (L.H) 1
19 01010-51225 BERE M12X2  bolt 6 6 6
20 01643-31232 P12 washer 6 6 6
21 04050-12015 TF 14 pin, cotter 2 2 2
22 198-54-19150 | £ spring 2 2 2
23 154-54-43240 | ¥ (/)  bar,L.H 1 1 1
24 01010-50612 KR M6X12  bolt 4 4 4
25 01643-30623 e 6 washer 4 4 4
26 17H-54-02000 | =¥ cover, L. H 1 1 1
27 09462-00080 JET A stopper 10 10 10
28 01643-31232 g washer
29 01010-51260 R bolt

172



KL
ENGINE HOOD

e wooB v B HRay
Index No. Part No. Description SD23 SD23R SD23D
SD23E | SD23S

502-30 01010-51250 A bolt 6 6 6
31 01643-31232 g washer 6 6 6
32 01643-31232 g washer 4 4 4
33 01010-51225 A bolt 4 4 4
34 01010-51020 RS M10X20 bolt 4 4 4
35 01643-31032 g 10 washer 4 4 4
36 154-54-43200 | #E4¢ bracket 2 2 2
37 154-54-43250 | ¥F (£)  bar ,R.H 1 1 1
38 17Y-54-02000 | ¢ (£) plate ,R.H 1 1

17H-54-03000 | # (4) plate ,R.H 1

39 17H-54-04000 | A9 cover ,R.H 1 1 1

173



L
FENDER

>1
B

5503 &

FIG. 503

7 B R SR

With R.0.P.S

B Rl IR S

With R.0.P.S

i

31

@__

174



B

FENDER
Jr'5 () % K e
Index No. Part No. Description Qty
503-1 154-54-41732 B () fender L.H 1
2 154-54-41742A R D fender R.H 1
3 07049-01620 OKZE plug 8
4 07049-02430 OKZE plug 6
5 07049-01822 OKZE plug 4
6 01010-52050 BEHE m20 X 50 bolt 14
7 01643-32060 | washer 14
8 154-54-41954 AR cover 2
9 195-54-43210 9 bolt 8
10 198-54-42280 7y washer 8
11 154-54-42251 #tR (75D CREEBR 40 1
cover L.H (without rops)
154-54-42271 WA (25D CEERERISZEY 1
cover L.H (with rops)
12 01011-51210 B2 M12X 10 bolt 6
13 01643-31232 g washer 6
14 01010-51225 BERE M12 X 25 bolt 2
15 01643-31232 g washer 2
16 154-54-419227 | 5t (47) CARZEPIEISZSAL) 1
cover R.H (without rops)
154-54-42281A | it (47 CheBifi=c 4 1
cover R.H (with rops)
17 01011-51210 B2 M12X 10 bolt 6
18 01643-31232 [ washer 6
19 154-54-41942 i plate 1
20 01010-51225 BERE M12 X 25 bolt 2
21 01643-31232 [ washer 2
22 09459-00000 Y lock 1
23 154-54-41860 HR R bracket 1.h. 1
24 154-54-41850 W bracket r.h. 1
25 01010-51640 BEHE M16 X 40 bolt 16
26 01643-31645 | washer 16
27 154-54-42210 ! bracket 2

175



B

FENDER
Jr'5 () % il =
Index No. Part No. Description Qty
503-28 01010-51640 BEHE M16 X 40 bolt 14
29 01643—-31645 gl washer 14
30 154-54-41931 i cover 1
31 01010-51230 BERE M12 X 30 bolt 4
32 01643-31232 [ washer 4
33 175-54-22420 i cover 2
34 01010-51235 BERE M12 X 35 bolt 8
35 01643-31232 [ washer 8
36 154-54-11970 s bracket 2
37 01010-51635 BEHE M16 X 35 bolt 4
38 01643-31645 [ washer 4
39 01011-51690 BEHE M16 X 90 bolt 2
40 01643-31645 [ washer 2
41 01010-51655 JEHE M16 X 55 bolt 2
42 01643-31645 g washer 2
43 154-54-42260 AR cover 1
44 154-54-22990 T handle 1
45 01010-51850 BEHE M18 X 50 bolt 2
46 01643-31845 [ washer 2

176



5504 & K
FIG. 504 SUPPORT

AR KR
Fender R.H

16—
B R A
Detail A

177



Yk

SUPPORT
A B = % W B
No. Part No. Description Qty

504-1 154-54-41770 | %2 (/) bracket 1.h. 1
2 154-54-41830 | >4 bracket 1
3 154-54-41780 | 28 ) bracket r.h. 1
4 154-54-41830 | >4 bracket 1
5 01010-52045 W2 FE M20 X 45 bolt 8
6 01643-32060 g washer 8
7 154-54-41843 | ¥ support 1
8 01010-52060 W2 FE M20 X 60 bolt 3
8A 01010-52045 W2 FE M20 X 45 bolt 7
9 01643-32060 HJE washer 10
10 154-54-41750 | %2 (/) bracket 1.h. 1
11 154-54-41760 | %2 CH) bracket r.h. 1
12 154-54-41820 | >4 bracket 1
13 01010-51435 WEFE M14 X 35 bolt 4
14 01643-31445 HJE washer 4
15 195-56-11320 | #x plate 7
16 01010-51230 I2FE M12 X 30 bolt 28
17 01643-31232 HJE washer 28
18 | 154-54-42220 | BRI BT rubber 4
19 195-54-45490 | block 4
20 | 154-54-42220 | HHRLRIRER rubber 4
21 195-54-45510 | $liFF collar 4
22 175-978-5210 | W&#% bolt 4
23 01580-12722 SN nut 4
24 01643-32780 HJE washer 4
25 | 154-54-41351 | L4 bracket 2
17Y-51B-01000 | FLZ2 Chzepik#a 132 H) bracket (for single shank ripper) 1
17Y-51B-02000 | FLZ2 Chzepik#a 132 H) bracket (for single shank ripper) 1

26 01010-51230 I2FE M12 X 30 bolt 6
27 01643-31232 HJE washer 6
28 154-54-41341 A angle 1
29 154-54-12791 R bracket 2
30 01010-51265 I2FE M12 X 65 bolt 2
31 01643-31232 HJE washer 2
32 01010-51225 I2FE M12 X 65 bolt 2
33 01643-31232 HJE washer 2

178



5505 & Joi o
FIG. 505 REAR COVER

H =LA UL 178

With three teeth ripper

With single tooth ripper

S HR 5503
N See Fig. 503

<~ A TR
without Ripper

179



JA i

REAR COVER
Fe B = PR i
Index No. Part No. Description Qty
505-1 | 154-54-41311 | 5% Giff =iifa 8% 1
cover (with three teeth ripper)
154-54-41331 | Jaii (AN L4 1
cover (without ripper)
1A 154-54-41570 | ikl CANH7BHESC S 1
cover (without rops)
2 01010-51225 T2FE m12 X 25 bolt 8
3 01643-31232 [ washer 8
4 09463-00006 | B spring 1
5 04205-10620 | A%l pin 2
6 04050-11610 T 1434 pin cotter 2
7 154-54-41360 | i cover 1
8 01010-51225 T2FE m12 X 25 bolt 3
9 01643-31232 g washer 3
10 154-54-41450 | &5 (/) cover 1.h. 1
11 154-54-41321 | & () cover r.h. 1
12 01641-20608 [ washer 2
13 17Y-51B-00001 | i Ciffikifa 128 1

cover (with single tooth ripper)

180



5506 & Mo M 4E
FIG. 506 FLOOR PLATE

Z M 503K
See Fig. 503

181



1LY TR

FLOOR PLATE
Fes (=) E A e
Index No. Part No. Description Qty
506-1 154-54-41720B | HuhZe frame floor (without cab) 1
2 198-38-12460 #H spacer 4
3 01010-51450 TZF2E M14 X 50 bolt 4
4 01011-51405 I2FE M14X 105 bolt 4
5 01643-31445 g washer 8
6 01010-51440 IZFE M14 X 40 bolt 4
7 01643-31445 [ washer 4
8 01011-51410 I2FE M14X 110 bolt 4
9 01643-31445 g washer 4
10 154-54-42190 AR cover 1
11 01010-51230 IZFE M12 X 30 bolt 4
12 01643-31232 g washer 4
13 154-54-41810 AR cover 1
14 01010-51225 MZFE M12 X 25 bolt 4
15 01643-31232 [ washer 4
16 154-54-41790 AR cover 1
17 01010-51225 TZFE M12 X 30 bolt 8
18 01643-31232 [ washer 8
19 154-54-42160 AR cover 1
20 01010-51230 MZFE M6 X 20 bolt 3
21 01643-31232 [ washer 3
25 154-54-46730A | Fitk cover 1
26 01010-51225 T2 MI2X25  bolt 6
27 01643-31232 [ washer 6
28 09415-02512 AR cap 6
31 195-54-45460 AR cap 1
32 09415-01610 AR cap 1
34 154-711-1210 #H mat 1
35 154-54-41280 AR cover 1
36 01010-51225 2R ml12X25  bolt 4
37 01643-31232 [ washer 4
38 203-54-32260 | £k stopper 2

182



& it
BATTERY COVER

5507 &

FIG. 507

(BifE )

with ROPS

5 506

%

See Fig. 506

183



& LR

BATTERY COVER
¥ 5 % b/ o
Index No. Part No. Description Qty

154-54-46210 i cover 1

507-1
9 01010-51225 9 bolt 2
3 01643-31232 [ washer 3
154-54-46750 = cover 1

4
5 01010-51230 9 bolt 4
6 01643-31232 [ washer 4
; 198-54-19150 | £ spring 1
8 01010-50612 9 bolt 2
9 01643-30623 [ washer 2
154-54-46132 gl frame 1

10
1 01010-51230 9 bolt 2
19 01643-31232 [ washer 2
3 154-54-46121 i cover 1
14 01010-51230 9 bolt 2
5 01643-31232 [ washer 2
16 198-54-41941 i cap 2
17 154-54-46150 4 bracket ass’y 1
18 01010-51230 9 bolt 2
19 01643-31032 [ washer 2
154-54-46172 i cover 1

20
91 01010-51230 9 bolt 2
09 124-54-26540 gl washer 2
93 198-54-41941 i cap 2
94 154-54-46140 s bracket 1
05 01010-51230 9 bolt 2
o6 01643-31232 gl washer 2
97 154-54-46161 s bracket 1
08 01010-51230 9 bolt 4
09 01643-31232 gl washer 4
20 195-54-43210 9 bolt 4
2 198-54-42280 gl washer 4
99 154-54-46220 s bracket 1
33 08037-02512 BN grommet 1
1

09415-02512

i (BRI AD

cap (with rops)

184



o

JiK
BOTTOM GUARD

508 &

FIG. 508

185



A

i

BOTTOM GUARD

M E Qty
5 5 E SD23
Index No. Part No. Description SD23E SD23R
SD23D SD23S

508-1 17Y-52-10000 A cover, front 1
17S-52-01000 A E cover, front 1

2 154-54-121177A | "ot cover 1
17S-52-02000 | HR R cover 1

3 154-54-12570A gl bracket 1

4 154-54-12125 JGEPE cover, rear 1
154-55-31330 JGEPE cover, rear 1

5 154-54-12182 i cover 2
154-55-31350 i cover 2

6 154-54-12164A | i cover 1
154-54-45190 i cover 1

7 154-54-12850 M plate 1
TS220. 54. 8-2 M plate 1
01010-51230 B2 M12X30  bolt 8

01602-21236 g 12 washer

10 01010-52050 I2F: M20X50 bolt 24 21
11 01643-32060 P 20 washer 24 21

186



5509 K& i B w2
FIG. 509 ROLL OVER PROTECTIVE STRUCTURE

187



ROLL OVER PROTECTIVE STRUCTURE

B B R

Fes (G E A Kot
Index No. Part No. Description Qty
509-1 17Y-59-10000 | BiifHiE4e guard 1
2 09420-01907 PF handle 2
3 01010-51230 242 m12 X< 30 bolt 4
4 01643-31232 g washer 4
5 154-06-41310 | 3C4¢ bracket 1
6 154-06-41330 | X% bracket 1
7 01010-51230 #1242 m12X 30 bolt 4
8 01643-31232 gl washer 4
9 17Y-07-00001 | 4T lamp 1
10 154-06-41320 | Tk wire harness 1
11 08035-01510 Jy clip 7
12 01010-51016 WA bolt 7
13 01643-31032 ol washer 7

188



50510 & T 2 R~ S -
FIG. 510 ROLLOVER PROTECTIVE STRUCTURE BRACKET

&8/ >
14
T gt
oA B s B

Detail A Detail B

189



I IR N ST
ROLLOVER PROTECTIVE STRUCTURE BRACKET
Jr'5 () % Gl e
Index No. Part No. Description Qty
510-1 154-978-3130 W () plate 1.h. 1
2 154-978-3140 @) plate r.h. 1
3 01011-83010 ey bolt 8
4 01643-33080 [ washer 8
5 154-978-3282 Y D bracket 1.h. 1
6 154-978-3292 T D bracket r.h. 1
7 154-978-3252 R EEA shim 10
7A 154-978-3262 R EEA shim 4
8 01010-82770 ey bolt 8
01643-32780 [ washer 8
10 01010-81655 ey bolt 8
11 21T-54-16150 g washer 8
12 01010-82770 ey bolt 6
13 01643-32780 [ washer 6
14 154-978-3161 Fa bracket 2
15 01011-83010 W2 A bolt 8
16 01643-33080 [ washer 8
17 154-978-3310 Fa bracket 2
18 175-978-1260 VR EEA shim 4
18A 175-978-1250 AR shim 2
19 01010-82465 ey bolt 8
20 01643-32460 [ washer 8
21 154-978-3171 JAE seat 2
22 195-54-45490 e block 4
23 154-54-42220 AN rubber 8
24 195-54-45510 7N collar 4
25 175-978-5210 ey bolt 4
26 01580-12722 2R} nut 4
27 01643-32780 [ washer 4
28 195-56-11320 e plate 4
29 01010-51230 W2 A bolt 16
30 01643-31232 g washer 16
31 154-978-3331 = cover 2

190



VA D)
e

N )
EQUALIZER BAR

%511 E
FIG. 511

191



o R

EQUALIZER BAR
5 o % W AR Ay
Index No. Part No. Description SD23 SD23E | SD233
SD23D | SD23R
511-1 154-50-41110 | P14 bar equalizer 1 1
154-50-41210 | P14 bar equalizer 1
2 154-50-11164 | #J4  bushing 2 2 2
3 154-50-11250 | P2kl seal dust 2 2 2
4 154-50-11171 | #/4  bushing 2 2 2
5 154-50-11135 | #7.04H pin center 1 1 1
6 04082-00616 | 44 lock 2 2 2
7 01010-51640 | &4  bolt 4 4 4
8 01643-31645 | #p  washer 4 4 4
9 154-50-11152 | ¢4 bracket 2 2 2
10 154-50-11193 | Z&¢h#k  pad rubber 4 4 4
11 154-50-11123 | J& seal 2 2 2
12 07217-50510 | #¥23k  joint 1 1 1
13 154-50-41120 | % tube 1 1
154-50-41220 | % tube 1
14 07213-50510 | #¥23k  joint 1 1 1
15 07020-01018 | yli#r  fitting grease 1 1 1
16 08036-10814 | #&kJ  clip 2 2 2
17 01010-51016 | #&#  bolt 2 2 2
18 01643-31032 | 3k washer 2 2 2

192



T B % & # # F 4
WORK EQUIPMENT CONTROL SYSTEM



A R 2
WORK VALVE MOUNT

5601 &

FIG. 601

196



A ) 2 2

WORK VALVE MOUNT
A B = % W i
Index No. Part No. Description Qty

601-1 709-62-31103 | Wk valve ass’y 1
2 | 0700003038 0 %1 JE O-ring 1
3 | 01011-51215 2 A4 bolt 1
4 | 01011-51235 24 bolt 1
5 |01011-51280 24 bolt 1
6 01643-31232 g washer 3
154-60-71300 | ¥ ¥t I &L ik relief valve ass’y 1

7 154-60-71350 | Wbk block 1
8 | 0700003035 0 %1 JE 0-ring 1
9 | 07000-13032 0 %1 JE 0-ring 1
10 | 700-91-11650 | ¥£% flange 1
11 | 709-905-1500 | WAt IR sk B relief valve ass’y 1
12 | 07000-03035 0 %1 J4 o-ring 1
13 | 07000-02011 0 %1 JH o-ring 2
14 | 01010-51230 2 AL bolt 3
15 | 01643-31232 [ washer 3
16 | 20Y-970-1670 | 4% tube 1
17 | 22X-61-18550 | $%:3k union 2
18 | 07002-01423 0 %1 JE O-ring 2
19 | 154-60-71240 | Ji& elbow 1
20 | 07000-13035 0 %1 JH O-ring 1
21 | 01010-51080 2L bolt 4
22 | 01643-51032 [ washer 4
23 | 154-60-71230 | 4 tube 1
24 | 07000-13035 0 %1 JE o-ring 2
25 | 01010-51040 2 AL bolt 4
26 | 01010-51060 2 bolt 4
27 | 01643-51032 [ washer 8

197



5 602 4] T AE W = 3 GE=A L8
FIG. 602 WORK VALVE MOUNT (WITH THREE SHANK RIPPER)

)
w ok M
Hydraulic Tank‘

9~

198



AR e Gty — AR LA
WORK VALVE MOUNT (WITH THREE SHANK RIPPER)

A B = % W i
Index No. Part No. Description Qty
602-1 709-62-31103 1] S8 valve ass’y 1
2 07000-03038 0 %1 JE o-ring 1
3 01011-51215 2 AL bolt 1
4 01011-51235 2 AL bolt 1
5 01011-51280 2 A4 bolt 1
6 01643-31232 g washer 3
7 700-91-38002 1] S8 valve ass’y 1
8 07000-03035 0 %1 JE o-ring 1
9 07000-02011 0 %1 JE o-ring 2
10 01010-51280 24 bolt 3
11 01643-31232 g washer 3
12 154-78-46110 | Ji& pedestal 1
13 07000-13035 0 %1 JE o-ring 1
14 01010-51070 2 AL bolt 4
15 01643-31032 [ washer 4
16 20Y-970-1670 A tube 1
17 22X-61-18550 ek union 2
18 07002-01423 0 %1 JE o-ring 2
19 154-60-71240 | J& pedestal 1
20 07000-13035 0 o-ring 1
21 01010-51080 2 AL bolt 4
22 01643-51032 [ washer 4
23 154-60-71230 | 4 tube 1
24 07000-13035 0 %1 JE o-ring 2
25 01010-51040 2 AL bolt 4
26 01010-51060 2 AL bolt 4
27 01643-51032 [ washer 8

199



55 603 4] TARIR 2 g B AR 240D
FIG.603 ~ WORK EQUIPMENT VALVE MOUNT
(WITH SINGLE SHANK RIPPER)

W &
Hydraulic Tank

@v

200



TARIR 2 g B R 240D
WORK EQUIPMENT VALVE MOUNT
(WITH SINGLE SHANK RIPPER)

Jr'5 B 4 B o
Index No. Part No. Description Qty
603-1 709-62-31103 1] S i valve ass’y 1
2 07000-03038 0 714 g O-ring 1
3 01011-51215 BV bolt 1
4 01011-51235 BV bolt 1
5 01011-51280 A bolt 1
6 01643-31232 [ washer 3
7 709-62-27002 1] L valve ass’y 1
8 07000-03035 0 714 g O-ring 1
9 07000-02011 0 714 g O-ring 2
10 01010-51280 BV bolt 3
11 01643-31232 [ washer 3
12 20Y-970-1670 W hose 1
13 22X-61-18550 Bk joint 2
14 07002-01423 0 74 g O-ring 2
15 154-60-71240 253k elbow 1
16 07000-13035 0 74 g O-ring 1
17 01010-51080 BV bolt 4
18 01643-51032 ] washer 4
19 154-60-71230 & tube 1
20 07000-13035 0 714 g O-ring 2
21 01010-51040 BV bolt 4
22 01010-51060 BV bolt 4
23 01643-51032 g washer 8

201



5 604 4] WM A
FIG.604  HYDRAULIC TANK

21—% /g— 20
22— g—w
®—19
17— ;”‘5\1\1

16—Q

202



W AR

HYDRAULIC TANK

¥ 5 % o

Index No. Part No. Description Qty
604-1 17Y-60B-01000 | TAEuh4 hydraulic tank 1
2 07056-10045 JEM strainer 1
3 07051-00000 = cap 1
3 07051-00003 e gasket 1
4 07040-13618 EHES plug 1
5 195-60-41240 55} valve 1
6 154-60-71170 | S48 bracket 1
7 154-60-71180 | S48 bracket 1
8 01010-51640 e bolt 5
9 01643-31645 g washer 11
10 01010-51640 e bolt 2
11 01010-51645 e bolt 4
12 17Y-60B-02000 | A7 it liquidmoeter 1
13 07063-01100 e element 1
14 175-60-27300 1] ek e valve 1
15 175-60-27340 iy spring 1
16 07000-05150 0 74P o-ring 1
17 154-60-71330 = cap 1
18 01010-51225 e bolt 4
19 01643-31232 g washer 4
20 154-60-71320 | :F handle 1
21 01010-51225 e bolt 2
22 01643-31232 g washer 2

203



5605 & M I
FIG. 605 CYLINDER STAY

204



s 2

CYLINDER STAY
JF v B = % i
Index No. Part No. Description Qty

17Y-85A-00000 | Wil s 48 cylinder stay ass’y 1

605-1 17Y-85A-01000 | ¢ cylinder stay 1
2 154-61-13130 | 4% bushing 2

3 154-61-13141 | 4% bushing 2

4 07021-01091 L RV MAR M10X 1 fitting grease 2

5 07042-00108 2% r1/8 plug 2

6 154-61-13156 | % &t4 seal dust 2
7 01010-52295 B2HE M22X 95 bolt 4
8 01011-52245 B2 M22X 145 bolt 4

9 01643-32260 InE#pE 22 washer 8
10 154-61-13214 | X yoke 2
11 154-61-13233 | ¢k cap 4
12 07020-01090 L RV MAR M10X 1 fitting grease 2
13 154-61-13246 | 4% bushing 4
14 170-70-15190 | 44 pin 4
15 01010-51885 I2H: MI8X85  bolt 8
16 01643-31845 e # washer 8
17 07145-00075 (EE S seal dust 4

205



5606 & T &£ /2
FIG. 606 WORK EQUIPMENT PUMP

206



TAEHE (1/2)

WORK EQUIPMENT PUMP
A 5 % W i
Index No. Part No. Description Qty
705-51-30190 M pump ass’y (sal3-80+36) 1
AR AE I 606, 1K 607 41K
This assembly consists of all parts
shown in figs 606 and 607
705-11-38210 By pump ass’y 1
606-1 (705-17-03012) ki cover, front 1
(705-17-03352) | Wy shih& bearing 2
2 705-17-38010 AR case gear 1
3 (705-17-03220) i carrier 1
(705-17-03352) | Wy shihA bearing 2
4 705-17-38430 IRFNANES gear drive 1
5 705-17-38511 MBI ES gear driven 1
6 705-17-03610 G plate side 2
7 705-17-03440 HiE) seal oil 2
8 705-17-03470 HiE) seal oil 2
9 705-17-03380 0 %1 Jg o-ring 2
10 04020-01228 i pin dowel 4
11 705-17-03760 24 bolt 4
12 01643-51645 [ washer 4
13 705-17-03870 H gasket 1
14 705-17-03810 HiE) seal oil 1
15 04065-05220 SR el ring snap 1

207



5607 K T & Q2
FIG. 607 WORK EQUIPMENT PUMP

208



TAEHE (2/2)

WORK EQUIPMENT PUMP
A 5 % W i
Index No. Part No. Description Q’ ty
(705-51-30190) I pump ass’y (sal3-80+36) 1
A4 606, 1K 607 41K
this assembly consists of all parts
shown in figs 606 and 607
705-13-31730 E sy pump ass’y 1
607-1 (705-17-03511) | #E4¢ bracket 1
(705-17-03352) | Wy shih& bearing 2
2 705-18-31010 AR case gear 1
3 (705-17-03140) JGi cover, rear 1
(705-17-03352) | My shih bearing 2
4 705-18-31450 IRFNIANES gear drive 1
5 705-18-31510 MBI ES gear driven 1
6 705-17-03610 G plate side 2
7 705-17-03440 HiE) seal oil 2
8 705-17-03470 HiE) seal oil 2
9 705-17-03380 0 %1 Jg 0-ring 2
10 04020-01228 i pin dowel 6
11 705-17-03720 2 AL bolt 4
12 01643-51645 [ washer 4
13 705-17-03380 0 %1 Jg 0-ring 1
14 705-17-03370 2L bolt 4
15 705-17-04980 [ washer 4
16 705-17-03880 B plate 1
17 07000-02055 0 % Jg 0-ring 1
18 01010-51230 244 bolt 4
19 01643-51232 [ washer 4
20 705-17-03330 RS coupling 1

209



B IS (1/5)

608 &

FIG. 608 BLADE CONTROL VALVE

210



B IS (1/5)

BLADE CONTROL VALVE
b ft % W K
Index No. Part No. Description Qty
709-62-31103 1] L valve ass’y 1
HEAA R 1] 608—612 JIT i 4= A2k
this assembly consists of all parts
shown in figs 608 to 612
608-1 709-62-00031 & R o i valve sub ass’y 1
2 709-62-00020 | MIHLE K body sub ass’y 1
3 709-62-31350 1% Ehe block relief 1
4 07040-11007 WA TE plug 2
5 07002-11023 0 714 ] O-ring 2
6 01010-60885 AR bolt 2
7 700-23-13140 | g bolt 1
8 01643-31032 g washer 1
9 700-24-52001 224 IR A iR relief valve ass’y 1

211



609 K TP HIE (2/5)
FIG. 609 BLADE CONTROL VALVE

212



B IS (2/5)

BLADE CONTROL VALVE
Fes (=) i e
Index No. Part No. Description Qty
(709-62-31103) | W& B A% valve ass’y 1
AR 1 15 608~612 T J 423 A4 B
This assembly consists of all parts
shown in figs 608 to 612
709-62-00031 1= A o i valve sub ass’y 1
AR 1 1E] 609~610 T JE 43 22441 B
This assembly consists of all parts
shown in figs 609 to 610
609-1 709-62-31112 [EREN body valve 1
2 709-62-31120 [E3PN spool 1
3 709-62-31130 Feik case 1
4 709-62-31140 2N collar 1
5 07000-03045 0 P O-ring 1
6 07000-02015 0 P O-ring 1
7 01252-31045 Ly bolt 2
8 700-91-11260 JRE retainer 1
9 709-62-31150 P spring 1
10 700-91-11270 JRE retainer 1
11 709-62-31160 W plug 1
12 709-62-31170 JRE retainer 2
13 700-84-11730 Fk ball 2
14 709-62-31180 A spring 2
15 07040-11409 W plug 2
16 07002-01423 0 P O-ring 2
17 700-93-11710 (EREN body valve 1
18 700-93-11720 2N collar 1
19 07430-71380 0 P O-ring 1
20 700-93-11730 Ly bolt 4
21 709-62-31190 Iae lever 1
22 700-93-11780 Iae lever 1
23 04010-00416 i key 1
24 01010-30825 Ly bolt 1
25 700-93-11740 Ak bearing 1
26 700-93-11750 Ak bearing 1

213



B IS (2/5)

BLADE CONTROL VALVE

FPo 5 % W B

Index No. Part No. Description Qty
609-27 700-93-11762 MHES seal oil 1
28 700-93-11790 B plate 1
29 700-93-11811 e gasket 1
30 01010-50820 A bolt 4
31 709-62-11350 R S plug 1
32 07002-11423 0 1 J& O-ring 1
33 07000-11007 0 1 J& O-ring 1
34 04260-00952 A bolt 1
35 07040-11007 R S plug 3
36 07002-11023 0 7 J& 0-ring 3
37 709-62-31210 I valve 2
38 709-62-31220 L spring 1
39 701-21-31130 L spring 1
40 07040-13316 R S plug 3
41 07002-13334 0 1 O-ring 3

214



610 K BrIIPEHIIE (3/5)
FIG. 610 BLADE CONTROL VALVE

22 —@ 15 16\ 1%
>
Y 14\ @*Q @
/E— <® %\ \11
o S
\8’\ t)\.\:\, ">/Q \ 12
DEN .\370'\@1- v
b € ey
2 \ /\/\5}‘\ 6_1\

215



v )l (3/5)

BLADE CONTROL VALVE
A B E B
Index No. Part No. Description Qty
709-62-31103 1] L valve ass’y 1

UeAA 1] 608~612 BT Jg 4 441k

This assembly consists of all parts

shown in figs 608 to 612

709-62-00031 1= A o i valve sub ass’y 1

UeAA B 1 609~610 T J 4 2441k

This assembly consists of all parts

shown in figs 609 to 610
610-1 700-22-11370 PR IE plug 1
2 701-13-31130 | 35 spring 1
3 07002-12434 0 74 J# o-ring 1
4 701-13-31120 i valve 1
5 709-62-31250 I s spool 1
6 709-62-31260 | P spring 1
7 709-62-31310 M plate 1
8 709-62-31320 M plate 1
9 07000-13038 0 74 [ o-ring 2
10 07000-02021 0 74 [ o-ring 1
11 01010-51245 W2 Ae bolt 4
12 01602-21236 [ washer 4
13 709-62-31240 | WZJE plug 1
14 700-22-11340 AL ] 1] valve check 1
15 709-20-51270 iy spring 1
16 07002-12434 0 74 J# o-ring 1
17 07040-11612 W 58 plug 4
18 07002-11623 0 74 J# o-ring 4
19 709-62-31271 M plate 1
20 07000-12015 0 74 J# o-ring 3
21 01010-51040 W2 A bolt 2
22 07040-11007 W 58 plug 2
23 07002-11023 0 74 J# o-ring 2
24 07000-13040 0 74 J# o-ring 1
25 709-62-31280 0 74 J# o-ring 2
26 708-17-22130 | MBZE plug 1

216



¥ 611 E TP H R (4/5)
FIG. 611 BLADE CONTROL VALVE

217



B IS (4/5)

BLADE CONTROL VALVE
R fr s s
Index No. Part No. Description Qty

709-62-31103 1] L valve ass’y 1

IEAR 1 608~612 T 8 4B 40

f% This assembly consists of all

parts shown in figs 608 to 612

709-62-00020 1] A o i valve sub ass’y 1
611-1 709-62-31290 ] e block valve 1
2 07000-13040 0 P O-ring 1
3 709-62-31280 0 P O-ring 2
4 700-22-12340 55} valve 1
5 700-22-11351 W plug 1
6 700-22-12350 P spring 1
7 07002-12434 0 P O-ring 1
8 709-62-31330 [E3N spool 1
9 709-25-11320 B plate 1
10 709-25-11290 MHES) seal oil 2
11 709-25-11310 B plate 1
12 700-22-11291 el retainer 2
13 700-22-11321 R 2 plug 1
14 700-23-13130 P spring 1
15 700-22-11332 i cover 1
16 01252-30616 Ly bolt 4
17 706-86-51170 Y bolt 3
18 04025-00308 FRPERIFERS  pin spring 3

218



%612 K BrIIEEHIIE (5/5)
FIG. 612 BLADE CONTROL VALVE

219



v )l (5/5)

BLADE CONTROL VALVE
] 5 % i e
Index No. Part No. Description Qty
709-62-31103 1] L valve ass’y 1
AR 608~612 T g 4 2 AE 4 ik
this assembly consists of all parts
shown in figs 608 to 612
700-24-52001 A relief valve ass’y 1
612-1 700-20-51410 It {4 sleeve 1
2 700-22-11410 0 714 b O-ring 1
3 07002-02434 0 74 b O-ring 1
4 700-20-51240 7N ring 1
5 700-20-51420 I valve 1
6 700-20-51430 HAEE spring 1
7 700-80-61190 I it spool 1
8 700-20-51350 HAEE spring 1
9 700-20-51340 PEAE screw 1
10 0158311408 R nut 1
11 07000-02011 0 714 b O-ring 1

220



%613 K SAA R AR (1/2)
FIG. 613 THREE SHANK RIPPER CONTROL VALVE

221



—ita Al (1/2)

—W
THREE SHANK RIPPER CONTROL VALVE

A=) () EZ e

Index No. Part No. Description Q’ ty
700-91-38002 1] L valve ass’y 1
700-91-00031 | MZHFE  body group ass’y 1
613-1 | 700-91-11621 | W4k body, valve 1
2 700-92-11220 | ¥ spool 1
3 700-93-11870 | Ji& retain 2
4 700-93-11880 | 3% spring 1
5 01252-31016 e bolt 1
6 01643-31032 [ washer 1
7 700-93-11920 | 5ei4k case 1
8 07430-71380 0 7P o-ring 1
9 01252-30820 R bolt 2
10 700-91-11630 | $44T joint 1
11 700-93-11710 | AT 7eik case lever 1
12 700-91-11640 | # plate 1
13 07430-71380 0 7P o-ring 2
14 6138-11-4880 | 12e: bolt 4
15 700-93-11740 | Ji& retain 1
16 700-93-11750 | Ji& retain 1
17 700-93-11762 | it seal oil 1
18 700-91-11670 | #F lever 1
19 0401000416 {5 key 1
20 700-93-11780 | #F lever 1
21 01010-30825 e bolt 1
22 700-93-11790 | ¥ lever 1
23 700-93-11810 | % gasket 1
24 01010-30820 e bolt 4
25 700-93-11461 | Hm ¥ valve check 1
26 700-93-11471 | 9% spring 1
27 700-93-11481 | 12 bolt 1
28 07002-13634 0 7P o-ring 1
29 700-91-11650 | ¥%:>% flange 1
30 07000-13032 0 7P o-ring 1

222



A gl (1/2)

RIPPER CONTROL VALVE

b ft EI K
Index No. Part No. Description Qty
613-31 07000-03035 0 714 & o-ring 1

32 01010-51025 | #gfs: bolt 1

33 700-22-11370 | WA%E plug 2

34 07002-02434 0 714 & o-ring 2

35 07000-02011 0 714 & o-ring 2

36 07000-03035 0 714 & o-ring 1

37 709-90-51500 | &5k valve ass’y 1

38 700-90-76000 | 4=+ valve ass’y 1

(suction and safety)
39 700-90-88000 | &L pk valve ass’y 1

223



¥ 614 & ks Es el (2/2)

FIG. 614

. ”\\\y B

oM ~ A
Q Detail A

THREE SHANK RIPPER CONTROL VALVE

224



— 1k
A

~ Al (2/2)
THREE SHANK RIPPER CONTROL VALVE

¥ 5 % il o
Index No. Part No. Description Qty

700-91-38002 | &S\ Ak valve ass’y 1
709-90-51500 | TV K  valve ass’y main relief 1

614-1 700-90-51220 | W& sleeve 1
2 700-90-51230 | i@ valve 1
3 700-90-51320 | #fdE spring 1
4 700-90-51120 | WB%E plug 1
5 700-90-51150 | ji& retain 1
6 07000-22016 | 0 AU O-ring 1
7 07001-02016 4P ring back—-up 1
8 700-80-61190 | #E® poppet 1
9 700-90-51160 | s spring 1
10 700-80-51240 | #pg washer 1
11 700-90-51250 | ji retain 1
12 700-90-51270 | {44k body, valve 1
13 700-90-51190 | M&L} nut 1
14 07002-03034 | 0 AU O-ring 1
15 700-90-51281 | W24T screw 1
16 01580-10806 2 Bt nut 1
17 700-90-51311 | W&} nut 1
18 700-90-51290 | #54} washer seal 2
19 700-93-11320 | O AU O-ring 1
20 700-93-11330 | 4P ring back-up 1
21 07002-03634 | 0 AU O-ring 1
700-90-76000 | ‘L4 W+AMIIE  valve ass’y suction and safety 1

22 700-90-61110 | &% sleeve 1
23 700-90-61120 | i@ valve 1
24 700-90-61130 | & poppet 1
25 700-90-61140 | #A%E spring 1
26 700-90-61150 | ¥H%E piston 1
27 700-90-61160 | W2L} nut 1
28 700-90-61170 | #fdE spring 1
29 700-90-61180 | WB3E plug 1
30 07002-13634 | 0 AU O-ring 1
31 700-93-11320 | O AU O-ring 1

225



b asfEibilin (2/2)
THREE SHANK RIPPER RIPPER CONTROL VALVE

A B = E s
Index No. Part No. Description Qty
614-32 700-93-11330 | $4pl ring back-up 1

33 07002-03634 | 0 %4[&] o-ring 1

700-90-88000 | I& L\ Ak valve ass’y 1
34 700-90-62110 | ®E sleeve 1
35 700-90-62160 | i valve 1
36 700-90-61170 | 3f% spring 1
37 700-90-62130 | 123 plug 1
38 07002-13034 | 0 %4[&] o-ring 1
39 700-93-11320 | 0 ZJ& o-ring 1
40 700-93-11330 | $4pl ring back—up 1
41 07002-03634 | 0 %4[&] o-ring 1

226



5615 & FRUTAA L2 IR (1/2)
FIG. 615 SINGLE SHANK RIPPER CONTROL VALVE

227



SINGLE SHANK RIPPER CONTROL VALVE

BT A T R

JP'5 () 4 B =

Index No. Part No. Description Qty
709-92-27002 1] L valve ass’y 1
615-1 700-92-11511 It {4 body, valve 1
2 700-22-11360 2 5 plug 2
3 07002-02434 0 74 g O-ring 2
4 07000-02014 0 74 g O-ring 2
5 700-22-11370 2 5E plug 2
6 07000-02434 0 74 g O-ring 2
7 700-92-11220 [EN spool 2
8 700-93-11870 P retainer 4
9 700-93-11880 A spring 2
10 01252-31016 (B bolt 2
11 01643-31032 g washer 2
12 700-93-11920 JAE case 2
13 0743071380 0 74 g O-ring 2
14 01252-30820 (B bolt 4
15 700-91-11630 Bk joint 2
16 700-93-11710 DR case lever 2
17 700-91-11640 B plate 2
18 0743071380 0 74 g O-ring 4
19 6138-11-4880 (B bolt 8
20 700-93-11740 Tk bearing 2
21 700-93-11750 Tk bearing 2
22 700-93-11762 MHES seal, oil 2
23 700-91-11660 T lever 1
24 700-91-11670 T lever 1
25 04010-00416 i key 2
26 700-93-11780 ¥ lever 2
27 01010-30825 A bolt 2
28 700-93-11790 B plate 2
29 700-93-11811 e gasket 2
30 01010-30820 A bolt 8
31 700-93-11461 & valve, check 2
32 700-93-11471 5 g spring 2

228



SINGLE SHANK RIPPER CONTROL VALVE

BT A T R

Jr'5 () 4 B =
Index No. Part No. Description Qty

615-33 700-93-11481 B TE plug 2

34 0700213634 0 74 ] 0-ring 2

35 700-91-11680 = flange 1

36 07002-13032 0 74 ] 0-ring 1

37 07000-03035 0 74 ] 0-ring 1

38 01010-51025 BV bolt 1

39 07000-02011 0 74 ] 0-ring 2

40 07000-03035 0 74 ] 0-ring 1

41 700-95-58000 a1 valve, relief 1

42 700-90-88000 Kb i valve, suction 4

43 07040-13618 2 5 plug 1

44 0700213634 0 74 ] 0-ring 1

229



%616 K

PR R oS R 1] (2/2)

FIG. 616 SINGLE SHANK RIPPER CONTROL VALVE
Q
« Q0N
DN
N
Q"N 923
QO
\ %624
25 # K A
Detai A
@
)
SFENN
D 8
Q\ 910
16 o) 14
N Y, B B
@%@\\15 12 Detai B
AN etail
1818

230



PR R oS R 1] (2/2)

SINGLE SHANK RIPPER CONTROL VALVE

JP'5 () % B e
Index No. Part No. Description Qty

700-95-58000 WL valve ass’y, relief 1

616-1 700-90-51220 | B sleeve 1
2 700-90-51230 7] valve 1
3 700-90-51320 HEE spring 1
4 700-90-51120 R S plug 1
5 700-90-51150 | Ji& seat 1
6 07000-22016 0 7P O-ring 1
7 07001-02016 7N ring, back—up 1
8 700-80-61190 HEMTS  poppet 1
9 700-90-51160 HEE spring 1
10 700-80-51240 7y spacer 1
11 700-90-51250 P retainer 1
12 700-90-51270 | holder 1
13 700-90-51190 | W&k} nut 1
14 07002-03034 0%  O-ring 1
15 700-90-51281 24T screw 1
16 01580-10806 e R nut 1
17 700-90-51311 e R nut 1
18 700-90-51290 [ washer 2
19 700-93-11320 | 0 ZUpg O-ring 1
20 700-93-11330 4 bl ring 1
21 07002-03634 0%  O-ring 1
700-90-88000 1] L valve ass’y 4

22 700-90-62110 | & sleeve 1
23 700-90-62160 [N valve 1
24 700-90-61170 | i spring 1
25 700-90-62130 R S plug 1
26 07002-13034 0%  O-ring 1
27 700-93-11320 | 0 %R  O-ring 1
28 700-93-11330 | $4pl ring, back-up 1
29 07002-03634 0 7P O-ring 1

231



%617 K B IER TS (1/2)
FIG. 617 BLADE LIFT CYLINDER

232



TR FMEL (1/2)

BLADE LIFT CYLINDER
row o 4 W B Q'ty
Index No. Part No. Description SD23 SD23E | SD235
SD23D | SD23R
154-63-X2010 | 5" JJH& T+l L (Z5) cylinder 1
ass’y blade 1ift L.H
154-63-X2020 | B JJ#ETHEL (47) cylinder 1
ass’y blade 1ift R.H
154-63-X2050 | 5" JJH& T EL (Z5) cylinder 1
ass’y blade 1ift L.H
154-63-X2060 | & JJHETHEL (47) cylinder 1
ass’y blade 1ift R.H
154-63-X2230 | 5" JJH& T EL (Z5) cylinder 1
ass’y blade 1ift L.H
154-63-X2240 | " JJHETHEL (47) cylinder 1
ass’y blade 1ift R.H
617-1 154-63-13241 | &4k cylinder 1
154-63-19740 | fiTfk cylinder 1
154-63-15741 | 4k (Z0) cylinder L.H 1
154-63-15841 | 4k (F) cylinder R.H 1
2 154-63-12340 | 1% bushing 2 2 2
3 154-63-13220 | V& ZEAF rod piston 1 1
154-63-15720 | 1HFEAT rod piston 1
4 707-88-11290 | ¥ 1mm  shim 1mm 10 10 10
5 707-66-70020 | & cap 1 1 1
6 01011-51600 e bolt 4 4 4
7 144-63-95170 | Bzt seal dust 1 1 1
8 07179-12084 s PE Y e ring snap 1 1 1
9 707-29-11761 {3k head cylinder 1 1 1
10 07177-07030 W& bushing 1 1 1
11 707-51-70211 | Mkt packing 1 1 1
12 07000-12110 0 AU o-ring 1 1 1
13 707-35-91100 | {#47 & ring back-up 1 1 1
14 07000-12105 0 AU o-ring 1 1 1
15 707-40-11570 | 4k retainer 1 1 1
16 130-63-12761 | 4% pin 1 1 1
154-63-13330 | JHZE MY, piston ass’y 1 1 1
17 707-36-11020 | y& %% piston 1 1 1
18 130-63-12464 | &8 seat valve 6 6 6
19 130-63-12364 | W& ZEE valve piston 3 3 3
20 707-44-11180 | JHZEFL ring piston 1 1 1
21 07156-01112 T 15 B4 ring near 2 2 2
22 707-69-10710 | JH¥F slider 1 1 1
23 707-69-10700 | & collar 1 1 1
24 07165-14244 [CEN nut 1 1 1
25 07000-12055 0 AU 0-ring 1 1 1

233



TR FMEL (1/2)

BLADE LIFT CYLINDER
o 5 4% ARy
Index No. Part No. Description D23 SD23E | SD235
SD23D | SD23R
617-26 154-63-14100 | IR &A% valve ass’y 1 1

154-63-14200 | & &A% valve ass’y 1
27 01011-51615 W2 A bolt 2 2 2
28 01602-21648 | 934 washer spring 2 2 2
29 154-61-73190 | & (/) tube L.H 1

154-61-73320 | & (/) tube L.H 1

154-61-78150 | & tube 1

154-61-73210 | & CAH) tube R.H 1

154-61-73330 | & CAH) tube R.H 1
30 07000-13038 | O Zp5| o-ring 2 2 2
31 07000-13045 | O B4 p5| o-ring 1 1 1
32 01010-51260 | W2#s bolt 2 2 2
33 01010-51270 | W24% bolt 3 3 3
34 01643-31232 HJE washer 7 7 7
35 20D-62-21430 | &k clamp 1 1 1
36 01010-51250 | W2#e bolt 1 1 1
37 154-61-73230 | & (/) tube L.H 1

154-61-73340 | & (/) tube L.H 1

154-61-78160 | & (/) tube L.H 1

154-61-73240 | & CH) tube R.H 1

154-61-73350 | & CAH) tube R.H 1

154-61-78170 | & CH) tube R.H 1
38 07000-13048 | 0 Zps| o-ring 1 1 1
39 01010-51065 W2 Fe bolt 4 4 4
40 01643-31032 HJE washer 12 6 6
41 07000-13030 | O % ps| o—ring 1 1 1
42 01010-50855 W2 Fe bolt 2 2 2
43 01010-50840 | mZfs bolt 2 2 2
44 01643-30823 HJE washer 4 4 4
45 154-61-73260 | tx (A plate L.H 1

154-61-73270 | tx C&) plate R.H 1
46 07823-32738 | UM clip 3
47 01599-01011 SN nut 6
48 07282-12793 B clamp 1 1 1
49 01010-51020 | W24% bolt 2 2 2
50 154-61-99895 | #ix plate 1

154-63-15190 | #x plate 1 1
51 01010-51245 W2 Ae bolt 1 1 1

234



618 & B IER TS (2/2)
FIG. 618 BLADE LIFT CYLINDER

235



TR FEL (2/2)

BLADE LIFT CYLINDER
o - " Mo Qty
Index No. Part No. Description sp23 SD23E | SD23S
SD23D | SD23R
154-63-14100 | [&LE Y valve ass’y 1 1
154-63-14200 | [&E Y valve ass’y 1
618-1 175-63-14111 | REFEAK  body quick 1 1
drop valve
2 707-81-10020 | & collar 1 1
175-63-14460 | & collar 1
3 195-63-14150 | i valve 1 1 1
4 195-63-14140 | i valve 1 1 1
5 01642-21216 i washer 1 1 1
6 195-63-14180 | 3% spring 1 1 1

236




5 619 & W E O GRS
FIG. 619 HYDRAULIC PIPING (TANK TO PUMP)

D
/L )V
)8, n
J M
B s

Il R_RA o W
J om ‘(JnL'ro alve §FE%602E 21 22 24
J Control Valve - ) See Fig. 602 /

WAL et

wOE M
Hydraulic Tank

ZH 55602
—39 See Fig. 602

~_ 35
&—36
®—38
— 37 _
SN
15 @\\6
N\ 7
43 8
\ e —
Q )
®—13

237



W E R AR5

HYDRAULIC PIPING (TANK TO PUMP)

Jr'5 () E A o
Index No. Part No. Description Qty
619-1 | 154-60-71250 | & tube 1
2 07042-30108 B TE plug 1
3 07000-03050 0 HifE o-ring 1
4 01010-51235 BV bolt 2
5 0143-31232 g washer 2
6 07332-01400 TG 2 4% AR coupling ass’y 1
7 07332-51400 ki gasket 1
8 07332-61400 ) clamp 2
9 154-60-71260 | % tube 1
10 07000-02055 0 Fi[E o-ring 1
11 01011-51200 BV bolt 2
12 01011-51240 BV bolt 2
13 01643-31232 [ washer 4
14 154-60-71340 | 2544k elbow 1
15 07042-30108 B TE plug 1
16 07000-03035 0 Fi[E o-ring 1
17 01010-51070 BV bolt 2
18 01010-51085 BV bolt 2
19 01643-31032 [ washer 4
20 07124-01009 W hose 1
21 07000-13032 0 Fi[E o-ring 2
22 07371-31049 oAk flange split 4
23 07372-21035 (B bolt 8
24 01643-51032 [ washer 8
25 154-60-71290 | S48 bracket 1
26 195-49-11870 | %k clamp 2
27 01010-51225 A bolt 3
28 01643-31232 [ washer 3
29 154-60-71271 #H spacer 1
30 07042-30108 R S plug 1

238



W E R AR5

HYDRAULIC PIPING (TANK TO PUMP)

A B = % i
Index No. Part No. Description Qty
619-31 | 07000-13032 0 %1 JH 0-ring 1
32 07372-21035 24 bolt 4
33 01643-51032 [ washer 4
34 07125-00605 A hose 1
35 07000-13025 0 %1 JE 0-ring 2
36 07371-30638 ik flange split 4
37 01010-50830 244 bolt 8
38 01643-50823 [ washer 8
39 154-60-71280 | 25 tube 1
40 07230-20628 B3k union 1
41 07002-12434 0 %1 J4 0-ring 1
42 705-51-30190 | ZEE K pump ass’y 1
43 07000-02130 0 %1 J4 0-ring 1
44 01010-51235 2 AL bolt 4
45 01643-31232 [ washer 4

239



2 620 ¥ WEE B Gl 28 THmED (1/2)

FIG.620 HYDRAULIC PIPING (TANK TO LIFT CYLINDER)

&2
N /17 19 o
11 4y # 0//
\\‘g QQ“EM%
13‘1 f i «(———13
12— —12
9—
% -
N S
11 \6@ /
10 \°%° %@
\ e /TR
00%@“@{ 20
\\\ 12 22 91

Z IR 6211
See Fig. 621

240



HYDRAULIC PIPING (TANK TO LIFT CYLINDER)

WG GAR 29T mE0 (1/2)

Fi o5 4 W AR @ty
Index No. Part No. Description SD23 SD23E | SD235
SD23D | SD23R
620~1 154-61-73110 | %% tube 1 1 1
2 154-61-73120 | %% tube 1 1 1
3 154-61-73140 | # spacer 1 1 1
4 07000-13035 | O %4 Ja] O-ring 3 3 3
5 01011-51005 | W& bolt 4 4 4
6 01643-31032 #H spacer 4 4 4
7 01010-51060 | W& bolt 4 4 4
8 01643-31032 | #Ja washer 4 4 4
9 07125-01014 | 4 hose 2 2
07125-01031 | 4 hose 1
07125-01030 | 34 hose 1
10 07000-13032 | O %4 Ja O-ring 4 4 4
11 07371-31049 | 7r &%~ flange split 8
12 01010-51035 | W& bolt 16 16 16
13 01643-51032 | #Ja washer 16 16 16
14 154-61-73130 | SZ %4 bracket 1 1 1
15 01010-51225 | W& bolt 2 2 2
16 01643-31232 | #4J4 washer 2 2 2
17 20Y-62-12620 | &3k clamp 1 1 1
18 01010-51230 | 184 bolt 1 1 1
19 01643-31232 | #J4 washer 1 1 1
20 195-61-16170 | &3k clamp 2 2 6
21 01010-51275 | W& bolt 2 2 4
22 01602-21236 | #J4 washer 2 2 6

241



5621 & WEE R Gl EERTHmED (2/2)
FIG. 621 HYDRAULIC PIPING (TANK TO LIFT CYLINDER)

G 3 TF GO
7S ETE b B
/’ S )L Lift Cylinder R.H
(¢ 32
)
; \
¢,
) SN
P N
s
oy -
S ’

\\‘Sj{ e
S AT e e

a3 g [(T\;S\/’\ Lift Cylinder L. H
g »\ 28
o/
o

TR

% 28
Z 620 e o
See Fig. 620 3031//% ?

A o
e 7//0

242



BRI QAR R ETHIED (2/2)
HYDRAULIC PIPING (TANK TO LIFT CYLINDER)

e 5 4% AR Oy
Index No. Part No. Description P23 SD23E | SD23S
SD23D | SD23R
621-1 154-61-73150 | %% tube 1 1
2 154-61-73160 | 2% bracket 1 1
3 01010-51225 | e bolt 7 7
4 01602-21236 | #Hp washer 7 7
5 154-61-73170 | &M (/)  block L.H 1 1
154-61-78120 | &M (/%)  block L.H 1
6 154-61-73180 | &% (4)  block R.H 1 1
154-61-78110 | &% (£4) block R.H 1
7 01010-51235 | e bolt 4 4
01010-51245 | 12 bolt 6
8 01643-31232 | g washer 4 4 6
9 07125-00611 | #K%& hose 2 2
10 07000-13025 | O %Y pg O-ring 4 4 4
11 07371-30638 | 433%™ flange split 8 8 8
12 01010-50830 | 12fs: bolt 16 16 16
13 01643-50823 | [ washer 16 16 16
14 150-19-25310 | 3% clamp 2 2
15 01010-51230 | 12e bolt 1 1
16 01602-21236 | g washer 1 1
17 07124-00606 | 4K %¥ hose 1 1
18 07124-00608 | %k %¥ hose 1 1
07125-00610 | #KE hose 2
19 07000-13025 | o %Y pg O-ring 4 4
20 07371-30638 | 437%™ flange split 8 8
21 01010-50830 | m2fs: bolt 16 16
22 01643-50823 | [ washer 16 16
23 176-61-41410 | 3% clamp 1 1
24 176-61-41420 | 3% clip 1 1
25 01010-51040 | e bolt 1 1
26 01643-31032 | g washer 1 1

243



WL QAR 23T (2/2)
HYDRAULIC PIPING (TANK TO LIFT CYLINDER)

5 o % W AR Aty
Index No. Part No. Description spo3 | SD23E | SD23S
SD23D | SD23R
621-27 07125-00610 W hose 4 4
07122-20611 W hose
28 07000-13025 0 714 b 0-ring 8 8
29 07371-30638 Iy 0E % flange split | 16 16 16
30 01010-50830 A bolt 32 32 32
31 01643-50823 g washer 32 32 32
32 15A-61-21110 [ cover
33 01010-51225 AL bolt
34 01643-31232 g washer

244



e G 2 B RhhELD

Paran
re—1d
S

is

W
HYDRAULIC PIPING (TANK TO TILT CYLINDER)

% 622 &

F1G.622

&\2.

Al
Control Valve

}/\\

245



WO A 22 WURHIH )
HYDRAULIC PIPING (TANK TO TILT CYLINDER)

g g 5 ¥ A Qty
Index No. Part No. Description P23 SD23E
SD23D

622-1 17Y-63A-00001 | 53k union 2 2
17Y-63A-00002 | 43k (GHfa4 i) union 2 2
2 07002-12034 0 %1 JH o-ring 2 2

3 154-61-74110 w tube 1
154-61-74410 w tube 1

4 154-61-74120 w tube 1
154-61-74420 w tube 1
5 154-61-74150 P& bracket 1 1
6 01010-51230 244 bolt 2 2
7 01643-31232 i washer 2 2
8 07123-00408 A hose 1 1
9 07123-00407 A hose 1 1
10 154-61-74160 w tube 1 1
11 154-61-74190 = cover 1 1
12 01010-51235 244 bolt 2 2
13 01643-31232 i washer 2 2

14 154-61-74170 w tube 1
154-61-74220 w tube 1

15 154-61-74180 w tube 1
154-61-74230 w tube 1
16 176-62-13270 (EPR clamp 1 1
17 01010-51225 244 bolt 1 1
18 01643-31232 i washer 1 1
19 154-920-2182 B bracket 1 1
20 01010-51230 244 bolt 2 2
21 01643-31232 i washer 2 2
22 07283-22236 U B e clip 2 2
23 01599-01011 B R] nut 4 4
24 01643-31032 i washer 4 4

246



WS QAR 2RHRELD (SD23S D

FIG. 623 HYDRAULIC PIPING (TANK TO CYLINDER) (FOR SD23S)

%623 K

247



WS QAR 2RHRELD (SD23S D

HYDRAULIC PIPING (TANK TO CYLINDER) (FOR SD23S)

5 % 4 W AR Aty
Index No. Part No. Description gggg}i
623-1 | 17Y-63A-00001 3k joint 2
2 07002-12034 0 A1 o-ring 2
3 154-61-76110 i3 tube 1
4 154-61-76120 i3 tube 1
5 154-61-76130 S bracket 1
6 01010-51230 WAL bolt 2
7 01643-31232 [ washer 2
8 07123-40403 WE hose 2
9 154-61-76140 i3 tube 1
10 07002-12034 0 AU o-ring 2
11 01010-51435 W Ag bolt 2
12 01643-31405 [ washer 2
13 07235-10422 3k union 2
14 154-61-76160 i3 tube 1
15 10E-62-23140 sk clamp 1
16 01010-51025 W A4 bolt 1
17 01643-01643 g washer 1
18 154-61-76150 i3 tube 1
19 07123-40406 WE hose 2
20 154-61-76180 i3 tube 1
21 154-61-76170 i3 tube 1
22 01010-51430 WAL bolt 1
23 01643-31445 g washer 1
24 154-71-31410 sk clamp 1
25 154-61-24420 sl cover 1
26 01010-51430 WAL bolt 4
27 01643-31445 [ washer 4
28 154-61-76220 sl cover 1
29 154-61-76190 “ tube 1
30 01010-51260 WAL bolt 2
31 01643-31232 [ washer 2
32 07002-12634 0 AU o-ring 2
33 07236-10422 $3k union 2
34 07123-40412 WE hose 2

248



WOEE # AR 2R EDD (SD23S D
HYDRAULIC PIPING (TANK TO CYLINDER) (FOR SD23S)

FE o 4 W BE Oty
Index No. Part No. Description SD23S
SD23R
623-35 01643-31445 i washer 1
36 154-71-31460 (EP clamp 2
37 154-61-24390 w tube 1
38 01010-51480 A bolt 1
40 154-61-24432 e cover 1
41 01010-51435 A bolt 4
42 01643-31445 g washer 4
45 07283-22236 U B e clip 2
46 01599-01011 B R] nut 4
47 01643-31032 [ washer 4

249



5 624 4] WS B AT 22 = D0 3l
FIG.624 HYDRAULIC PIPING (TANK TO THREE SHANK
RIPPER CYLINDER)

I
Control Valve 00 3

250



RS B QAT 22 =L L asahisn)
HYDRAULIC PIPING (TANK TO THREE

SHANK RIPPER CYLINDER)
5 (i P Bkt
Index No. Part No. Description Qty
624-1 154-61-77110 & tube 1
2 154-61-77120 & tube 1
3 07000-13035 0 1 J& O-ring 2
4 01010-51060 A bolt 8
5 01643-31032 g washer 8
6 01010-51290 A bolt 4
7 01643-31232 g washer 4
8 154-61-77130 P& bracket 1
9 01010-51230 A bolt 2
10 01643-31232 [ washer 2

251



9% 625 K WL GHIAS 2 5 AR L as D
FIG. 625 HYDRAULIC PIPING (TANK TO THREE
SHANK RIPPER CYLINDER)

/ Stjegrirn?lg%%ase " 9)

§ i ~

252



HYDRAULIC PIPING (TANK TO THREE SHANK

WO B G 22 A AR s D

RIPPER CYLINDER)
P ] % %ﬁ B
Index No. Part No. Description Qty
625-1 154-61-79110A (=1 tube 1
2 154-61-79120A (=1 tube 1
3 07000-13035 0 P O-ring 2
4 01010-51065 Ly bolt 8
5 01643-31032 [ washer 8
6 154-61-79130A (=1 tube 1
7 154-61-79140A (=1 tube 1
8 154-61-73140 R spacer 2
9 07000-13035 0 P O-ring 4
10 01011-51005 Ly bolt 8
11 01643-31032 [ washer 8
12 154-61-79150 S clamp 6
13 154-61-79160 S clamp 6
14 113-03-21170 R spacer 1
15 01010-51020 Ly bolt 5
16 01010-51055 Ly bolt 1
17 01643-31032 [ washer 6
18 07122-01006 W hose 2
19 07000-13032 0 P O-ring 8
20 07371-31049 ikt flange split 16
21 01010-51035 Ly bolt 32
22 01643-51032 H P washer 32
23 07124-01007 K hose 1
24 07122-01007 W hose 1
25 07044-13620 W plug 1
26 07002-13634 0 P O-ring 1
27 07221-20628 WE B nut 1
28 07222-00616 W plug 1

253



5 626 & G JBRMP AT
FIG. 626 BLADE CONTROL LEVER

254



bR

BLADE CONTROL LEVER

P ] 7 Kt

Index No. Part No. Description Qty
(©195-61-X4150) | H*JJ#H I blade control lever 1
626-1 16Y-86C-11000 FHi knob 1
2 195-43-44220 SN nut 1
3 195-61-45140 P boot 1
4 195-61-45130 J21 base 1
5 01220-40508 BEBE M5 X 8 screw 4
6 01601-20513 | washer spring 4
7 195-61-45160 PR lever 1
8 195-61-34130 Bhk bearing needle 2
9 195-61-45180 LT} yoke 1
10 195-61-45170 e pin 1
11 01010-50816 W2 F M8 X 16 bolt 1
12 01643-30823 [ washer 1
13 195-61-45440 Bhk bearing needle 2
14 195-61-45110 R bracket 1
15 01580-10806 12K M8 screw 4
16 01643-30823 g washer 4
17 195-61-45240 R bracket 1
18 01010-50816 I2F M8 X 16 bolt 3
19 01643-30823 [ washer 3
20 195-61-45211 sk knob 1
21 175-61-31750 R boss 1
22 01640-22232 [ washer 1
23 195-61-45230 SN screw 1
24 01580-10806 2R M8 screw 1
25 04211-20844 sk union 1
26 04205-10822 ERLl pin 1
27 04050-12015 T 143 pin cotter 1
28 195-61-45260 R lever 1
29 01641-20812 [ washer 1
30 04050-12015 T 143 pin cotter 1
31 04210-20832 MR yoke 1
32 01580-10806 2R M8 nut 1
33 04244-40810 T rod 1

255



bR

BLADE CONTROL LEVER

75 5 % i i
Index No. Part No. Description Qty
626-34 04205-10822 % pin 2

35 04050-12015 T 1434 pin cotter 2

36 195-61-45270 PR lever 1

37 195-61-45280 g pin 1

38 04050-12015 T 1434 pin cotter 1

39 195-61-45290 R spring 1

256



5 TJERHIAT
BLADE CONTROL LINKAGE

627 ¥

FIG. 627

g*m

©@—28

¢

(
/

26

2/5

Z R 626
See Fig. 626 -

il

=l
Control Valve

Y

f

257



B2 IR IRAT

BLADE CONTROL LINKAGE

¥ 5 % PR o

Index No. Part No. Description Qty
154-61-X4150 IO AT blade control lever 1
627-1 154-61-75160 | #&/ lever 1
2 154-61-75150 | $&/ lever 1
3 195-61-34140 Bhk bearing needle 4
4 154-61-75130 | %42 bracket 1
5 01010-51230 B M12 X 30 bolt 4
6 01643-31232 [ washer 4
7 154-61-75140 | f%h pin 1
8 01010-51025 RS M10 X 25 bolt 1
9 01643-31032 [ washer 1
10 195-61-45420 | 3Rk end rod 1
11 01582-11210 2Rk M12 screw 1
12 04248-31211 FF rod 1
13 01508-21207 2Rk M12 screw 1
14 04250-91265 KTt A end rod 1
15 01593-11210 2Rk M12 screw 1
16 04050-13020 T 143 pin cotter 1
17 04252-31269 KTt A end rod 1
18 04250-81265 KTt A end rod 1
19 01593-11210 2Rk M12 screw 2
20 04050-13020 T 143 pin cotter 2
21 154-61-75170 | #F rod 1
22 01508-21207 2Rk M12 screw 1
23 176-76-27550 | 23k joint 1
24 01582-11210 2Rk M12 screw 1
25 04010-00519 {5 key 1
26 154-61-75120 | $&/ lever 1
27 01010-50830 2K M8 X 30 bolt 1
28 01643-30823 g washer 1
29 04250-81265 KT A end rod 1
30 04250-91265 KT A end rod 1
31 01593-11210 2Rk M12 screw 2
32 04050-13020 T 143 pin cotter 2
33 01582-11210 2Rk M12 screw 1

258



B2 IR IRAT

BLADE CONTROL LINKAGE
FP5 B = i Mot
Index No. Part No. Description Qty
627-34 175-61-13760 | #T rod 1
35 01508-21207 HERE M12 screw 1
36 04250-81265 S SREE IS end rod 2
37 01593-11210 HERE M12 screw 2
38 04050-13020 T 1434 pin cotter 2
39 04248-31213 ¥F rod 1
40 01508-21207 HERE M12 screw 1
41 176-76-27550 | #23k joint 1
42 01582-11210 HERE M12 screw 2
43 154-61-75170 | #T rod 1
44 154-61-75220 | &4 lever 1
45 195-61-45440 Bhk bearing needle 2
46 04010-00519 i key 1
47 154-61-75210 | ¥4 lever 1
48 01010-50830 2 M8 X 30 bolt 1
49 01643-30823 [ washer 1
50 04213-20625 3k joint 1
51 04250-10618 B4 pin 2
52 04050-11612 T 1434 pin cotter 2
53 154-61-75180 | %% bracket 1
54 01010-51225 B2 M12X 25 bolt 2
55 01643-31232 [ washer 2

259



5 628 4] o B A
FIG. 628  ANGLE BLADE CONTROL LEVER

260



Y BRI

ANGLE BLADE CONTROL LEVER

T B A7 W
Index No. Part No. Description Qty
628-1 16Y-86C-11000 FHA knob 1
2 195-43-44220 SN nut 1
3 195-61-45140 P boot 1
4 195-61-45130 J21 base 1
5 01220-40508 BZET M5 X 8 screw 4
6 01601-20513 g washer 4
7 01580-10806 2R M8 nut 4
8 01643-30823 g washer 4
9 195-61-45211 sk knob 1
10 175-61-31750 R boss 1
11 01640-22232 [ washer 1
12 195-61-45230 SN nut 1
13 01580-10806 12K M8 nut 1
14 195-61-45160 R lever 1
15 195-61-34130 Bhk bearing needle 2
16 195-61-45180 LT} yoke 1
17 195-61-45170 GE| pin 1
18 01010-50816 M2 M8 X 16  bolt 1
19 01643-30823 g washer 1
20 195-61-45440 Bhk bearing needle 2
21 195-61-45110 R bracket 1
22 195-61-45240 R bracket 1
23 01010-50816 M2 M8 X 16  bolt 2
24 01643-30823 g washer 2
25 04211-20844 ek joint 1
26 04205-10822 ERLl pin 1
27 04050-12015 T 1434 pin cotter 1
28 195-61-45260 R lever 1
29 01641-20812 g washer 1
30 04050-12015 T 1434 pin cotter 1
31 04210-20832 MR yoke 1
32 01580-10806 SN nut 1
33 04244-40810 T rod 1

261



Y BRI

ANGLE BLADE CONTROL LEVER

A B = % W B
Index No. Part No. Description Qty
628-34 04205-10822 | 4% pin 2
35 04050-12015 T 1434 pin cotter 2
36 195-61-45270 | & lever 1
37 195-61-45280 | 4% pin 1
38 04050-12015 T 143 pin cotter 1
39 195-61-45290 | s spring 1
40 154-61-75230 | S48 bracket 1
41 01010-50825 | WZ#4: m8 X 25 bolt 2
42 01643-30823 g washer 2

262



5" B BT

FIG.629 ANGLE BLADE CONTROL LINKAGE

629 &

~

@@/

SRR 628
See Fig.628

2

20 —

21

263



G BRIAT

ANGLE BLADE CONTROL LINKAGE

Jr'5 () i Mokt
Index No. Part No. Description Qty
629-1 154-61-75160 | #& lever 1
2 154-61-75150 e lever 1
3 195-61-34140 Bhk bearing needle 4
4 154-61-75130 | 48 bracket 1
5 01010-51230 B2 M12 X 30 bolt 4
6 01643-31232 [ washer 4
7 154-61-75140 Bl pin 1
8 01010-51025 2 M10 X 25 bolt 1
9 01643-31032 [ washer 1
10 04050-13020 T 143 pin cotter 2
11 154-61-75170 | #F rod 1
12 01508-21207 BERE M12 nut 1
13 176-76-27550 Bk joint 1
14 01582-11210 BERE M12 nut 1
15 01593-11210 BERE M12 nut 1
16 04050-13020 T 1434 pin cotter 1
17 04252-31269 KAl end rod 1
18 04250-81265 KAl end rod 1
19 01593-11210 BEEE m12 nut 2
20 195-61-45420 | BRk$3k end rod 1
21 01582-11210 BERE M12 screw 1
22 04248-31212 ¥ rod 1
23 01508-21207 ERE M12 screw 1
24 04250-91265 KAl end rod 1
25 04010-00519 {5 key 1
26 154-61-75120 PR lever 1
27 01010-50830 B2 M8 X 30 bolt 1
28 01643-30823 [ washer 1
29 04250-81265 KAl 7 end rod 1
30 04250-91265 KAl end rod 1
31 01593-11210 ERE M12 screw 2
32 04050-13020 T 1434 pin cotter 2
33 01582-11210 BERE M12 nut 1

264



- BRIRAT

ANGLE BLADE CONTROL LINKAGE

A=) () i Mokt
Index No. Part No. Description Qty
629-34 175-61-13760 ¥ rod 1

35 01508-21207 ERE M12 nut 1
36 04250-81265 KAl end rod 2
37 01593-11210 HERE M12 nut 2
38 04050-13020 T 143 pin cotter 2
39 04248-31213 ¥ rod 1
40 01508-21207 ERE M12 nut 1
41 176-76-27550 Bk joint 1
42 01582-11210 ERE M12 nut 2
43 154-61-75170 ¥ rod 1
44 154-61-75220 TR lever 1
45 195-61-45440 Bhk bearing needle 2
46 04010-00519 {5 key 1
47 154-61-75210 TR lever 1
48 01010-50830 E KR M8 X 30 bolt 1
49 01643-30823 [ washer 1
50 04213-20625 B3k joint 1
51 04205-10618 LS pin 2
52 04050-11612 T 1434 pin cotter 2
53 154-61-75180 X bracket 1
54 01010-51225 KR M12 X 25 bolt 2
55 01643-31232 [ washer 2

265



5630 K =R TS BT
FIG. 630 THREE SHANK RIPPER CONTROL LEVER

9
\d’}‘”’w 35 27— !
s i _ 28 iy —25
35@%% o
35— l,,,/‘ | a4 26
/% 32 \34

266



=R L SRR

THREE SHANK RIPPER CONTROL LEVER

¥ 5 % il o
Index No. Part No. Description Qty
630-1 | 16Y-86C-11000 | T-4K knob 1
2 195-43-44220 2 Bt nut 1
3 195-61-45140 P boot 1
4 195-61-45130 JAE base 1
5 01220-40508 24T M5 8 screw 4
6 01601-20513 | washer spring 4
7 195-78-75120 BRI lever 1
8 195-61-34130 Bhk bearing needle 2
9 195-61-45180 o yoke 1
10 195-61-45170 Y pin 1
11 01010-50816 I M8 X 16 bolt 1
12 01643-30823 | washer spring 1
13 195-61-45440 Bhk bearing needle 2
14 154-61-75110 i bracket 1
15 01580-10806 2 Bt nut 4
16 01643-30823 g washer 4
17 154-78-45120 i bracket 1
18 01010-50816 I M8 X 16 bolt 3
19 01643-30823 g washer 3
20 195-61-45211 P knob 1
21 175-61-31750 MR boss 1
22 01640-22232 g washer 1
23 195-61-45230 2 Bt nut 1
24 01580-10806 2 RE M8 nut 1
25 04211-20844 3k yoke 1
26 04205-10822 R pin 1
27 04050-12015 T 1434 pin cotter 1
28 154-78-45140 PR lever 1
29 195-61-45280 R pin 1
30 04050-12015 T 1434 pin cotter 1
31 04210-20832 YR yoke 1
32 01580-10806 2 BE M8 nut 1
33 04244-40810 F rod 1
34 04205-10822 R pin 2

267



WA L AR
THREE SHANK RIPPER CONTROL LEVER

FP5 B = % B
Index No. Part No. Description Qty
630-35 04050-12015 TF VR pin cotter 2
36 154-78-45130 | #&H% lever 1
37 195-61-45280 | f4% pin 1
38 04050-12015 T 143 pin cotter 1
39 195-61-45290 | 3 spring 1

268



L AR IUAT
THREE SHANK RIPPER CONTROL LINKAGE

Al

j_lJ:

o

I

il
ntrol Valve

¥

#

P}K
%

N

.

FIG. 631

5631 &

A e
\ %

o S /\ ©
7

G /
@@%@g \78

S R N O 2

W [ag} <tH Lo

i
i

269



it L AR AT
THREE SHANK RIPPER CONTROL LINKAGE

¥ 5 % o
Index No. Part No. Description Qty
631-1 195-61-45420 BREzk end rod 1
2 01582-11210 PERE m12 screw 1
3 04248-31212 o rod 1
4 01508-21207 PERE m12 screw 1
5 04250-91265 KT A end rod 1
6 154-78-45170 Lol lever 1
7 01593-11210 e R nut 1
8 04050-13020 T 1434 pin cotter 1
9 01010-51245 B2 K m12 X 45 bolt 1
10 01643-31232 g washer 1
11 154-78-45160 i shaft 1
12 04010-00732 {5 key 2
13 154-78-45150 Bl bracket 1
14 195-61-34140 Bhk bearing needle 2
15 01010-51230 B2 K m12 X 30 bolt 4
16 01643-31232 g washer 4
17 154-78-45170 PR lever 1
18 01010-51245 B2 K m12 X 45 bolt 1
19 01643-31232 g washer 1
20 01593-11210 2Bk m12 nut 2
21 04050-13020 T 1434 pin cotter 2
22 01582-11210 2Bk m12 nut 2
23 04248-31222 o rod 1
24 01508-21207 2Bk m12 nut 1
25 176-76-27550 3k joint 1
26 04250-81265 KT A bearing end 1
27 04252-21269 KT A end 1
28 04010-00519 {5 key 1
29 154-78-45110 PR lever 1
30 01010-51025 B2 K m10 X 25 bolt 1
31 01643-31032 g washer 2
32 01010-50830 2K m8 X 30 bolt 1
33 01643-30823 [ washer 1

270



5632 & PRGN 2SR (1/3)
FIG. 632  SINGLE SHANK RIPPER CONTROL LEVER

271



PRI TS BT (1/3)

SINGLE SHANK RIPPER CONTROL LEVER

¥ 5 g How
Index No. Part No. Description Qty
632-1 | 16Y-86C-11000 | F-H% knob 1
2 195-43-44220 e R nut 1
3 195-61-45140 P boot 1
4 195-61-45130 JAE base 1
5 01220-40508 24T M5X 8 screw 4
6 01601-20513 | washer spring 4
7 195-78-75120 BRI KT lever 1
8 195-61-34130 Bhk bearing needle 2
9 195-61-45180 o yoke 1
10 195-61-45170 Y pin 1
11 01010-50816 I M8 X 16 bolt 1
12 01643-30823 | washer spring 1
13 195-61-45440 Bhk bearing needle 2
14 154-61-75110 Bl bracket 1
15 01580-10806 e R nut 4
16 01643-30823 g washer 4
17 154-78-45120 Bl bracket 1
18 01010-50816 I M8 X 16 bolt 3
19 01643-30823 g washer 3
20 195-61-45211 P knob 1
21 175-61-31750 MR boss 1
22 01640-22232 g washer 1
23 195-61-45230 e R nut 1
24 01580-10806 2 B M8 nut 1
25 04211-20844 3k yoke 1
26 04205-10822 R pin 1
27 04050-12015 T 1434 pin cotter 1
28 154-78-45140 PR lever 1
29 195-61-45280 R pin 1
30 04050-12015 T 1434 pin cotter 1
31 04210-20832 YR yoke 1
32 01580-10806 2 B M8 nut 1
33 04244-40810 ¥ rod 1
34 04205-10822 R pin 2

272



SINGLE SHANK RIPPER CONTROL LEVER

PRI TS BT (1/3)

FP5 B = % W B
Index No. Part No. Description Qty
632-35 04050-12015 TF VR pin cotter 2

36 154-78-45130 | & lever 1
37 195-61-45280 | fH%i pin 1
38 04050-12015 T 143 pin cotter 1
39 195-61-45290 | g5 spring 1

273



PRGN 2SR (2/3)
FIG. 633 SINGLE SHANK RIPPER CONTROL LEVER

633 K

1 HH\

Control Valve

%

274



SINGLE SHANK RIPPER CONTROL LEVER

PR T 2SR (2/3)

¥ 5 g How
Index No. Part No. Description Qty
634-1 195-61-45420 | BRk$E3k end rod 1
2 01582-11210 PERE m12 screw 1
3 04248-31212 o rod 1
4 01508-21207 PERE m12 screw 1
5 04250-91265 Tt A end rod 1
6 154-78-45170 Lol lever 1
7 01593-11210 e R nut 1
8 04050-13020 T 143 pin cotter 1
9 01010-51245 B2 K m12 X 45 bolt 1
10 01643-31232 [ washer 1
11 154-78-45160 | % shaft 1
12 04010-00732 {5 key 2
13 154-78-45150 | FE4¢ bracket 1
14 195-61-34140 Bhk bearing needle 2
15 01010-51230 B2 K m12 X 30 bolt 4
16 01643-31232 [ washer 4
17 154-78-45170 | 4% lever 1
18 01010-51245 B2 K m12 X 45 bolt 1
19 01643-31232 [ washer 1
20 01593-11210 2Rk m12 nut 2
21 04050-13020 T 143 pin cotter 2
22 01582-11210 2Rk m12 nut 2
23 04248-31222 FF rod 1
24 01508-21207 2Rk m12 nut 1
25 176-76-27550 | 43k joint 1
26 04250-81265 KTt A bearing end 1
27 04252-21269 KTt A end 1
28 04010-00519 {5 key 1
29 154-78-45110 | #%% lever 1
30 01010-51025 B2 K m10 X 25 bolt 1
31 01643-31032 [ washer 2
32 01010-50830 2K m8 X 30 bolt 1
33 01643-30823 [ washer 1

275



%634 K

PRI TS BT (3/3)
FIG. 634

SINGLE SHANK RIPPER CONTROL LEVER

?\ W\ 4

- @ /
3
5 : ®ﬂ 5
Control Valve —®
21
J > @//18 8—@
& O N\
16 10
X 1\ ®\
2\ 9
@ )] ‘
/
15 &/J/g ¢
312 c
4 L‘IC//
s

276



SINGLE SHANK RIPPER CONTROL LEVR

PR b e R AT

Fy ] % 7 it
Index No. Part No. Description Qty
634-1 154-78-45191 Iae lever 1

2 195-61-34140 Ak bearing 2.
3 04250-81265 AT iy end, rod 1
4 01593-11210 WE B nut 1
5 04050-13020 T 1434 pin, cotter 1
6 01582-11210 MR B nut 1
7 04248-31216 Ias rod 1
8 01508-11207 WEB] nut 1
9 04250-91265 AT iy end, rod 1
10 01593-11210 MR B nut 1
11 04050-13020 T 1434 pin, cotter 1
12 04250-81265 AT ity end, rod 1
13 01593-11210 MR B nut 1
14 04050-13020 T 143 pin, cotter 1
15 01582-11210 MR B nut 1
16 04248-31222 Iae rod 1
17 01508-21207 WE B nut 1
18 176-76-27550 | &3k joint 1
19 01582-11210 WE B nut 1
20 04252-21269 AT iy end, rod 1
21 01593-11210 MR B nut 1
22 04050-13020 T 143 pin, cotter 1

277



T/ &
WORK EQUIPMENT



55 701 & HOfop
FIG.701  STRAIGHT TILT BLADE

SHRET026H
See Fig. 702

280



H By

STRAIGHT TILT BLADE
Be | % 4 W A vy
Index No. Part No. Description SD23 sp23s | Sp23r | sp23p
SD23E
701-1 154-71-41211 J13k blade ass’y 1
154-929-5110 | JJ3k blade ass’y 1
17H-80-10000 | JJ3k blade ass’y 1
17M-80-01000 | JJ3k blade ass’y 1
2 154-71-41260 | > 48 bracket 2 2
154-929-51120 | 248 bracket 2 2
3 154-71-31121 S48 () bracket L. H. 1 1
154-929-1120 | 248 bracket 1 1
4 154-71-31131 S48 (F5) bracket R.H. 1 1
154-929-1120 | >4 bracket 1 1
5 154-71-31142 | K pivot 2 2 2 |2
6 154-71-41240 | #x (/&) plate L.H. 1 1
154-929-5150 | #x (/£) plate L.H. 1
17H-80-10001 B (/) plate L.H. 1
7 154-71-41250 | #& (47) plate R.H. 1 1
154-929-5160 | #& (47) plate R.H. 1
17H-80-10002 | #& (47) plate R.H. 1
8 154-71-41220 | #x (/&) plate L.H. 1 1
154-929-5130 | #x (/&) plate L.H. 1 1
9 154-71-41230 | #& (47) plate R.H. 1 1
154-929-5140 | #& (47) plate R.H. 1 1
10 154-71-11314 | J1)}¥ edge cutting 1 3 3 3
11 154-81-11191 JIA edge cutting 2
12 150-70-21356 | A2JJffi bit end L.H. 1 1 1 1
13 150-70-21346 | £iJJffi bit end R.H. 1 1 1 1
14 154-71-41270 | 1242 bolt 32 36 36 32
15 154-70-22270 | WAL} nut 32 36 36 32
16 01643-21845 H P washer 32 36 36 32
17 154-71-31191 ¥ (/) arm L.H. 1 1
18 07020-01021 | #ifk  fitting grease 1 1

281




H oWy

STRAIGHT PILT BLADE
e Qty
FPo B = E i D23
Index No. Part No. Description SP23E | SD23S SD23R
SD23D

701-19 | 154-71-31211 | & C£) arm R. H. 1
20 175-71-00302 | #f& 5k shim ass’y 1
21 01010-52490 | W24 M24X90  bolt 4
22 01643-32460 [ washer 4
23 154-71-31270 | # ) shim 8
24 154-71-00140 | #H Bk shim ass’y 2
25 01010-51270 | W24 MI2X70  bolt 4
26 01602-21236 [ washer 4
27 150-71-00017 | #F Bk shim ass’y 2 5 5
28 01011-52420 | W24 M24X 120 bolt 8 8 8
29 01643-32460 | HuJg washer 8 16 16
30 154-71-22470 | 4%k pin shaft 2 2 2
31 175-71-21330 | BiHR plate lock 2 2 2
32 01010-51435 | #2#: M14X35 bolt 8 8 8
33 01643-31445 | HuJg washer 8 8 8
34 154-71-22480 | 4% pin shaft 2
35 154-71-22490 | Bi#R plate lock 2
36 01010-51435 | #2#4: M14X35 bolt 8
37 01643-31445 g washer 8
39 07020-01021 | WAk fitting grease 4

282



55702 & HE FF
FIG. 702  STRAIGHT TILT FRAME

i g L7 2
Tilt Cylinder

283



#fe o FF
STRAIGHT TILT FRAME
5 % 4 W AR @ty
Index No. Part No. Description SD23 SD23E | SD23S
SD23D | SD23R
702-1 154-71-31151 JeErT frame L.H. 1 1
154-929-3240 | JEHEFT frame L.H. 1
2 154-71-31164 | A #EFF frame R.H. 1 1
154-929-3130 | AH4fEFT frame R.H. 1
3 154-71-22231 | L2 bracket 1 1 1
4 154-71-31510 | AE4E%2 bracket L.H. 1 1 1
154-71-31610 | A48 bracket R.H. 1 1 1
5 175-71-31650 | AE4E42 bracket L.H. 1 1 1
154-71-31580 | A4 bracket R.H. 1 1 1
150-70-00240 | /BB bracket ass’y L. H. 1 1 1
154-71-00130 | AFEZLE K bracket ass’y R. H. 1 1 1
6 150-70-23153 | 7 bracket 1 1 1
7 150-70-23244 MR TR screw cap 1 1 1
8 154-71-31470 | & seat R.H. 1 1 1
9 154-71-31420 | 1242 bolt 2 2 2
10 01643-32780 g washer 2 2 2
11 170-70-13141 | W&H} nut 4 2 2
12 154-71-22470 | 4 pin 2 2 2
13 175-71-21330 | 4R plate lock 2 2 2
14 01010-51435 244 bolt 8 8 8
15 01643-31445 i washer 8 8 8
16 154-71-22371 | ¥&HT brace 1 1 1
17 07020-01021 AR fitting grease 2 1 1
18 154-71-21531 EFF screw 1 1 1
19 154-71-21290 | 4 pin 2 2 2
20 175-71-21330 | 4R plate lock 2 2 2
21 01010-51435 2 AL bolt 8 8 8
22 01643-31445 i washer 8 8 8

284




AT

STRAIGHT TILT FRAME
g g %W AL @y
Index No. Part No. Description Sp23 SD23E | SD235
SD23D | SD23R
702-23 01010-52490 A bolt 8 8 8
24 01643-32460 g washer 8 8 8
25 154-71-31221 | & arm 2 2 2
26 154-71-22332 | Bk3k bell 1 1 1
27 154-71-22340 | % cap 1 1 1
28 154-71-22362 | &k joint 1 1 1
29 154-71-22390 | #F Rk shim ass’y 2 2 2
30 01010-52490 A bolt 8 8 8
31 01643-32460 g washer 8 8 8
32 154-70-13214 | HHh trunnion 2 2 2
33 01010-52250 R A bolt 12 12 12
34 01643-32260 g washer 12 12 12
35 154-71-22261 | &k joint 2 2 2

285



5703 &
FIG. 703

H* T BURH T
BLADE TILT CYLIDER

286



7 T BRI GL

BLADE TILT CYLIDER

Jr'5 B E A o

Index No. Part No. Description Qty
154-63-X2070 | H* JJHIRIHEL R K blade tilt cylinder ass’y 1
703-1 154-63-53141 | Hifk cylinder 1
2 154-63-52760 | #1%& bushing 1
3 154-63-53120 | W& ZEAT rod piston 1
4 195-63-92190 | B2l seal dust 1
5 07179-13094 | #if:#4P8  ring snap 1
6 707-27-16211 {3k head cylinder 1
7 07177-08030 | 41%& bushing 1
8 707-51-80211 | #54}p8 packing rod 1
9 07146-05152 153 P ring back—up 1
10 07000-15150 | O %4 Ja o-ring 1
11 01252-31865 | m2ke bolt 12
12 707-36-16150 | 752 piston 1
13 707-44-16180 | WHZEIR ring piston 1
14 07155-01640 TR} JE5 AN ring wear 1
15 07165-16264 | 12k} nut 1
16 154-71-45120 | %& tube 1
17 154-71-45130 | %& tube 1
18 07000-13025 | O %4 Ja o-ring 1
19 01010-50845 | m2ke bolt 2
20 01010-50835 | m2ke bolt 2
21 01643-30823 [ washer 4
22 195-63-52871 | &k clip 1
23 01010-51425 | 12k bolt 1
24 01643-31445 [ washer 4
25 154-71-45140 | 7% cap 1
26 01010-51435 | 12k bolt 3

287



5704 & RN 1 =
FIG. 704 BLADE TILT CYLINDER PIPING

B—13 f—o

o—14 o—11

4 18 L —99
i i I
x5 K0
3 QPP =gt
=R
g—o \ %‘\%
L=
R S 622
1 See Fig.622
a%}
Tilt %l;'lyiﬁnder / )«/‘2

e
Tilt Frame
Z

288



BLADE TILT CYLINDER PIPING

TR i

5 o b W HE L
Index No. Part No. Description P23 SD23E SD23S
SD23D SD23R
704-1 07123-40411 W hose 4 4
07123-40412 W hose 2
2 154-71-45110 (=1 tube 1 1
154-71-45150 (=1 tube 1
3 01010-51430 Ly bolt 2 2 2
4 01643-31445 H P washer 2 2 2
5 154-71-31460 & clip 3 3 3
6 01010-51430 Ly bolt 2 2 2
7 01643-31445 H P washer 2 2 2
8 154-71-31430 = cover 1
154-71-46110 = cover 1
9 01010-51250 Ly bolt 1 1 1
10 101010-51235 Ly bolt 1 1 1
11 01643-31232 H P washer 2 2 2
12 154-71-31440 s cover 1 1 1
13 01010-51430 Ly bolt 3 3 3
14 01643-31445 H P washer 3 3 3
15 154-31-31383 s cover 1 1
154-929-3150 = cover 1
16 01010-51430 Ly bolt 2 2 2
17 195-71-32220 H P washer 2 2
18 154-71-31394 s cover 1 1
154-929-3160 = cover 1
19 01010-51430 Ly bolt 3 3 3
20 01643-31445 H P washer 2 2 2
21 195-71-32220 H P washer 1 1 1
22 01010-51225 Ly bolt 1 1 1
23 01643-31232 H P washer 1 1 1

289



FF

1t
STRAIGHT TILT FRAME

5705 K

FIG. 705

290



#fe o FF
STRAIGHT TILT FRAME
s % 4 W A Q'
Index No. Part No. Description D23 | SD23E | SD23S
705-1 154-71-31151 | ZEHEAT frame L.H 1 1
154-929-3240 | AEHEAT frame L.H. 1
2 154-71-31164 | A7HfEFT frame R.H. 1 1
154-929-3130 | A HEAT frame R.H
3 154-71-22231 | L% bracket 1 1 1
4 154-71-31510 | A*4E48 bracket L.H. 1 1 1
154-71-31610 | L4 bracket R.H. 1 1 1
5 175-71-31650 | A 4648 bracket L.H. 1 1 1
154-71-31580 | L4 bracket R.H. 1 1 1
150-70-00240 | ZE4GAL Rk bracket ass’y L.H | 1 1 1
154-71-00130 | A74C4L Rk bracket ass’y R.H | 1 1 1
6 150-70-23153 | L% bracket 1 1 1
7 150-70-23244 | % cap 1 1 1
8 154-71-31470 | # seat R.H. 1 1 1
9 154-71-31420 | 1242 bolt 2 2 2
10 01643-32780 i washer 2 2 2
11 170-70-13141 | 12K} nut 2 2 2
11A 07020-01018 AR fitting grease 2 2 2
12 154-71-22470 | 44 pin 2 2 2
13 175-71-21330 | ik plate lock 2 2 2
14 01010-51435 244 bolt 8 8 8
15 01643-31445 i washer 8 8 8
154-81-00054 | MEFF LK brace ass’y 2 2 2
16 154-71-22371 | 3&EHF brace 1 1 1
17 07020-01018 AR fitting grease 1 1 1
18 154-71-21531 | #84F screw 1 1 1
19 154-71-21290 | 44 pin 2 2 2
20 17-71-21330 AR plate lock 2 2 2
21 01010-51435 244 bolt 8 8 8
22 01643-31445 i washer 8 8 8

291




#
STRAIGHT TILT FRAME
Jr'5 () % PR B Qty
Index No. Part No. Description D23 SD23E | SD23S
705-23 01010-52490 A bolt 8 8 8
24 01643-32460 g washer 8 8 8
25 154-71-31221 | & arm 2 2 2
26 154-71-22332 | ¥k3k bell 1 1 1
27 154-71-22340 | & cap 1 1 1
28 154-71-22362 | #&:3k joint 1 1 1
29 150-71-00017 | HH Bk shim ass’y 2 2 2
30 01010-52490 R A bolt 8 8 8
31 01643-32460 g washer 8 8 8
32 154-70-13214 | H-4h trunnion 2 2 2
33 01010-52250 R A bolt 12 12 12
34 01643-32260 g washer 12 12 12
35 154-71-22261 | $&:3k joint 2 2 2
36 154-71-32210 | ZHERF frame L.H. 1 1 1
37 154-71-31630 | plate 1 1 1
38 01010-51225 AR bolt 4 4 4
39 01643-31232 g washer 4 4 4

292




5706 K gl B
FIG.706 ANGLE BLADE

293



yi! i
ANGLE BLADE
A B = E i i
Index No. Part No. Description Qty
706-1 154-70-41210 | JIk blade 1
2 154-70-11162 | 4E4¢ (JEH)  bracket (welded) 1
3 154-70-41110 | FE4¢ (JEH)  bracket (welded) 2
4 154-70-11182 | 4E4¢ (JEH)  bracket (welded) 2
5 154-70-13320 | M ()48 plate (welded) 1
6 154-70-13330 | M ()48 plate (welded) 1
7 154-70-11314 Y17) edge cutting 3
8 150-70-21356 | ZJIff bit end L.H 1
9 150-70-21346 | )14 bit end R. h 1
10 154-71-41270 | Wg4%: bolt 36
11 154-70-22270 | #2H screw cap 36
12 01643-21845 i washer 36
13 150-70-23333 | 4l pin 1
14 09257-06009 AR plate lock 1
15 01010-51435 244 bolt 4
16 01643-31445 g washer 4
17 154-70-16280 | % joint 4
18 154-70-16270 | 4 pin 4
19 154-70-16290 | 4tk plate lock 4
20 01010-51435 24 bolt 8
21 01643-31445 g washer 8
22 09255-01125 i pin 4
23 09257-05009 iR plate lock 4
24 01010-51435 24 bolt 16
25 01643-31445 g washer 16

294



5707 B4
FIG. 707 C-FRAME

295



SYZE

C-FRAME
A B = % W i
Index No. Part No. Description Qty
707-1 154-70-41230 | =3JE%E C—frame ass’y 1
2 154-70-23315 | #k joint 1
3 154-70-23320 | %l kL collar 1
4 154-70-41240 | /464 (J#82) bracket L.H(welded) 1
5 154-70-41250 | A 4G48 (J#$) bracket R.H. (welded) 1
6 154-70-13134 | 24648 (J#$) bracket L.H. (welded) 3
7 154-70-13124 | fi4G48 (J#8 bracket R H. (welded) 3
8 150-70-23153 | 3¢ J bracket 2
9 150-70-23244 | 1% cap 2
10 154-71-31420 | W24 bolt 2
11 01643-32780 i washer 2
12 170-70-13141 | i&H} nut 2
13 154-70-19181 | 4 pin 2
14 01010-51420 2 A4 bolt 6
15 205-06-62270 [ washer 6
16 154-70-12116 | 4% support 2
18 175-70-12160 | %% cap 2
19 01010-52095 24 bolt 8
20 01643-32060 g washer 8
21 01010-51880 2L bolt 4
22 01580-11815 2R nut 4
23 01643-31845 i washer 4
24 175-70-12130 | #24F screw 2
25 154-70-12162 | i shaft 2
26 154-70-17160 | 4% brace 2
27 07020-01021 AR fitting grease 4
28 175-70-12221 | W24 screw 2

296



SYZE

C-FRAME
Fes (=) E i e
Index No. Part No. Description Qty
707-29 01643-31445 H P washer 2
30 154-70-12251 | 44T screw 2
31 150-70-13411 | &% pin 2
32 170-70-12240 | &% pin 2
33 04050-04025 T 1434 pin cotter 2
34 154-70-13214 | H%h trunnion 2
35 01010-52250 AL bolt 12
36 01643-32260 H P washer 12

297



5708 & U A=
FIG. 708 U-BLADE

@_’-

ZHET02E
See Fig. 702

View Y

298



U M4

U-BLADE
Jr'5 () % PR e
Index No. Part No. Description Qty
708-1 154-72-51111 J13k blade ass’y 1
2 154-929-5120 | 4% (8D bracket (welded) 2
3 154-71-31121 | 3248 () (J584%) bracket L.H (welded) 1
4 154-71-31131 | 3248 (47) (J&4%) bracket R.H (welded) 1
5 154-71-31142 SCRE R pivot (welded) 2
6 154-72-31140 | #k (/) (J8#2) plate L.H. (welded) 2
6A 154-72-31150 | # (/) plate L.H. 1
6B 154-72-31160 | ¥t (4D plate R.H. 1
154-72-31170 | & (f7) (J582) plate R.H. (welded) 2
154-72-51120 | #& (/o) (J8#2) plate L.H. (welded) 1
154-72-51130 | & (7)) (J582) plate R.H. (welded) 1
10 154-72-11122 JIA edge cutting 1
11 154-72-11151 T edge cutting 2
12 150-70-21356 | A= JJff bit L.H. 1
13 150-70-21346 | A JIfA bit R.H. 1
14 154-71-41270 | W84 bolt 33
15 154-70-22270 | W&H} nut 33
16 01643-21845 g washer 33
17 154-71-31191 | Jo' arm L. H. 1
18 07020-01021 A M10X 1 fitting grease 1
19 154-71-31211 | A% arm R. H. 1
20 175-71-00302 | iAFEIRH 1 adjusting shim ass’y 1
21 01010-52490 EKE M24 X 90 bolt 4
22 01643-32460 g washer 4
23 154-71-31270 | % cap 2
24 154-71-00140 | {43814} shim ass’y 2
25 01010-51270 RS M12X 70 bolt 4
26 01602-21236 [ washer 4
27 150-71-00017 | #F BUk shim ass’y 2
28 01011-52420 BEFE M24X 120 bolt 8
29 01643-32460 [ washer 8
30 154-71-22470 | 44 pin 2
31 175-71-21330 | Bif plate lock 2

299



U %"

U-BLADE

Jr'5 () EZ HE

Index No. Part No. Description Qty
708-32 | 01010-51435 B2 M14X 35 bolt 8
33 01643-31445 g washer 8
34 154-71-22480 | 44 pin 2
35 154-71-22490 | &)}y plate lock 2
36 01010-51435 B2 M14X 35 bolt 8
37 01643-31445 [ washer 8
38 154-937-1110 | H CJRED) plate (welded) 1
39 07020-01021 AR M10X 1 fitting grease 4
40 09601-00835 Frht plate name 1
41 04418-03060 k) rivet 4

300



5709 K& 7S /.
FIG. 709 THREE SHANK RIPPER

301



= W

THREE SHANK RIPPER

A B = % W B

Index No. Part No. Description Qty
709-1 154-78-14154 L (I bracket L.H. 1
2 154-78-14164 R CH) bracket R.H. 1
3 154-78-14281 PRI Y bolt 4
4 01018-33390 2 M33 X 90 bolt 8
5 01580-03326 HERE M33 nut 4
6 01643-33380 g washer 12
7 07049-01620 MK ZE plug wooden 4
8 154-78-14173 B4 pin shaft 2
9 07020-01021 AR M10X 1 fitting grease 4
10 07020-01021 AR M10X 1 fitting grease 2
11 154-78-14290 B plate 2
12 01001-51845 2 M18 X 45 bolt 4
13 01643-31845 g washer 4
14 154-78-14224 FIESS bushing 8
15 154-78-14182 B4 pin shaft 2
16 07020-01021 AR M10X 1 fitting 4
17 154-78-14200 B plate 2
18 01010-51845 2 M18 X 45 bolt 4
19 01643-31845 [ washer 4
20 154-78-14128 U linkage 1
21 154-78-14191 5 pin 2
22 07020-01021 AR M10X 1 fitting 4
23 154-78-14290 B plate 2
24 01010-81845 2 M18 X 45 bolt 4
25 01643-31845 [ washer 4
26 154-78-14224 FIESS bushing 4
27 154-78-14118 Mg beam 1
28 154-78-15161 ENEED pin 1
29 154-78-14211 B (A pin 1
30 154-78-14290 B plate 2

302



= W

THREE SHANK RIPPER

Jr'5 () i Bkt
Index No. Part No. Description Qty
709-31 | 01010-51645 HE KR M18 X 45 bolt 4
32 01643-31845 [ washer 4
33 154-78-14182 LS pin 2
34 07020-01021 AR M10X 1 fitting 4
35 154-78-14290 B plate 2
36 01010-51845 HE KR M18 X 45 bolt 4
37 01643-31845 [ washer 4
38 154-78-14224 FAESS bushing 4
39 154-78-14134 HEA (45 link L.H. 1
40 154-78-14144 HEA CHD link R.H. 1
41 154-78-14349 FA -3 A shank 3
42 154-78-32430 Gl pin 3
43 154-78-32440 EIR collar 6
44 09244-02489 EESS pin 6
45 154-78-31330 PR protector 3
46 175-78-31230 R point 3
47 09244-02508 EESS pin 3

303



710 & = N 2ok G
FIG. 710 THREE SHANK RIPPERRIPPER CYLINDER

13

11 Q 0;0
WO, =gr

1 N S5

/3 P y . E—z&‘/‘l
95 A, K
<@g it 3

/24
ey

304



= W A% b
THREE SHANK RIPPERRIPPER CYLINDER

¥ 5 % il o

Index No. Part No. Description Qty
154-63-X2081 FA 28 L (46) ripper cylinder L. H 1
154-63-X2091 FA 28 L (F5) ripper cylinder R.H 1
154-63-02081 428 LR A ripper cylinder ass’y 2

710-1 154-63-44141 (RN cylinder 1
2 154-63-42320 ISES bushing 1
3 07145-00075 5 2 d5f seal dust 4
4 154-63-44121 TGN rod 1
5 154-63-42420 ISES bushing 1
6 07020-00000 THIAR fitting grease 1
7 707-27-14030 i3k head cylinder 1
8 707-51-70211 2 45} ] packing rod 1
9 07177-07030 ISES bushing 1
10 144-63-95170 5 2 d5f seal dust 1
1 07179-12084 FELPE Y B ring snap 1
12 07146-02136 TR ] ring back-up 1
13 07000-12135 0 0-ring 1
14 01252-31675 WAL bolt 12
15 707-36-14220 % piston 1
16 707-44-14180 R S7 ring piston 1
17 07155-01435 T 25 BA ring near 1
18 07165-15252 2 Bt nut 1
19 154-78-42161 () tube L.H. 1
154-78-42171 ) tube R.H. 1

20 07000-13025 0 74P O-ring 2
21 01010-50835 WA bolt 4
22 01010-50845 W A4 bolt 4
23 01643-30823 g washer 8
24 07282-12288 sk clamp 1
25 01010-51020 WAL bolt 2
26 01643-31032 g washer 6
27 707-88-11421 Vs bracket L.H. 1
701-88-11431 VR bracket R.H. 1

28 01010-51230 WA bolt 2
29 01643-31232 g washer 2
30 154-78-42141 () tube L.H. 1
154-78-42151 ) tube R.H. 1

31 07283-22236 U Bk clip 2
32 01599-01011 PN nut 4

305



AR AR B
THREE SHANK RIPPER PIPING

5711

FIG. 711

Z AR 62418

See Fig.624

Bk og o kLA

Ripper Cylinder R.11

/

306



AR AR B
THREE SHANK RIPPER PIPING

b 5 % W K
Index No. Part No. Description Qty
711-1 07122-01006 A hose 2
2 07371-31049 % flange 8
3 07000-13032 (pitlic! O-ring 4
4 0737221030 2 bolt 16
5 01643-51032 g washer 16
6 154-78-42190 =1 tube 1
7 01010-51265 2 bolt 4
8 01643-31232 [ washer 4
9 154-78-42210 PE e bracket 1
10 01010-52050 2 bolt 4
1 01643-32060 g washer 4
12 07089-20515 LG hose 4
13 07371-30500 %= flange 16
14 07000-13022 (pitlic! O-ring 8
15 01010-50830 2 bolt 32
16 01643-50823 g washer 32
17 154-78-42130 =P clamp 8
18 01010-51025 2 bolt 4
19 01643-31032 g washer 4
20 01580-11008 PEL] nut 4

307



5712 & FLATAR £ s
FIG.712  SINGLE SHANK RIPPER

308



AR Tl
SINGLE SHANK RIPPER

JP'5 () 4 B o
Index No. Part No. Description Qty
712-1 17Y-89-30000 JEFESR bracket, L.H 1
2 17Y-89-20000 HFESE bracket, R.H 1
3 23Y-89-90000 GRS pin shaft 4
4 07020-01018 WA M10x1 fitting grease 12
5 154-78-14290 B plate 12
6 01643-31845 ] washer 24
7 01010-51840 (B bolt 24
8 01643-33380 g washer 12
9 01018-13390 B2 M33X3X90  bolt 8
10 154-78-14281 XCELIERE  bolt 4
11 01582-03326 [ESN nut 4
12 154-78-14223 FAESS bushing 8
13 07021-01060 AR 60° fitting grease 2
14 23Y-89-00300 L pin shaft 2
15 23Y-89-00200 U linkage 1
16 23Y-89-80000 L pin shaft 2
17 23Y-89-30000 L pin shaft 2
18 23Y-89-20000 e beam 1
19 23Y-89-40000 Wil (Z£)  pin shaft, L.H 1
20 23Y-89-50000 Wil (£ pin shaft, R.H 1
21 23Y-89-00004 ESETN collar 2
22 09244-02508 EESS bushing 5
23 23Y-89-00005 G pin 1
24 23Y-89-00100 FA -3 A shank 1
25 154-78-31330 PR plate, protected 1
26 175-78-31230 TSN tip point 1

309



5713 K PRI T 2 TRy L
FIG. 713  SINGLE SHANK RIPPER LIFT CYLINDER

B HA A5 T Bt
SINGLE SHANK RIPPER LIFT CYLINDER
Fe (=) #4 PR e
Index No. Part No. Description Qty
23Y-89-10100 | HUik#A L& THBRMEL (/) 1
1ift cylinder ass’y, L.H
23Y-89-10200 | HUAFA @R THREMEL A 1

1ift cylinder ass’y, R.H

310



55714 1K FAATO H 28 8 A T
FIG. 714  SINGLE SHANK RIPPER TILT CYLINDER

SR LA A T

SINGLE SHANK RIPPER TILT CYLINDER

F = % w K
Index No. Part No. Description Qty
23Y-89-10300 B RA AR R AL (2D 1
1ift cylinder ass’y, L.H
23Y-89-10400 LA RA AR IR AL CFD 1

1ift cylinder ass’y, R.H

311



5715 1K FRUGAA T 2R
FIG. 715 SINGLE SHANK RIPPER PIPING

BEBRAWEE H) A
Rippel"/Lift Cylinder L(R).H

L 8iEMAMEE (B)
Ripper Tilt Cylinder L(R).H

312



LERVSY Vo wir X

i

SINGLE SHANK RIPPER PIPING

JF 5 () 4 B o
Index No. Part No. Description Qty
715-1 17Y-89-10100 Xy bracket 1

2 01643-32060 [ washer 4
3 01010-52050 A bolt 4
4 01010-81235 (B bolt 4
5 01643-31232 [ washer 4
6 17Y-89-10001 paRliifzN body, split 1
7 07000-13025 0 74 g O-ring 16
8 07371-30640 AL flange, split 32
9 01643-51032 ] washer 64
10 01010-51035 (B bolt 64
11 07115-00616 WA hose 4
12 01010-51025 BV bolt 8
13 23Y-64-00001 g clip 8
14 01602-21030 [ washer 8
15 01580-01008 [ESN nut 8
16 07115-00613 WA hose 4
17 0700212434 0 714 g O-ring 4
18 07040-12414 B TE plug 4

313



ZHIPS
DRAW BAR

%716 K

FIG. 716

314



7z 5] 2R

DRAW BAR

A B = % B
Index No. Part No. Description Qty

154-69-11000 F= | 48 Rk drawbar ass’y 1

716-1 175-69-21212 7| 58 drawbar 1

2 150-74-11350 FIESS bushing 2

3 154-69-11341 EReRs pin ass’y 1

4 01052-51675 I2HEMI6XT75  bolt 1

5 01592-11619 2R M16 nut 1

6 04050-14030 TF VR pin 1

7 150-74-11122 FE4E ) bracket 1

8 150-74-11112 FEHE CHD bracket 1

9 150-74-11140 HE R bolt 4

10 01580-13326 HERE M33 nut 4

11 01643-33380 [ washer 4

12 01010-83385 2 M33 X 85 bolt 6

13 01643-33380 [ washer 6

315



LA
CANOPY

#7177 K

FIG. 717

316



LA

CANOPY
Fes (=) E A i
Index No. Part No. Description Qty
154-906-2001 R A1 canopy ass’y 1
717-1 154-906-4120 HIAT pole front 1
2 154-906-4130 JG kT pole rear 1
3 154-906-4110 R A1 canopy ass’y 1
4 154-906-4160 2 clamp 5
5 01010-51435 Ly bolt 10
6 01643-31445 H P washer 10
7 154-906-4170 SR R cushion 5
8 154-906-4191 i sheet 1
9 154-906-4140 [[BEE bracket front 2
10 01016-51450 Ly bolt 4
11 01580-11411 WE B nut 4
12 154-906-4180 i sheet 2
13 01010-52460 Ly bolt 8
14 01643-32460 [ washer 8
15 154-906-4151 B sheet 2
16 01010-52460 Ly bolt 4
17 01643-32460 [ washer 4
18 09470-06425 Jri LR bracket rear 2
19 01010-51450 Ly bolt 4
20 01580-11411 WE B nut 4
21 01010-51845 Y bolt 8
22 01643-31845 [ washer 8

317



) HLE
STEEL CAB

5% 718 1A
FIG. 718

318



w] L&

STEEL CAB
Jr'5 () % o
Index No. Part No. Description Qty
17Y-56-00000 HAMNLE  steel cab 1
718-1 17Y-56-01000 HE 2 cab 1
2 17Y-56-00005 g glass 1
3 17Y-56-00004 Bk strip 1
4 17Y-56-05000 A E E % window ass’y R.H 1
5 17Y-56-04000 JEf B E % window ass’y L.H 1
6 17Y-56-00009 g glass 1
7 17Y-56-00008 2% S strip 1
8 17Y-56-00003 g glass 2
9 17Y-56-00002 Bk strip 2
10 17Y-56-03000 7 (4) door, R.H 1
11 17Y-56-08000 g4 seal strip 2
12 17Y-56-02000 '] (/&) door, L.H 1
13 01010-51455 A bolt 12
14 01643-31445 ] washer 12

319



2719 K Z= 5| 48 (FHF SD23S)
FIG. 719 DRAW BAR (For SD23S)

320



72 5] 4 (HT SD23S)
DRAW BAR (For SD23S)

P 5 #4 i & Qty
Index No. Part No. Description SD23S | SD23R

719-1 TS220. 69. 1 Fz5| 1454 drawbar ass’y 1 1

2 75220. 69. 2-1 7 | pin, drawbar 1 1

3 09245-24842 WIEEER  chain 1 1

4 15220. 69. 2-2 )N latch 1 1

5 01052-51265 B2 bolt 1 1

6 01593-11215 [N nut 1 1

7 04050-13020 T 143 pin, cotter 1 1

8 01010-83380 HE R bolt 6 6

9 01643-33380 hn)ZipE washer 6 6

10 17S-69H-10001 | /=57 %8 bracket L.H 1

11 17S—-69H-11000 NS scrape mud plate 2

12 01010-51870 B2 bolt 8
13 01643-31845 g washer 16

14 01582-11815 [N nut 8

15 17S-69H-10003 | A7 4 bracket R.H 1

321



B R 4
ELECTRICAL SYSTEM



#5801 & HASRSG (1/2)
Fig. 801 ELECTRICAL SYSTEM

324



SRS (1/2)

ELECTRICAL SYSTEM
JFv B = EA B
Index No. Part No. Description Qty
1 17Y-07C-02000 e wiring harness 1
2 08035-11010 23 clip 2
3 08035-12014 23 clip 1
4 08035-11014 23 clip 4
5 08034-20519 fifi hoop 1
6 01010-51220 B A4 bolt 4
7 01643-31232 HJE] washer 4
8 D2300-00000 & 1AL % 4% sensor, engine oil pressure 1
9 D2310-00000 AL I ES sensor, water temperature 1
10 17Y-07C-01000 2l wiring harness 1
11 08035-02010 23k clip 5
12 01010-51016 B bolt 2
13 01643-31032 e washer 2
14 08035-12514 g washer 1
15 D2711-10500 TN horn 1
16 01010-51220 B bolt 1
17 01643-31232 | washer 1
18 D2401-07001 KT lamp ass’y 2
19 D2160-00800 FYEFR /NS air indicator 1
20 01010-50814 A bolt 8
21 01643-30823 | washer 8
22 01010-51220 B bolt 8
23 01643-31232 | washer 8
24 17Y-07B-13000 A cover 2
25 17Y-07B-14000 ik plate 2
26 23Y-07E-12000 S wire, earth 1
27 23Y-07E-02000 S wire, earth 1

5802 &

SRS (2/2)

325



Fig. 802 ELECTRICAL SYSTEM

e IS

With rops

BRI

Without rops

16—

326



ARG (2/2)

ELECTRICAL SYSTEM
FFv B = E i
Index No. Part No. Description Qty

1 D2320-00000 THVRAL S sensor, oil temperature 1
4 01010-51220 A bolt 5
5 01643-31232 i washer 5
6 D2401-07001 KT lamp 3
11 17Y-07C-03000 | £&3R wiring harness 1
12 08035-12514 73 clip 7
13 01010-51220 HE A bolt 3
14 01643-31232 | washer 3
15 154-06-41350 | 4 bracket 1
16 01010-51235 HE A bolt 4
17 01643-31232 | washer 4
18 154-06-41340 | S48 bracket 1
33 17Y-07-15000 | %42 bracket 1
34 01010-51035 HE A bolt 2
35 01643-31232 g washer 2
38 17Y-07-00009 | 42 bracket 1
39 01220-30616 BRAT bolt 2
40 01602-20623 | washer 2
41 D2590-00800 | 7 FEFFR switch, transmission 1
43 08036-11014 2 3k clip 7
44 01010-51020 B A4 bolt 6
45 01643-31032 | washer 6
55 08035-11514 23 clip 2
56 01010-51220 A bolt 2
57 01643-31232 g washer 2
63 08036-11214 23 clip 2
64 01010-51220 A bolt 2
65 01643-31232 g washer 2

327



803 & % £
Fig. 803 INSTRUMENT BOX

328



&£ #

INSTRUMENT BOX
JFv (= % PR i
Index No. Part No. Description Qty
1 23Y-07B-09000 il box 1
2 01220-30512 BRAT screw 4
3 01641-20508 g washer 4
4 D2210-00000 HE1UFK  assembled instrument 1
5 D2500-00000 JAshFFXK  switch, starting 1
6 D2530-01500 HIKTJFS%  switch, head lamp 1
7 D2530-01500 JaTIF%  switch, rear lamp 1
8 D2530-01500 SCRITITR  switch 1
9 01643-31032 g washer 3
10 01010-51016 HE A4 bolt 3
11 08035-12510 23k clip 3
12 17Y-07C-07000 PN wire ass’y 1
13 17Y-07C-09000 PN wire ass’y 1
14 17Y-91-01000 e cover 1

329



NG

N

22,

g

LA A DR

4

5 804 &

Fig. 804 RELAY AND FUSE PANEL

330



Ak v A8 AT ORI 22 6

RELAY AND FUSE PANEL
JFv B = i B
Index No. Part No. Description Qty
1 17Y-07C-04000 [ panel 1
2 216537 JA B4k HL A% starting relay 1
3 3006300 GRS safety relay 1
4 D2763-00900 RIS 22 5 fuse box 1
5 01643-30032 i9an washer 2
6 01010-51235 HE A4 bolt 2
7 08035-02512 73 clip 4
8 17Y-07C-03000 2l wire 1
9 01010-51220 HE A4 bolt 4
10 01643-31232 By washer 4
11 01010-51220 HE A4 bolt 3
12 01643-31232 B washer 3
13 08035-02512 23k clip 3
14 02510-00600 W\ FF K switch, horn 1

331



5805 K & EE VR H R 4
Fig. 805 BATTERY AND RELAY SWITCH

Fender L.H ’

332



& Fath by R AR LA
BATTERY AND RELAY SWITCH

JFv B = % W B

Index No. Part No. Description Qty
1 D1010-20000 & it (200AH)  battery 2
2 08000-00000 LA <+ terminal “+” 2
08000-00001 A “«—” terminal “—” 2
3 01010-30830 HE A4 bolt 1
4 01580-00806 R BE nut 1
5 01050-31018 HE A4 bolt 2
6 01640-01016 )y washer 2
7 195-06-19461 JEAR holder 2
8 175-06-39621 Pkt rod 4
9 01580-11008 R BE nut 8
10 01643-31032 By washer 4
11 17Y-07-13000 BRS bracket 1
12 01010-51220 A bolt 2
13 01643-31232 By washer 2
14 08038-22511 o cap 2
15 154-06-18581 Hi 205 cable 1
16 08038-00518 " cap 3
17 01010-50820 A bolt 2
18 01643-30823 By washer 2
19 17Y-07C-08000 | 2% cable 1
20 01010-51220 A bolt 8
21 01643-31232 By washer 8
22 08035-03010 P clip 3
23 01010-51016 A bolt 4
24 01643-31032 By washer 4
25 17Y-07C-05000 | HHZ5 cable 1
26 D2601-60000 HE YAk FE 2 relay 1
27 17Y-07B-07000 | £ plate 1
28 08038-00518 o cap 2
29 08035-03012 23k clip 10

333



T
SHANTUI

Hbk: FEILRFTHREBEMEET1S
MR%w: 272023
RIhE: www. shantui. com

20034 HR



	封皮.doc
	前言目录.DOC
	第一章.doc
	第二章.doc
	第三章.doc
	第四章.doc
	第五章.doc
	第六章.doc
	第七章.doc
	第八章.doc
	封底.doc

